2004 JEEP LIBERTY/CHEROKEE (KJ)

PARTS CATALOG

ILLUSTRATION AND TEXT
(CHASSIS - BODY - TRIM)

May 2003

SUPERSEDES
April 2003
ENGLISH

Mopar

PARTS

@ @ Jeep

CHRYSLER . PLYMOUTH e DODGE -+ JEEFP

THE MOPAR DIFFERENCE




O Copyright 2000 DaimlerChrysler Corporation All Rights Reserved



2004 JEEP LIBERTY/CHEROKEE (KJ)
PARTS CATALOG Page INF -1

INDEX TO INFORMATION PAGES

The use of this Parts Catalog and the arrangement of information herein is explained in the General Infc
mation Section as indexed below.

ABDIeviationsS .........c.ouuii i INF-15
AlphabetiC INAeX ......uvuiii e INF-12
Body Code Plate Interpretation ..o INF-14
Catalog Groups - Titles & CoNteNnts .........uvevviiiiiiiiiiieeeieeiice e, INF-2
How to Use This Catalog and Locate Parts...............ccccevvieeeeenennn, INF-10
HIUSErALION INAEX wevviiiiiiiii e INF-12
lHlustration Numbering INdeX ..........ooouuiiiiiiiiiiieeee e INF-11
10T 15 SRR INF-1
Logical ustration INdeX.........ccouueiiiiiiiiiiieeeci e INF-4
Logical HUSEFratioNS ........uuiiiiieei e INF-11
NUMENCAl INAEX ... INF-12
Page NUMDEING.........uoiiiiiii e INF-11
Part PACKAgES ... cooi i INF-12
Standard PartS........coooe i INF-12
Symbols Used in this Catalog...........ccoeuuiiiiiiiiiiiiieeeeeiie e, INF-11
VIN Plate Decoding Information ............ccccoovviiiiiiiiniiiiiiiin e, INF-13

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ)
Page INF -2 PARTS CATALOG

CATALOG GROUPS - TITLES & CONTENT

Group Content
002 Front Suspension & Drive

003 Rear Axle

004 Parking Brake

005 Service Brakes

006 Clutch

007 Cooling

008 Electrical

009 Engine Mounting

011 Exhaust

013 Frames and Bumpers

014 Fuel

016 Propeller Shafts and U-Joints

017 Rear Suspension

019 Steering

022 Wheels, Covers and Jacks

024 Air Conditioning & Heater

025 Emission Systems

08A Instrument Panel and Radios and Consoles
2.4L Engine 2.4L Four Cylinder

2.5LD Engine 2.5L Four Cylinder (Turbo Diesel)

2.8L Engine 2.8L Four Cylinder (Turbo Diesel)
231 Transfer Case Model 231

23D Wiper/Lock Cylinder and Keys

242 Transfer Case Model 242

3.7L Engine 3.7L Six Cylinder

3550 Manual Transmission 5 Speed

42RLE Automatic Transaxle 4 Speed

5-45RFE Automatic Transmission Multi-Speed

DKJ Doors and Related Parts
EKJ Exterior Ornamentation

IKJ Interior Trim
LBLS Labels All Vehicle Locations

NV1500 Manual Transmission 5 Speed

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ)

PARTS CATALOG

Page INF -3

SKJ

Body Sheet Metal Except Doors

May 2003



Page INF -4

2004 JEEP LIBERTY/CHEROKEE (KJ)

PARTS CATALOG

LOGICAL ILLUSTRATION INDEX

Group Logical lllustration Logical lllustration Name
002 100 Front Suspension
002 200 Front Axle Drive Shafts
002 300 Front Axle Housing
002 400 Front Axle Assembly
002 600 Front Axle Differential
002 800 Front Axle Skid Plate
003 100 Rear Axle
003 200 Differential and Housing
003 300 Rear Axle Vent
004 100 Parking Brake Lever and Cables
005 100 Front Brakes
005 200 Rear Brakes
005 300 Power Brake Booster
005 400 Brake Master Cylinder
005 500 Brake Lines and Hoses
005 600 Brake Pedals
006 100 Clutch
006 200 Clutch Housing
006 300 Clutch Controls
006 400 Clutch Pedals
007 100 Radiator and Related Parts
007 200 Water Pump and Related Parts
007 300 Tank, Coolant Engine
007 400 Pulleys and Related Parts
007 500 Drive Belts
007 600 Lines, Transmission Oil Cooler
007 700 Grilles
008 100 Starters
008 1000 Battery Tray and Cables
008 1100 Lamps - Front, Rear and Courtesy
008 1200 Wiring-Engine & Related Parts
008 1300 Wiring-Headlamp to Dash
008 1400 Wiring-Instrument Panel

May 2003




2004 JEEP LIBERTY/CHEROKEE (KJ)

PARTS CATALOG

Page INF -5

008 1500 Wiring-Body & Accessories
008 1600 Wiring Repair

008 1900 Spark Plugs-Cables-Coils
008 200 Alternators

008 400 Modules

008 500 Relays

008 600 Sensors

008 700 Single Board Engine Controllers
008 800 Switches

008 900 Horns

009 100 Engine Mounting

011 100 Exhaust System

011 200 Heat Shields

013 100 Frames

013 200 Front Bumper and Fascia
013 300 Rear Bumper and Fascia
013 600 Trailer Tow

014 100 Tank, Fuel

014 1000 Speed Control

014 1100 Accelerator Pedal

014 200 Fuel Tank Filler Tube

014 300 Fuel Lines

014 400 Fuel Rail

014 500 Fuel Pump and Sending Unit
014 600 Throttle Body

014 700 Throttle Controls

014 800 Air Cleaner

016 100 Propeller Shaft

017 100 Rear Suspension

017 200 Rear Stabilizer

019 100 Steering Wheel

019 200 Steering Column

019 300 Steering Gear

019 500 Power Steering Pump
019 700 Power Steering Hoses
022 100 Wheels and Hardware

May 2003



Page INF -6

2004 JEEP LIBERTY/CHEROKEE (KJ)

PARTS CATALOG

022 200 Wheel Covers and Center Caps
022 300 Jack Stowage

022 400 Spare Tire Stowage

024 100 Air Conditioner and Heater Units
024 200 Air Conditioner and Heater Plumbing
024 300 Air Conditioner and Heater Controls
024 400 Air Conditioning Compressor

024 500 Air Conditioning Compressor Mounting
024 600 Air Ducts and Outlets

025 200 EGR System

025 300 Vacuum Canister

025 400 Emission Harness

08A 100 Instrument Panel

08A 200 Instrument Panel Cluster

08A 300 Radio, Antenna, and Speakers
08A 400 Consoles

2.4L 200 Cylinder Head

2.4L 300 Cylinder Block

2.4L 400 Crankshaft, Piston, and Drive Plate
2.4L 500 Camshafts and Valves

2.4L 600 Timing Belt and Cover

2.4L 700 Engine Oiling

2.4L 800 Manifolds

2.4L 900 Crankcase Ventilation
2.5LD 200 Cylinder Head
2.5LD 300 Cylinder Block
2.5LD 400 Crankshaft, Piston and Drive Plate
2.5LD 500 Camshafts & Valves
2.5LD 600 Timing Belt and Cover
2.5LD 700 Engine Oiling
2.5LD 800 Manifolds
2.5LD 900 Crankcase Ventilation

2.8L 200 Cylinder Head

2.8L 300 Cylinder Block

2.8L 400 Crankshaft, Piston and Drive Plate
2.8L 500 Camshafts & Valves

May 2003




2004 JEEP LIBERTY/CHEROKEE (KJ)

PARTS CATALOG

Page INF -7

2.8L 600 Timing Belt and Cover
2.8L 700 Engine Oiling
2.8L 800 Manifolds
2.8L 900 Crankcase Ventilation
231 100 Transfer Case Assembly
231 1200 Gearshift Controls
231 200 Case and Related Parts
231 400 Gear Train
231 900 Fork and Rails
23D 100 Lock Cylinders and Keys
23D 200 Windshield Wiper and Washer Systems
23D 300 Rear Wiper and Washer System
242 100 Transfer Case Assembly
242 1200 Gearshift Controls
242 200 Case and Related Parts
242 400 Gear Train
242 900 Fork and Rails
3.7L 200 Cylinder Head
3.7L 300 Cylinder Block
3.7L 400 Crankshaft, Piston and Torque Converter
3.7L 500 Camshafts & Valves
3.7L 600 Timing Belt and Cover
3.7L 700 Engine Oiling
3.7L 800 Manifolds
3.7L 900 Crankcase Ventilation
3550 100 Transmission Assembly
3550 1200 Gearshift Controls
3550 200 Case and Extension
3550 400 Gear Train
3550 900 Fork and Rails
42RLE 100 Transaxle Assembly
42RLE 1200 Gearshift Controls
42RLE 200 Case and Extension
42RLE 300 Oil Pump
42RLE 400 Gear Train
42RLE 700 Valve Body

May 2003



Page INF -8

2004 JEEP LIBERTY/CHEROKEE (KJ)

PARTS CATALOG

5-45RFE 100 Transmission Assembly
5-45RFE 1200 Gearshift Controls
5-45RFE 1300 Seal and Shim Packages
5-45RFE 200 Case and Extension
5-45RFE 300 Oil Pump
5-45RFE 400 Gear Train
5-45RFE 700 Valve Body
DKJ 100 Front Door
DKJ 200 Rear Door
DKJ 500 Exterior Mirror
DKJ 600 Weatherstrips and Seals
EKJ 100 Nameplates
EKJ 200 Moldings and Ornamentation
EKJ 300 Decals and Tapestripes
IKJ 100 Headliner and Visor
IKJ 1000 Lift Gate Trim
1KJ 200 Moldings, Scuff Plates
1KJ 300 Carpet and Tonneau Cover
IKJ 400 Door Trim Panels
1KJ 500 Front Seats and Attaching Parts
1KJ 600 Rear Seats and Attaching Parts
1KJ 700 Seat Belts-Front and Rear
1KJ 800 Adjusters, Covers, Shields, and Risers
LBLS 100 Interior
LBLS 200 Under Hood
LBLS 300 Doors
LBLS 400 Exterior
LBLS 500 Rear Cargo & Storage
NV1500 100 Transmission Assembly
NV1500 1200 Gearshift Controls
NV1500 200 Case and Extension
NV1500 400 Gear Train
NV1500 900 Fork and Rails
SKJ 1100 Roof Panels
SKJ 1200 Sunroof
SKJ 1300 Liftgate Panel

May 2003




2004 JEEP LIBERTY/CHEROKEE (KJ)

PARTS CATALOG

Page INF -9

SKJ 1600 Luggage Rack

SKJ 200 Floor Pans

SKJ 300 Plugs

SKJ 400 Front Fenders

SKJ 500 Hood & Hood Release

SKJ 600 Cowl and Dash Panel

SKJ 700 Glass and Rear View Mirror
SKJ 800 Aperture Panel

SKJ 900 Quarter Panel and Pillar

May 2003



Page INF -10

2004 JEEP LIBERTY/CHEROKEE (KJ)
PARTS CATALOG

HOW TO USE THIS CATALOG AND LOCATE PARTS

This Catalog is divided into Part Groups in which illustrations for parts of a similar
function and/or location are published. The Group contents listing on the next page
shows the type of parts contained in each group. Tabs are provided or available to

separate each group.
Several methods may be used to locate a specific part:

Option 1:

Option 2:

Option 3:

Option 4:

From the Group Contents listing. Select the group which would most logically contain the
part to be found. Open the catalog to the beginning of that group. The first page of the
group will contain the part. Turn to the selected illustration and locate the part by reviewing
the illustration item numbers and associated text information following the illustration.

If the “noun” name of the part you seek is known, an alphabetical index of Nouns and
illustration titles is provided to assist in finding the part. Several keys may be found in this
index.

RESERVOIR, Power Steering Oil Pump Group 19  Group Reference
ALTERNATOR All Engines 8-210 lllustration Reference
BELT, Front Seat Imd|/710/3 lllustration/ltem Reference

Group by Model |
[llustration Number
ltem

If the part number is known but the applications need to be determined, refer to the numerice
index. This index shows the group, illustration number and each part listed in the catalog.
Multiple references mean the part is listed more than once.

Other options such as group identifiers exist in these catalogs. For Example, Group 23 Bod
has been broken in sections, i.e. 23A Sheet Metal now is S(model code). Example: SGS fo
model GS. Group 23C Doors now is D(model code) ex. DGS. Group 23 Exterior Orna-
mentation now is E(model code). This same logic applies to the Interior Trim Section (ex.
IGS).

The Group 9 Engine sections in prior parts catalogs had been numbered 9A, 9B, 9C, etc
There was no real meaning to this numbering scheme. In this new MACS produced catalog
the group numbering scheme is as follows: 2.5LD means 2.5 Liter Diesel Engine; 2.0L
means 2.0 Liter Four Cylinder Gas Engine; 3.3L6T means 3.3 Liter Six Cylinder Transverse
Mounted Engine; and 3.8L means 3.8 Liter Six Cylinder Engine. Also note that Engine
Mounting parts are located in Group 9.

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ)
PARTS CATALOG Page INF -11

PAGE NUMBERING

Two-part page numbers are used throughout this catalog. The first part of the page designation indica
one major group or section. The second part indicates the actual page number in the group. For examy

2-1 indicates Group 2, Front Suspension, Page 1
3-4 indicates Group 3, Axle Rear, Page 4

In the maintenance of the Loose Leaf Parts Catalog Revision Service, it may become necessary to ad
information beyond the capacity of the page. In this event, an “A” page will be used. For example, if it
becomes necessary, because of change, to add several part numbers to page 2-1 and space does not p
the addition, you will be given Page 2-1A. Page 2-1A should be filed immediately following Page 2-1.

Figure and Item Numbers are also commonly used to identify locations in the Catalog, ie., 14-910/8 refer
to Group 14, illustration 910, Item Number 8. lllustration Numbers are always ascending sequential
within the Groups.

SYMBOLS USED IN THIS CATALOG

The Following symbols are commonly used with Part Number and Quantity information in this Catalog
AR - Indicates the quantity required may vary or is to be determined by the user.

PAR - Indicates “Paint As Required”

BLANK - Indicates “All Condition

- = “Not lllustrated”

LOGICAL ILLUSTRATIONS

Refer to Illustration in front of each group. This will give assistance to as how each group is broken dowr
and what Specific lllustration should be referenced.

ILLUSTRATION NUMBERING INDEX

lllustration numbers in this Catalog are Group standards. This indicates group and consistent content.
EXAMPLE: 8-100 is a Logical lllustration for Starters. 8-101 to 8-199 are Specific lllustrations used for
Starters for all Catalogs. 8-200 will contain Alternators for all Catalogs and so on.

Always refer to group index in front of each group.

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ)
Page INF -12 PARTS CATALOG

ILLUSTRATION INDEX

This index is a compilation of catalog parts description data with reference to illustrations, figures and ke
numbers as shown:

Fender ie; Model............ Group: S(Model) ....... lllustration 410
(Fender is located in Sheet Metal Section (S) in Illustration 410)

The first page of each group contains a listing of all illustrations and group breakdown within that group.
Also refer to illustrations alphabetically listed in information section.

ALPHABETIC INDEX

This index is a compilation of catalog parts description data with a reference to the location of the item by
Group, Figure, and Key Number as shown in the following example:

Housing, w/Pump........ Group 7 lllustration 210 Item 10
(Housing, w/Pump.............. 7-210/10)

The index will be expanded progressively as data is added to computer files. To locate a part by name ref
to the Alphabetical Index. This index indicates the group and illustration and item number where the par
Is located. Alphabetical Index can be found in INF section of this Catalog.

NUMERICAL INDEX

A listing of Part Numbers contained in the catalog. The numbers are in numerical sequence with referenc
to the group and lllustration and item number where the part is located.

PARTS PACKAGES

Service Parts Packages, containing all parts needed for specific service operation, are listed in their resg
tive groups with related parts. The listing will show adapability and model application.

STANDARD PARTS

Important attaching standard parts such as bolts, nuts, etc, are generally listed in the text of the respecti
major parts groups.

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ)

PARTS CATALOG Page INF -13
VIN PLATE DECODING INFORMATION
1 2 3 4 5 6 7 8 9 100 11| (12thru17

Country Make Vehicle Other

Type

Line Series Body Engine Check Model

Style Digit Year

Assy. Sequence No.

Plant

The following table interprets the VIN Plate positions shown above.

Position Interpretation Codes = Description
1 Country of Origin 1 = Built in U.S. by DaimlerChrysler Corporation.
2 Make J =Jeep
3 Vehicle type 4 = Multipurpose Passenger Vehicle Less Side Air Bags
4 GVWR & Pass. Safety E=1361-1814 kg (3001-4000 Ibs)
F=1815-2267 kg (5001-6000 Ibs
G 2268-2721 kg (5001-6000 Ibs)
H=2722-3175 kg (6001-7000 Ibs)
J=3176-3628 kg (8001-9000 Ibs)
K = 3629-4082 kg (8001-9000 Ibs)
L=4083-4535 kg (9001-10000 lbs)
M=4536-6350 kg (10001-14000 Ibs
5 Vehicle Line K = Liberty 4x2 Left Hand Drive
L = Liberty/Cherokee 4x4 Left Hand Drive
M = Liberty/Cherokee 4x4 Right Hand Drive
6 Series 3 =M Series - Liberty Renegade
4 = H Series - Liberty/Cherokee Sport
5 = P Series - Liberty/Cherokee Limited
7 Body Style 8=KJ-74
8 Engine 1 =2.4L 14 Cyl Gasoline DOHC (ED1)
7 =2.5L 14 Cyl 16V Turbo Diesel (ENJ)
5=2.8L 14 Cyl 16V Turbo Diesel (ENR)
K =3.7L V6 Cyl Gasoline (EKG)
9 Check Digit
10 Model Year 4 = 2004
11 Assembly Plant L = Toledo North Assembly
12 thru 17 Vehicle Build Sequence | Model Year Assembly Sequence

May 2003



Page INF -14

2004 JEEP LIBERTY/CHEROKEE (KJ)

PARTS CATALOG

The Body Code Plate is located on the Left Front Side Shield or Wheel Housing or the Upper Radiator
Support. The Plate contains 7 rows of data. The bottom 3 rows are reserved for the specific informati
as depicted below. Starting at the fourth row (following the reserved portion), other Sales Codes used

BODY CODE PLATE INTERPRETATION

build a specific vehicle are listed in the ascending order by ALPHA sequence.

[11 2] B] [4] [5] [¢] [7] [8] [8] Bo] fa] fi2]

bs] ba] fis]  fe] fiz] fig fis] fo] Bl

B2 B3] p4] sl kel k7 k8 B9 B B1] B2 B3 B4 B8 ke BT Bg B9
po B B3 B3 |4 P8 Re p7 g R o b1 (62 3 B4 (B8 B9 [E7 (B8 9 fe
1-12 VEHICLE ORDER NUMBER
13-15 VINYL ROOF CODE/DOOR COMBO CODES
16-18 VEHICLE SHELL CAR LINE
19 PRICE CLASS
20-21 BODY TYPE
22-24 PAINT PROCEDURE
25-28 PRIMARY PAINT
29-32 SECONDARY PAINT
33-36 INTERIOR TRIM CODE
37-39 ENGINE CODES
40-42 TRANSMISSION CODES
43 MARKET CODES
44-46 VEHICLE IDENTIFICATION NUMBER (VIN)
For definition of the Elements and the individual position see Vin Plate Defined.

May 2003




2004 JEEP LIBERTY/CHEROKEE (KJ)
PARTS CATALOG

Page INF -15

AIC
ABS
AR
ATC
AWD
BUX
CVv
DOHC
EFI
EGR
ECU
FWD
HEX
HCU
I/D

L

LED
MAP
MPH
O/D
P/S

PSI
PSF
PRNODL
PRNDL
PTO
RFI
RPM
RTV
T/BODY
U/BODY
SOHC
PAR

ABBREVIATIONS

Air Conditioner

Anti-Lock Brakes System

As Required

Automatic Temperature Control
All Wheel Drive

Built Up Export

Constant Velocity

Dual (or Double) OverHead Cam
Electronic Fuel Injection

Exhaust Gas Recirculation
Electronic Control Unit

Front Wheel Drive

HEXagon

Hydraulic Control Unit

Inside Diameter

Liter

Light Emitting Diode

Manifold Absolute Pressure
Miles Per Hour

Outside Diameter

Power Steering

Pounds per Square Inch

Pounds per Square Foot

Park, Reverse, Neutral, Overdrive, Drive, Low
Park, Reverse, Neutral, Drive, Low
Power Take Off

Radio Frequency Interference
Revolutions Per Minute

Room Temperature Vulcanizer (sealant)
Throttle BODY

Under BODY

Single OverHead Cam

Paint As Required

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ)
Page INF -16 PARTS CATALOG

May 2003



Alphabetic
Index

2004 JEEP LIBERTY/CHEROKEE (KJ)

PARTS CATALOG

Page AL-1

2&A4CLUTCH,[DGQ]. ..o oo

2/4 CLUTCH RETAINER,[DGQ] . .. ...........

ABSORBER, FrontEnergy . ..................
ACCELERATORPEDAL . . ...
ACCUMULATOR PISTONS & SPRINGS,[DGS6] . . .
ACCUMULATOR, Air Conditioning . . ...........
ACCUMULATOR, Air Conditioning . ............
ACCUMULATOR, Air Conditioning . . ...........
ACCUMULATOR, Air Conditioning . .. ..........
ACCUMULATOR, Air Conditioning . .. ..........
ACCUMULATOR, Air Conditioning . .. ..........
ACCUMULATOR, SuctionlLine................
ACCUMULATOR, Suction and Discharge Line. . ..
ACTUATOR, A/ICandHeater .................
ACTUATOR, A/ICand Heater .................
ACTUATOR, A/ICandHeater .................
ADAPTER . ... ... e
ADAPTER . ... ... i
ADAPTER & EXTENSION,[DG6] .. ............
ADAPTER,Antenna .. ......................
ADAPTER, Disc Brake Caliper . ...............
ADAPTER, Oil DrainPipe. ...................
ADAPTER, OQil Filter ... ....... ... .. ... .....
ADAPTER, QilFilter .. ......................
ADAPTER, QilFilter .. ......................
ADAPTER, Parking Brake....................
ADAPTER, Trailer Tow ......................
ADAPTER, TransferCase. .. .................
ADAPTER, TransferCase....................

ADAPTER, WaterPump . ....................
ADAPTER,[DGQ] . ... tiieeeiieas
ADJUSTER, Differential Bearing. .. ............
ADJUSTER, Manual Seat. . ..................
ADJUSTER, Manual Seat. ...................
ADJUSTER, Parking Brake. ... ...............
ADJUSTER, Power Seat. ....................
ADJUSTER, Seat Belt Turning Loop. . ..........
ADJUSTER, ValveLash .....................
ADJUSTER, Valve Lash .. ...................
AIRBAG,Driver . ...
AIRBAG, Driver . .......... i,
AIRBAG, Passenger. . ........... ...,
AIRBAG, Passenger. . ......................
AIRBAG, SideCurtain . .. ...................
AIRCLEANER . ... ... ... .. i
AIRCLEANER ... ... ... i
AIRCLEANER . ... ... ... . i
AIRCLEANER . ... ... .. i
AIR CLEANER, 24L[ED1]...................
AIR CLEANER, 2.5L/2.8 DIESEL [ENO]. ........
AIR CLEANER, 3.7L[EKG]. . ....... ... ... ...
AIRDAM . ...
AIR DISTRIBUTIONDUCTS .................
ALTERNATOR. . . ... e
ALTERNATOR. . . .o
ALTERNATOR. . . ...
ALTERNATOR (2.4L ENGINE) [EDO] . . .. .......
ALTERNATOR (2.5L DIESEL ENGINE) [ENO] . . ..
ALTERNATOR (3.7L ENGINE) [EKO] .. .........
ANTENNA. ..
ANTENNA. ...
ANTENNA. ...
ANTENNA. . ...
ANTENNA, Satellite . .......................
APERTURE, Body Side .. ...................
APERTURE, Body Side .. ...................
APPLIQUE, Fender Wheel Opening. . ..........
APPLIQUE, Fender Wheel Opening. . ..........
APPLIQUE,RearDoor . .....................
APPLIQUE, Rear Wheel Opening. . .. ..........
APPLIQUE, Sill . . ...

5-45RFE/

1360
5-45RFE/440

013-210/5
014/1110
42RLE/720
024-270/7
024-285/6
024-285/7
024-288/7
024-295/7
024-280/11
024-270/6
024-290/15
024-110/7
024-110/14
024-110/15
2.8L-720/25
2.5LD-720/25
42RLE/220
08A-330/6
005-110/17
014-620/13
2.4L-710/2
2.8L-730/2
2.5LD-730/2
004-120/1
008-1510/15
42RLE-220/1
5-45RFE-
220/1
007-230/10
5-45RFE/220
003-210/20
IKJ-810/2
IKJ-810/4
004-120/8
IKJ-810/9
IKJ-710/2
2.41-510/9
3.7L-510/8
019-110/3
008-410/14
008-410/1
08A-110/16
008-410/4
014-820/3
014-830/1
2.8L-910/1
2.5LD-910/4
014/810
014/830
014/820
013-210/6
024/610
008-205/1
008-210/1
008-215/1
008/205
008/215
008/210
08A/330
008-410/7
08A-330/5
08A-330/8
08A-330/11
SKJ-810/1
SKJ-910/1
EKJ-210/1
SKJ-410/6
EKJ-210/7
EKJ-210/9
EKJ-210/6

ARM, Cargo Door Check
ARM, Control. ........
ARM, Liftgate Wiper
ARM, Lower Control, Front
ARM, Lower Control, Rear
ARM, Upper Control, Rear
ARM, Wiper. .........
ASH RECEIVER, Floor Console
AXLE ASSEMBLY,FRONT
AXLE ASSEMBLY,REAR,CORPORATE 8.25 [DRA]
AXLE SHAFTS,FRONT
AXLE, Service Front
AXLE, Service Rear

AXLE,REAR,WITH DIFFERENTIAL AND HOUS-
ING,CORPORATE 8.25 [DRA] . ...........

BACK, Front Seat
BACK, Front Seat
BACK, Front Seat
BACK, Front Seat
BACK, Front Seat
BACK, Front Seat

BACKLITE...........
BACKLITE...........
BAFFLE, Air .........
BAFFLE, Air Inlet. . . ...
BAFFLE, Air Inlet. . .. ..
BAFFLE, B Pillar. ... ..
BAFFLE, Oil Fill, None
BAFFLE, Oil Fill, None
BALANCE SHAFTS, 2.4L [ED1]

BALL JOINT PACKAGE, Lower Control Arm .. ...

BALL, Check.........
BALL, Check.........
BALL, Check.........

BALL, Check, 4 mm
BALL, Shift Lever, M5

BALL, Transmission Oil Pump
BALL, Valve Body Check

BANJO, Fuel . ........
BANJO, Fuel . ........
BANJO, Fuel . ........
BANJO, Fuel . ........
BAR, Front Sway. . .. ..
BAR, Light Support
BAR,FRONT SWAY
BASE, Cigar Lighter
BATTERY ...........

BEARING CONE, Output Shaft
BEARING CUP, Differential

BEARING CUP, Output Shaft

BEARING KIT, Connecting Rod, .025 mm U/S. . ..
BEARING KIT, Connecting Rod, .25 mmU/S ... ..
BEARING KIT, Connecting Rod, Standard . . ... ..

BEARING KIT, Crankshaft Thrust, .025mm Undersize
BEARING KIT, Crankshaft Thrust, .25mm Undersize

BEARING KIT, Crankshaft Thrust, Std ..........
BEARING KIT, Crankshaft, .025mm Undersize. . . .
BEARING KIT, Crankshaft, .25mm Undersize. . . ..
BEARING KIT, Crankshaft, Standard ...........
BEARING PACKAGE, Connecting Rod, Standard .
BEARING PACKAGE, Crankshaft, A Grade . . . ...

BEARING, Axle Shaft
BEARING, Balance Shaft

SKJ-1310/17
002-110/3
23D-310/6
002-110/10
017-110/17
017-110/1
23D-210/7
08A-110/38
002/410
003/110
002/210
002-410/1
003-110/1
003/210

IKJ-510/5
1KJ-520/5
IKJ-530/2
1KJ-540/4
IKJ-550/2
1KJ-560/4
SKJ-710/7
SKJ-1310/15
SKJ-220/4
014-820/4
024-610/3
SKJ-810/7
3.7L-710/3
3.7L-910/5
2.4L/620
002-110/6
42RLE-310/
12
42RLE-710/
24
5-45RFE-
710/14
3550-410/36
NV1500-410/
59
42RLE-310/5
42RLE-710/
25
014-330/6
014-330/7
014-430/13
014-430/14
002-120/3
008-1115/3
002/120
08A-110/32
008-1010/7
008/1010
23D-110/23
231-410/25
42RLE-420/
41
42RLE-420/2
42RLE-420/
40
42RLE-420/9
2.4L-410/4
2.4L-410/5
2.4L-410/3
2.4L-410/14
2.4L-410/15
2.4L-410/13
2.4L-410/17
2.4L-410/18
2.4L-410/16
3.7L-410/4
3.7L-410/8
002-310/6
2.4L-620/8

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic
Page AL-2 PARTS CATALOG Index
BEARING,Ball ........... .. ... ... ... ... NV1500-210/ BELT, Accessory Drive. .. ................... 008-210/8
22 BELT, Accessory Drive. .. ....... ... ... 008-205/10
BEARING, ClutchRelease . .................. 006-210/12 BELT, Accessory Drive. . .................... 008-215/12
BEARING, Connecting Rod, .25 mmU/S........ 2.8L-410/28 BELT, Timing .. ..., 2.4L-610/13
BEARING, Connecting Rod, .25 mm U/S........ 2 5LD-410/30 BELT, Timing ..., 2.8L-610/16
BEARING, Connecting Rod, STD. ............. 2.8L-410/27 BELT, Timing . ..., 2.5LD-610/17
BEARING, Connecting Rod, STD. ............. 2.5LD-410/29 EE?EI[ glustesr tor 82?—1%8%3
BEARING, Countershaft. .................... 3550-410/27 yGearselector. . ... -
BEARING, Crankshaft. ... ................... 2.8L-410/6 BEZEL, InstrumentPanel ................... 08A-110/25
BEARING, Crankshaft. . . .................... 2.81L-410/7 BEZEL, InstrumentPanel ................... 08A-110/26
BEARING, Crankshaft. . . ..........c......... 2 5LD-410/6 BEZEL, InstrumentPanel ................... 08A-110/27
BEARING, Crankshaft. . ..................... 2.5L.D-410/7 BEZEL, Instrument Panel, Center .. ........... 08A-110/23
BEARING, Crankshaft. . . . ..........cc.u... 2.5LD-410/21 BEZEL, Power Window Switch ............... 008-810/15
BEARING, Crankshaft, .250mmU/S............ 2.8L-410/13 BEZEL, Power Window Switch ............... 008-810/19
BEARING, Crankshaft, .250mm U/S............ 2.8L-410/20 BEZEL, Power Window Switch ............... 08A-420/12
BEARING, Crankshaft, .250mm U/S............ 2.5LD-410/14 BEZEL, SeatlLatch ........................ IKJ-610/28
BEARING, Crankshaft, .250mm U/S............ 2.5L.D-410/22 BEZEL, SeatlLatch ........................ IKJ-610/29
BEARING, Crankshaft, STD.. ................. 2.8L-410/12 BEZEL, SeatlLatch ........................ IKJ-620/29
BEARING, Crankshaft, STD.. .. ............... 2.8L-410/19 BEZEL, SeatlLatch ........................ IKJ-620/30
BEARING, Crankshaft, STD.. ................. 2.5L.D-410/13 BEZEL, SeatlLatch ........................ IKJ-630/29
BEARING, Crankshaft, STD.. ... .............. 2.5LD-410/20 BEZEL, SeatlLatch ........................ IKJ-630/30
BEARING, Differential . . . ... .coooveenenn. .. 002-610/13 BEZEL, SeatlLatch ........................ 1KJ-640/29
BEARING, Differential . . ..................... 003-210/24 BEZEL, SeatlLatch ........................ IKJ-640/30
BEARING, Drive Pinion. . .................... 002-610/5 BEZEL, SeatlLatch ........................ IKJ-650/28
BEARING, Drive Pinion. . .................... 002-610/9 BEZEL, SeatlLatch ........................ IKJ-650/29
BEARING, Drive Pinion. . .................... 003-210/6 BEZEL, SeatlLatch ........................ IKJ-660/28
BEARING, Drive Pinion. . . . ..., 003-210/30 BEZEL, SeatlLatch ........................ 1KJ-660/29
BEARING, FirstGear .........c.c.ououuuneen.... 3550-410/39 BEZEL, Steering Wheel. .................... 019-110/6
BEARING, First Gear . ... ....ouueuuenno... NV1500-410/ BEZEL, TETHER. .......... ... . ... ... ... .. 1KJ-610/17
a4 BEZEL, TETHER .. ...\ttt IKJ-620/17
BEARING, IdI€T . . . oo oo 3550-410/34 BEZEL, TETHER...............oieiiint IKJ-630/17
BEARING, IdI€T .+ . oo eeeeeeeeee e NV1500-410/ gggt Emgs -------------------------- :ggggﬁ;
58 JTETHER . oo
BEARING, INPUt GEar. . ..o ee e 242-410/5 gggt JVF;THENFIQ o 'z'éjlsﬁgf(’)};
BEARING, INDUt GEAT .« o v o eeee e 231-410/32 o WIPEr MOTOr . ..o :
! BEZEL, interior trim . . ............ ... 1KJ-220/6
BEARING, INPUtGEAr. . ..o e e 5-45RFE- BIN. Floor Console 08AA20/4
410/24 BLADDERREPAIRKIT,OccupantClassificationSystem 1KJ-510/1
BEARING, Input Shaft....................... 231-410/8 BLADDERREPAIRKIT,OccupantClassificationSystem 1KJ-520/1
BEARING, Input Shaft. ...................... 242-410/8 BLADDERREPAIRKIT,OccupantClassificationSystem 1KJ-530/1
BEARING, Input Shaft. . ..................... 3550-210/22 BLADDERREPAIRKIT,OccupantClassificationSystem 1KJ-550/1
BEARING, Input Shaft. .. .................... NV1500-410/ BLADE, Wiper ............................ 23D-210/4
3 BLADE, WIDET . . .\ o oot 23D-310/5
BEARING, Input Shaft. .. .................... NV1500-210/ BLEED ORIFICE, Transmission. .. ............ 5-45RFE-
26 440/5
BEARING, Needle. . ........................ 3550-410/22 BLEED ORIFICE, Transmission. . ... .......... 5-45RFE-
BEARING, Needle. ............covviunen.n. NV1500-410/ 470/9
32 BLEED ORIFICE, Transmission. . ............. 5-45RFE-
BEARING, Needle. . ..........cooviiinnen.n. NV1500-410/ 710/9
36 BLEEDER SCREW, Brake. .................. 005-210/3
BEARING, Needle. . .........cooiiiiiininnn.. NV1500-410/ BLEEDER SCREW, Brake. . ................. 005-110/10
47 BLOCK, Brake LineUnion................... 005-510/5
BEARING, Needle. . ...........ccoviuui.. NV1500-410/ BLOCK, Brake LineUnion................... 005-520/5
51 BLOCK, Fuel Return . .............couvuunnn. 014-330/1
BEARING, Output Shaft . .................... 231-410/6 BLOCK, FuelReturn .. ..................... 014-430/3
BEARING, Output Shaft .. ................... 231-410/21 BLOCK,Short ................. ... ... ... 2.41-310/2
BEARING, Output Shaft .. ................... 231-410/24 BLOCK, Short ...t 3.7L-310/1
BEARING, Output Shaft . .................... 242-210/32 BOARD, Circuit ... 08A-210/7
BEARING, Output Shaft .. ................... 242-410/38 BODY, AirCleaner ......................... 014-810/1
BEARING, Output Shaft . .................... 242-410/43 BODY, Oil Pump Valve. ..................... 5-45RFE-
BEARING, Output Shaft ..................... 3550-410/25 310/3
BEARING, Output Shaft . .................... 42RLE-420/ BOLT .ttt 002-210;5
75 7] 8 003-310/5
BEARING, Output Shaft . . ................... NV1500-410/ BOLT ... 006-110/5
53 270 8 016-110/5
BEARING, PilOt. . ..\ o oo 2.4L-410/20 BOLT ... 016-120/5
BEARING, PilOt. .+ v oo 3.7L-410/12 BOLT ... 019-510/3
BEARING, Shift Lever Linkage . .. ............. 231-910/8 BOLT ... 024'41053
BEARING, Shift Lever Linkage . . . ............. 242-910/5 Sgg ----------------------------------- 83‘5“51"%8 /is
BEARING, Wheel . ...........c.ccvviiii.n. 003-210/9 BOLT 007-230/13
BEDPLATE ...\ttt 2.41.-310/3 BOLT | 007-430/21
BEDPLATE ...ttt e 3.7L-310/2 | BYLL e -
BELLCRANK, Accelerator and Cruise .. .. ...... 014-730/1 BOLT ... 017-110/ /16
BELT, Accessory Drive .. .............c...... 007-410/6 ggg """""""""""""""""" git“g%g /g
BELT, Accessory Drive .. .......... ... ...... 007-430/2 | DR o il
BELT, ACCESSOrY DIVE . .+« v eeeveeeeen 007-510/1 Sgg ----------------------------------- g-gt‘giggg
BELT, Accessory Drive .. ....... ... ... ...... 007-520/1 | DR Tt o
BELT, ACCESSOrY DIVE . . .. oeeveeeeen 007-530/1 BOLT ... 2.8L-610/19

May 2003



Alphabetic 2004 JEEP LIBERTY/CHEROKEE (KJ)

Index PARTS CATALOG Page AL-3
BOLT . ottt 2.8L-710/14 BOLT, Hex Flange Head . .................... 231-210/14
210 ) 0 2.8L-710/16 BOLT, Hex Flange Head . .................... 242-210/17
BOLT . .ottt 2.8L-710/24 BOLT, Hex Flange Head . .................... 2.8L-310/18
BOLT . ot 2.5LD-310/18 BOLT, Hex Flange Head .. ................... 2.5LD-310/17
20 2.5LD-310/25 | BOLT, Hex Flange Head, M10x1.50x108 .. ...... 2.41-620/10
BOLT .ot 2.5LD-310/26 BOLT, Hex Flange Head, M10x35. . ............ 024-530/1
210 8 2.5LD-310/27 | BOLT, Hex Flange Head, M10x35.............. 007-430/23
BOLT . oottt e 2.5LD-710/15 | BOLT, Hex Flange Head, M12x1.75x40 ......... 013-620/2
20 2.5LD-710/17 | BOLT, Hex Flange Head, M12x1.75x40 ......... 014-110/7
2 2.5LD-710/25 | BOLT, Hex Flange Head, M12x1.75x40 ......... SKJ-230/5
20 0 NV1500-110/ | BOLT, Hex Flange Head, M12x1.75x87.50.. . . . . .. 2.41-610/17
2 BOLT, Hex Flange Head, M14x2.0x105 ......... 017-110/19
BOLT . o oo oo NV1500-210/ BOLT, Hex Flange Head, M6x1.00x17 .......... 2.4L-710/17
29 BOLT, Hex Flange Head, M6x1.00x35 .......... 2.4L-210/10
BOLT AND CONED WASHER, Hex Head, M6x14x12.5 007-110/7 BOLT, Hex Flange Head, M6x1.0x20 ........... 2.4L-610/2
BOLT AND CONED WASHER, Hex Head, M6x20x14 SKJ-1310/16 | BOLT, Hex Flange Head, M8x1.25x25 .......... IKJ-720/10
BOLT AND CONED WASHER, Hex Head, M6x25x12.5 019-730/10 BOLT, Hex Flange Head, M8x1.25x28 .......... 007-110/18
BOLT AND CONED WASHER, Hex Head, M6x25x12.5 019-740/10 BOLT, Hex Flange Head, M8x1.25x30 .......... 2.4.-810/11
BOLT AND CONED WASHER, Hex Head, M6x45x12.5 2.4L-620/19 BOLT, Hex Flange Head, M8x1.25x30 .......... NV1500-210/
BOLT AND CONED WASHER, M8x1.25x18 .. ... 014-410/6 13
BOLT AND CONED WASHER, M8x1.25x18 .. ... 2.41.-810/5 BOLT, HexHead ........................ ... 006-210/2
BOLT AND RETAINER, Hex Head . ............ 002-110/8 BOLT, HexHead . .......................... 009-110/5
BOLT AND RETAINER, Hex Head ............. 002-120/8 BOLT, HexHead ........................ ... 009-115/5
BOLT AND RETAINER, HexHead ............. 017-110/4 BOLT,HexHead ........................... 009-120/5
BOLT AND RETAINER, Hex Head . ............ 002-110/21 BOLT,HexHead ........................... 009-125/5
BOLTANDWASHER . ... 019-310/6 BOLT, HexHead ........................... 009-130/4
BOLTAND WASHER ... ..o, 016-120/10 BOLT, HexHead . .......................... 009-135/5
BOLTANDWASHER . .............ccovun... 016-120/12 BOLT, HexHead ........................... 009-140/5
BOLRANDVASHERSelfapindgrlangéiead\8x1.25x40.00 011-110/4 BOLT, HexHead ........................... 009-145/5
BOLT KIT. . o o oo, 002-310/14 BOLT,HexHead ........................... 009-150/5
BOLT KIT. .« o o oo, 002-610/11 BOLT,HexHead ........................... 009-155/4
BOLT, 8MX20. .+ o v oo e e ee e e e 007-230/4 BOLT,HexHead ........................... 009-160/5
BOLT, 8MX20. . ..o e e e e e e 007-430/8 BOLT, HexHead ........................ ... 009-165/5
BOLT, 8MX20. .+ o v oot e ee e e e 019-520/5 BOLT,HexHead ................civv.nn. 231-910/5
BOLT, 8MX20. . .. oeee e e e e e e 2.8L-410/2 BOLT, HexHead ........................ ... 242-910/2
BOLT, 8MX20. . .+ oo et 2.5LD-410/2 BOLT,HexHead ........................... 2.4L-710/4
BOLT, Adaptor Plate . . ................ouv... 007-430/7 BOLT, HexHead ........................... 3550-210/6
BOLT, AdaptorPlate . ....................... 008-215/8 BOLT, HexHead ........................... NV1500-210/
BOLT, AdaptorPlate . . ...................... 014-435/4 11
BOLT, AdaptorPlate . ....................... 014-620/16 BOLT, Hex Head, .375-16X.84. . ............... 006-110/4
BOLT, Adaptor Plate . .. ..................... 2.8L-310/22 BOLT, Hex Head, M12. . .. ................... 016-110/6
BOLT, AdaptorPlate . ....................... 2.8L-610/15 BOLT, Hex Head, M12. .. .................... 016-120/6
BOLT, AdaptorPlate . ....................... 2.8L-730/10 BOLT, Hex Head, M12x1.50x52 ............... 2.41-610/5
BOLT, AdaptorPlate . ....................... 2.5LD-310/21 | BOLT, Hex Head, M6x1.00X25 ................ 3550-210/17
BOLT, AdaptorPlate . . ...................... 2.5LD-610/16 | BOLT, Hex Head, M6X1.0X22 . ................ 007-210/2
BOLT, Adaptor Plate . .. ..................... 2.5LD-730/10 BOLT, Hex Head, M8x1.25x16 .. .............. 006-110/3
BOLT, Alternator Bracket. . ................... 008-215/17 BOLT, Hex Head, M8x1.25x16 ................ 008-215/4
BOLT,AxleVent .............. ... v, 003-310/6 BOLT, Hex Head, M8x1.25x16 ................ 024-210/2
BOLT, AXle Vent . .........couueueiinnnnn... 003-210/14 BOLT, Hex Head, M8x1.25x16 ................ 024-260/2
BOLT, AXle Vent . ...........ouuuuiiininnn... 005-530/13 BOLT, Hex Head, M8x1.25x16 . ............... 024-290/14
BOLT,Banjo ..........ooiiiiiiinn. 005-530/2 BOLT, Hex Head, M8x1.25x16 ................ 42RLE-210/5
BOLT, BaANjO ..ot 014-430/9 BOLT, Hex Head, M8x1.25x19 ................ 42RLE-310/4
BOLT,Banjo .. ....vitiii e 014-620/2 BOLT, Hex Head, M8x1.25x37.50 .. .. .......... 3.7L-620/8
BOLT, BANjO . ..o 005-510/12 BOLT, Hex Head, M8x1.25x50 ................ 3550-210/7
BOLT,BANjO . ..o'eeeeeee e 005-520/10 BOLT, Hex Head, M8x1.25x50 ................ NV1500-210/
BOLT, ConnectingRod . . .................... 2.4L-410/7 21
BOLT, ConnectingRod ...................... 3.7L-410/2 BOLT, Hex Head, M8X1.25X70 ... ............. 2.41.-310/9
BOLT, ConnectingRod . .. ................... 2.8L-410/29 BOLT, HUb and ROOr . ... oo oo 005-110/5
BOLT, ConnectingRod .. .................... 2.5LD-410/31 | BOLT, Knuckle to Bearing Attaching, M12x 1.75x43.00 005-110/1
BOLT, Cushion To Adjuster .. ................. 1KJ-610/22 BOLT, MLOX45 . . oo v s et e e e 007-430/3
BOLT, Cushion To Adjuster................... IKJ-620/22 BOLT, MIOX45. . .o\ vveee e e e e 2.8L-310/17
BOLT, Cushion To Adjuster ... ................ 1KJ-630/22 BOLT, MLOX4A5 . « oot e e oo e 2.5LD-310/16
BOLT, Cushion To Adjuster . .................. 1KJ-640/22 BOLT, MBXL1.00X20 . . o\ o oo 2.41-610/12
BOLT, Cushion To Adjuster. . ................. 1KJ-650/22 BOLT, MBX1.00X20 . .. oo voe et A2RLE-210/8
BOLT, Cushion To Adjuster .. ................. 1KJ-660/22 BOLT, MBX1.00X20 . .\ oo vvee e eeeee e e 5-45RFE-
BOLT, CylinderHead. . ...................... 2.4L-210/11 230/13
BOLT, CylinderHead. . ...................... 2.8L-210/30 .
BOLT, Cylinder Head. . .1 111111111 251021030 | BOIT Moxt0 .1 Qogeaea
BOLT, Differential .......................... 002-310/10 BOLT’ MBXLO . .+ o o oo 2.8L-210/8
BOLT, Drive Plate and Flywheel ............... 3.7L-410/18 | BOLT MBX10. .. ... @\ o'ooeeeeeen 2.5LD-210/8
BOLT, Drive Plate and FIyWheeI ............... 42RLE-230/3 BOLT: MB-1.25X70. o v oo 3550-210/5
BOLT, Flexplate................covveeinnn, 2.8L-310/25 | BOLT, Main Bearing Cap. .. .................. 2.4L-310/8
BOLT, Flexplate. ... 5-45RFE- BOLT, Oil Feed To Turbo Adapter .............. 2.8L-720/1
210/3 BOLT, Oil Feed To Turbo Adapter .............. 2.5LD-720/1
BOLT, Flywheel . ........................ .. 2.8L-310/27 BOLT, Oil Feed To Turbo Adapter .............. 2.8L-720/26
BOLT, Hex. ... 3.7L-710/1 BOLT, Oil Feed To Turbo Adapter .............. 2.5LD-720/26
BOLT, Hex. ... 3550-210/8 BOLT, PiVOt . ..ottt e e e IKJ-610/20
BOLT, Hex FlangeHead . .. .................. 008-215/2 BOLT, PiVOt . . oo e oo e e e 1KJ-620/20

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic

Page AL-4 PARTS CATALOG Index
BOLT,Pivot . ... e 1KJ-630/20 BRACKET AND HINGE, Rear SeatBack .. ..... IKJ-640/3
BOLT,Pivot .. ... ... ... i 1KJ-640/20 BRACKET AND HINGE, Rear SeatBack ....... IKJ-640/9
BOLT,Pivot .. ....... ... 1KJ-650/20 BRACKET AND HINGE, Rear SeatBack .. ..... IKJ-650/2
BOLT,Pivot .. ......... i 1IKJ-660/20 BRACKET AND HINGE, Rear SeatBack ....... IKJ-650/3
BOLT, Recliner. . ......... ... .. 1KJ-810/6 BRACKET AND HINGE, Rear SeatBack ....... IKJ-650/9
BOLT, Retainer . ..........c.couiuiuininenn.. 242-410/1 BRACKET AND HINGE, Rear SeatBack . . .. ... IKJ-660/2
BOLT, Retainer . ......... ... .. ... 231-210/10 BRACKET AND HINGE, Rear SeatBack ....... IKJ-660/3
BOLT,Retainer . ..........cciuiiiniinnnnnnnn 231-410/31 BRACKET AND HINGE, Rear SeatBack .. ..... IKJ-660/9
BOLT, Seat . ........c.cuiiiiiiiiiinnnn. 1KJ-610/21 BRACKET AND HINGE, Rear SeatBack ....... IKJ-610/10
BOLT,Seat ........ ... 1KJ-620/21 BRACKET AND HINGE, Rear SeatBack ....... IKJ-620/10
BOLT,Seat .........coiiiiiin IKJ-630/21 BRACKET AND HINGE, Rear SeatBack .. ..... IKJ-630/10
BOLT, Seat .........ciiiiiiiiiiiinnnnnn 1KJ-640/21 BRACKET AND HINGE, Rear SeatBack ....... IKJ-640/10
BOLT,Seat ..........cco i 1KJ-650/21 BRACKET AND HINGE, Rear SeatBack . ...... IKJ-650/10
BOLT, Seat .........c.iiiiiiiiiinnnnnn. 1KJ-660/21 BRACKET AND HINGE, Rear SeatBack ....... IKJ-660/10
BOLT,Seat ..........ciiiiiiiiiiinnnn. 1KJ-720/12 BRACKET AND INSULATOR, Transmission Support 009-130/6
BOLT,Seat ..........coiiiiiinn IKJ-810/24 BRACKET AND INSULATOR, Transmission Support 009-140/7
BOLT,SeatBelt............ ... ... . IKJ-710/3 BRACKET AND INSULATOR, Transmission Support 009-145/7
BOLT, SeatBelt............. ... .. ... ...... IKJ-710/6 BRACKET AND INSULATOR, Transmission Support 009-150/7
BOLT, SeatBelt. ........... ... .. ... ... ... IKJ-720/2 BRACKET AND INSULATOR, Transmission Support 009-155/6
BOLT, TransferCase . ... 231-210/8 BRACKET AND INSULATOR, Transmission Support 009-160/7
BOLT, TransferCase . ... ....... ..ot 242-210/10 BRACKET AND INSULATOR, Transmission Support 009-165/7
BOLT, Turbo Oil Feed Adapter. ... ............. 2.8L-720/2 BRACKET AND LOCATOR, Jack Stowage . . .. .. 022-310/4
BOLT, Turbo Oil Feed Adapter. . ............... 2.5LD-720/2 BRACKET, Accumulator. . .. ................. 024-288/8
BOLT, Twelve Point Head, M10x1.5x48. . ........ 231-210/3 BRACKET, Accumulator. . . .................. 024-270/15
BOLT, Twelve Point Head, M10x1.5x48. . .. ...... 242-210/29 BRACKET, Accumulator. . .. ................. 024-280/14
BOOSTER, PowerBrake. ... ................. 005-310/3 BRACKET, Accumulator. . . .................. 024-285/14
BOOSTER,POWERBRAKE. ................. 005/310 BRACKET, Accumulator. .. .................. 024-290/16
BOOT AND SEAL, DiscBrake ................ 005-110/15 BRACKET, AirBag. .. ... 08A-110/12
BOOTKIT, Gearshift........................ 3550-1210/2 BRACKET, AirCleaner. . .................... 014-810/9
BOOTKIT, Gearshift . . ...................... NV1500- BRACKET, Alternator. . .. ................... 008-205/4

1210/2 BRACKET, Alternator. .. .................... 008-215/3
BOOT KIT, Half Shaft, Inner .. ................ 002-210/2 BRACKET, Alternator. . . .................... 024-510/5
BOOT KIT, Half Shaft, Outer. . . ............... 002-210/1 BRACKET, Alternator. . . .................... 007-430/18
BOOTKIT,REPAIr . . ..o oveeeeeaeienn 019-310/5 BRACKET, Audio Equipment. . ............... 08A-110/10
BOOT, Brake Piston . ..............c.c.oooo... 005-210/10 BRACKET, Ballstud .. ...................... SKJ-410/12
BOOT, Gearshift .............ccoviieeen.... 231-1210/8 BRACKET, Ballstud ... ..................... SKJ-510/18
BOOT, Gearshift . ......oovueeeienn.. 242-1210/8 BRACKET,Ballstud .. ...................... SKJ-1310/14
BOOT, GearshiftLever ...................... 3550-1210/5 BRACKET, Battery Hold Down ............... 008-1010/9
BOOT, GearshiftLever .. ..........ccouuunn... NV1500- BRACKET, Brake Booster .. ................. 005-310/5

1210/5 BRACKET, BrakeHose .. ................... 005-530/7
BOOT, OUtpUt Shaft, None . .......ovvveeei... 231-210/34 BRACKET, CD Changer ..................... 08A-310/10
BOOT, Output Shaft, None . .................. 242-210/37 BRACKET, Control Arm. .................... SKJ-220/14
BOOT, Parking Brake Lever. .. ................ 004-120/12 BRACKET, Control Arm . .................... SKJ-220/15
BOTTLE, Coolant ReCovery . ................. 007-305/1 BRACKET, Control Unit ..................e. 008-710/4
BOTTLE, Coolant RECOVEry ... ............... 007-310/1 BRACKET, Coolant Recovery Bottle ............... SKJ-610/8
BOTTLE, Coolant RECOVENY . . ................ 007-120/17 BRACKET, Coolant Recovery Bottle . .......... SKJ-610/10
BOW, ROOF. . .+ oottt SKJ-1110/3 BRACKET, Door Inside ..................... 23D-110/16
BOW, ROOF. .« + o oo o SKJ-1110/4 BRACKET, Door |nS!de ..................... 23D-110/19
BOWL, Fuel Filter . ... ... 014-340/7 BRACKET, Door Inside ..................... DKJ-110/11
BRACE, FIame . .. ........couveeennnann.. SkJ-1210/15 | BRACKET, Engine Lift...................... 2.4L-310/13
BRACK’ET ................................ 007-230/3 BRACKET, Englne Llft ...................... 2.8L-310/16
BRACKET . ...t 007-430/4 BRACKET, Engine Lift...................... 2.5LD-310/15
BRACKET .« oo 008-215/6 BRACKET,Fan ............. ... 2.8L-310/14
BRACKET . o o 009-110/7 BRACKET, Fan ..........coiiiiiiiiinnnnnn. 2.5LD-310/13
BRACKET .« oo 009-115/7 BRACKET, Fender. .. R I SKJ-410/2
BRACKET . o oo oo 014-435/1 BRACKET, Fender Applique ................. SKJ-410/5
BRACKET . ...t 014-435/8 BRACKET, Floor Console ................... 08A-420/2
BRACKET . o o oo o 024-230/2 BRACKET, Fuel F|I§er. SRR I 014-340/2
BRACKET ...ttt 024-230/3 BRACKET, Hood Ajar Disarm Switch .......... 008-830/2
BRACKET . oo oo oo 024-240/2 BRACKET, Hydraul!c Control Un!t ............. 005-510/6
BRACKET . . o 024-240/3 BRACKET, Hydraullc Control Unit . ............ 005-520/7
BRACKET .« oo 024-240/4 BRACKET, Idler PuIIey ...................... 007-420/3
BRACKET . o o oo oo 025-410/5 BRACKET, Idler Pulley ...................... 008-210/5
BRACKET ..ttt 008-615/19 BRACKET, Instrument Panel................. 0BA-110/11
BRACKET .« oo o 1KJ-810/25 BRACKET, InstrumentPanel . ................ 08A-110/17
BRACKET . o o 2.41-310/14 BRACKET, Instrument Panel................. 08A-110/18
BRACKET .« oo 2.8L-310/20 BRACKET, Intermediate Shaft................ 019-210/6
BRACKET . . o oo oo 2.5LD-310/19 BRACKET, JUnCt!On Block................... 008-1410/3
BRACKET AND HINGE, Rear Seat Back.. . . . . . . . IKJ-610/2 BRACKET, Junction Block .................... 008-510/11
BRACKET AND HINGE, Rear Seat Back . . . ... .. 1KJ-610/3 BRACKET, KnOCk Sensor ... 008-610/2
BRACKET AND HINGE, Rear Seat Back . . . . . . . . IKJ-610/9 BRACKET, License Plate. ................... 013-210/9
BRACKET AND HINGE, Rear Seat Back . . . . . . .. IKJ-620/2 BRACKET, License Plate. . .................. 022-410/1
BRACKET AND HINGE, Rear Seat Back . . . . . . . . IKJ-620/3 BRACKET, License Plate. ................... 022-420/1
BRACKET AND HINGE, Rear Seat Back . . . . . . .. IKJ-620/9 BRACKET, License Plate. ................... 013-210/14
BRACKET AND HINGE, Rear Seat Back . . . ... .. 1KJ-630/2 BRACKET, L!Cense Plate.................... 013-310/10
BRACKET AND HINGE, Rear Seat Back . . . . . . . . IKJ-630/3 BRACKET, License Plate. ................... 008-1120/10
BRACKET AND HINGE, Rear Seat Back . . . . . . .. IKJ-630/9 BRACKET. boocl'fn%g”def Attach ... 230110735
BRACKET AND HINGE, Rear Seat Back..... .. .. IKJ-640/2 BRACKET, Natural Vacuum Leak Detection . . . . . 025-430/3

May 2003



Alphabetic
Index

PARTS CATALOG

2004 JEEP LIBERTY/CHEROKEE (KJ)

Page AL-5

BRACKET, Qil Filter Housing
BRACKET, QOil Filter Housing
BRACKET, Oxygen Sensor
BRACKET, Oxygen Sensor
BRACKET, Parking Brake
BRACKET, Parking Sprag
BRACKET, Power Steering
BRACKET, Power Steering
BRACKET, Power Steering
BRACKET, Power Steering Reservoir
BRACKET, Power Steering Reservoir
BRACKET, Radio
BRACKET, Shift Cable

BRACKET, Shift Cable

BRACKET, Shift Mode
BRACKET, Shift Mode
BRACKET, Shifter
BRACKET, Shifter
BRACKET, Side Rail
BRACKET, Side Rail
BRACKET, Side Rail
BRACKET, Skid Plate
BRACKET, Skid Plate
BRACKET, Spare Tire
BRACKET, Spare Tire
BRACKET, Speed Control Servo
BRACKET, Speed Control Servo
BRACKET, Speed Control Servo
BRACKET, Steering Column
BRACKET, Steering Column
BRACKET, Steering Column
BRACKET, Steering Column
BRACKET, Steering Column
BRACKET, Support Rear
BRACKET, Tensioner
BRACKET, Tensioner
BRACKET, Tensioner
BRACKET, Transmission Control Unit
BRACKET, Turbo Charger
BRACKET, Vapor Canister
BRACKET, Wheel House
BRACKET, Wiring
BRACKET, Wiring
BRACKET, Wiring Harness
BRAKE LINES,FRONT,LHD
BRAKE LINES,FRONT,RHD
BRAKE LINES,REAR
BRAKES,FRONT
BRAKES,REAR,DISC
BREAKER, Circuit
BREAKER, Circuit
BREAKER, Circuit
BREATHER, Crankcase
BULB AND SOCKET
BULB, 14V 1.4W
BULB,168....................
BULB,192....................
BULB,192....................
BULB,212-2..................
BULB,212-2..................
BULB,21402..................
BULB,3157..........covvvnnn.
BULB,3157...................
BULB,3157............cooon..
BULB,37.......... ...t
BULB,579.............cooont.
BULB,906..............co....
BULB,921....................
BULB, Fog Lamp, 50 Watt

BULB, H4 Clear

BULB, Headlamp
BULB, Headlamp
BULB, Headlamp
BULB, Heater and A/C Control
BULB, T8/4 ...................
BULB,W10/5 .................

2.8L-730/11
2.5LD-730/11
008-610/8
242-210/39
004-110/6
42RLE-730/6
019-510/4
019-510/5
019-520/6
019-710/2
019-720/4
08A-110/6
42RLE-1210/
3
5-45RFE-
1210/7
242-910/12
242-910/13
231-1210/6
242-1210/6
EKJ-220/5
EKJ-220/6
EKJ-210/15
002-810/2
SKJ-230/3
022-410/2
022-420/2
014-710/7
014-720/6
014-1010/2
019-210/1
019-210/2
019-210/7
08A-110/4
08A-110/22
009-135/7
007-430/9
019-520/4
008-215/13
008-410/9
014-620/15
025-310/2
SKJ-910/15
008-1210/3
008-1310/8
008-1210/7
005/510
005/520
005/530
005/110
005/210
008-510/5
008-1310/2
008-1410/10
3.7L-910/2
08A-210/8
008-1140/13
008-1110/10
08A-410/6
008-1140/5
08A-410/9
008-1130/4
008-1140/7
008-1110/8
008-1140/1
008-1120/15
008-1140/14
008-1140/6
008-1140/4
008-1140/2
008-1110/18
008-1140/8
008-1110/4
008-1140/3
008-1115/10
024-310/4
008-1140/15
008-1110/13

BULB, W10/5. ..

BULBS & SOCKETS............. i

BUMPER, Center

Bezel .....................

BUMPER, FRONT. ........... ... .. ... .....

BUMPER, Hood

BUMPER, Jounce ..........................
BUMPER,Jounce..........................

BUMPER, REAR

BUMPER, SuspensionJounce . ...............
BUMPER, Tailgate. ... ........... ... ... .....
BUNDLE, FuelLine.........................
BUNDLE, FuelLine.........................
BUNDLE, FuelLine.........................
BUNDLE, FuelLine.........................
BUNDLE, FuelLine.........................
BUNDLE, FuelLine.........................

BUSHING . ....

BUSHING, AcceleratorPedal .................
BUSHING, Balance Shaft....................
BUSHING, Balance Shaft . ...................
BUSHING, Balance Shaft .. ..................
BUSHING, Balance Shaft . ...................
BUSHING, Balance Shaft . ...................
BUSHING, Caliper. . ...,
BUSHING, ConnectingRod ..................
BUSHING, ConnectingRod ..................
BUSHING, Control Arm. . ....................
BUSHING, Control Arm. .. ...................
BUSHING, Control Arm. .. ...................
BUSHING, Control Arm. .. ...................
BUSHING, Detent. . . ............ ... vn..

BUSHING, Detent. . . .............. ...,

BUSHING, Dowel

BUSHING, Exhaust Hanger ..................
BUSHING, FrontPump......................

BUSHING, Hydra
BUSHING, Pivot
BUSHING, Pivot

ulic Clutch Actuator . ..........

BUSHING, ShiftRail . .......................
BUSHING, ShiftRail ........................
BUSHING, ShiftRail . .......................

BUSHING, SteeringGear .. ..................
BUSHING, Transmission. . ...................
BUSHING, Transmission. ....................
BUSHING, Transmission. . ...................
BUSHING, Transmission. . ...................
BUSHING, Transmission. ....................

BUTTON, BELTWEBBING...................
BUTTON, Rear View Mirror. ... ...............

CABLE PACKAGE, Ignition. .. ................
CABLE, Accelerator . .......................
CABLE, Accelerator ..............cccuuun..
CABLE, Accelerator . .......... ...,
CABLE, Accelerator . .......................

CABLE, Antenna

CABLE,CDChanger. ............oouuiuan..
CABLE,CD Changer. .. .........couuuiuanan.
CABLE, GearshiftControl . .. .................

CABLE, GearshiftControl . .. .................

CABLE, GearshiftLock . .....................

CABLE, GearshiftLock . .....................

CABLE, Hood Re
CABLE, Ignition.

lease . ........ ... .. ...

CABLE, ParkingBrake ......................

CABLE, Recliner

008-1120/13
008/1140
013-210/2
013/210
SKJ-510/8
002-110/2
017-110/8
013/310
013-210/7
SKJ-1310/4
014-310/1
014-320/1
014-320/3
014-330/3
014-335/1
014-340/10
42RLE-220/
10
014-1110/5
2.8L-610/5
2.8L-610/7
3.7L-310/5
2.5LD-610/6
2.5LD-610/8
005-210/6
2.8L-410/25
2.5LD-410/27
017-110/2
002-110/23
017-110/15
017-110/18
NV1500-210/
28
NV1500-910/
14
42RLE-210/
10
011-130/4
42RLE-310/9
006-420/1
002-110/9
002-110/12
242-910/18
3550-210/18
NV1500-210/
3
019-310/3
3550-910/5
3550-210/24
3550-210/26
3550-910/13
NV1500-910/
5
1KJ-720/8
SKJ-710/5

008-1910/8
014-710/1
014-720/1
014-730/2
014-1010/4
08A-330/10
08A-310/11
08A-310/15
42RLE-1210/
2
5-45RFE-
1210/2
42RLE-1210/
4
5-45RFE-
1210/3
SKJ-510/6
008-1910/4
004-110/7
1KJ-810/7

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic

Page AL-6 PARTS CATALOG Index
CABLE, Speed Control . .. ................... 014-710/2 CAP, WheelCenter . ............ ... ... .. 022-210/2
CABLE, Speed Control ... ................... 014-720/2 CAP, Wiper Arm Nut. . . .......... ..., 23D-210/6
CABLE, Speed Control . .. ................... 014-1010/3 CAPACITOR, Ignition. . ... ....... ... 008-1910/3
CABLE, Telematics Communication .. .......... 08A-310/16 CARGOORGANIZER . . ....... ... .ot 1KJ/320
CALIPER, DiscBrake .. ............ ... .. ... 005-210/4 CARPET, CargoFloor . ..................... 1KJ-310/2
CALIPER,DiscBrake . ...................... 005-110/12 CARPET, FrontFloor . .. .................... 1KJ-310/1
CAM, RecirculatingDoor. . . .................. 024-110/4 CARPETS AND MATS. . .. ... 1KJ/310
CAM, ReverseBlock . ....................... 3550-410/45 CARRIER AND BEARING, Planet Pinion . .. .. .. 42RLE-420/1
CAM, ReverseBlock . ....................... 3550-1210/12 CARRIER, Balance Shaft ................... 2.41-620/6
CAMSHAFT AND VALVE, 3.7L[EKG] .......... 3.7L/510 CARRIER, Input Complete .................. 5-45RFE-
CAMSHAFT AND VALVES 24L[EDL] . ......... 2.4L/510 450/4
CAMSHAFT AND VALVES 2.5L [ENJ] . ......... 2.5LD/510 CARRIER, Planetary Pinion . ................ 42RLE-420/
CAMSHAFT AND VALVES 2.8 DIESEL [ENR]. . .. 2.8L/510 58
CAMSHAFT, Engine, Left .. .................. 3.7L-510/4 ; . _
CAMSHAFT, Engine, Right - . .+ .+« v oo 3.7L-510/5 CARRIER, Reaction Complete ... 5 453';57
CAMSHAFT, Exhaust ... ... 2.4L-510/4 CASE & RELATED PARTS,[DGQ]. ... ......... 5-45RFE/230
CAMSHAFT, Exhaust . . ..................... 2.8L-510/4
CAMSHAFT Exhaust . . . . ... ... ...~ 2 5LD-510/4 CASE AND EXTENSION [DDD].............. 3550/210
CAMSHAFT’ Intake 2.41-510/1 CASE AND EXTENSION [NV 1500] [DDK]..... NV1500/210
CAMSHAFT, Intake . . .. ... 2.8L-510/3 CASEANDRELATEDPARTSCOMMANDTRAC [DHN] 231/210
LT : CASE AND RELATED PARTS SELECT TRAC [DHP] 242/210

CAMSHAFT, Intake . . . .......... ... ... ..... 2.5LD-510/3 ) -

CASE, Differential ......................... 002-610/19
CANISTER, Vapor. . . ... 025-310/1 . .
CANISTER, VaPOI. . . ettt 025-430/9 CASE, Differential ... 003-210/27
CAP ' 3.7L-510/2 CASE, Differential ......................... 003-210/53
CAP KIT, Fuel Tank Locking - .+« v oo oo SKJ-920/1 CASE, TRANSMISSION,[DGS] . .............. 42RLE/210

CASE, TransferCaseRear .................. 242-210/24
CAP, A/ICCheck Valve. ...................... 024-270/4

CASE, TransferFront. .. .................... 231-210/1
CAP,AICCheck Valve. . ..................... 024-280/4

CASE, Transfer Front. . . .................... 242-210/1
CAP,A/IC Check Valve. . ..................... 024-285/4

CASE, TransferRear . .. .................... 231-210/22
CAP,A/ICCheck Valve. . ..................... 024-290/4 L

CASE, Transmission ....................... 3550-210/1
CAP, AICCheckValve....................... 024-270/13 o

CASE, Transmission ....................... 42RLE-210/1
CAP, A/ICCheck Valve. ...................... 024-280/20 CASE. T o NV1500-210/
CAP, A/C Check ValVe. . ... .................. 024-285/12 o TANSMISSION v -
CAP, A/ICCheck Valve. ...................... 024-288/11 . 2
CAP, A/C Check ValVe. .. .............oooo... 024-288/16 CASE, Transmission ....................... 5-45RFE-
CAP, Alternator Pulley . . . .................... 008-205/12 230/22
CAP, Alternator Pulley . . . ..., 008-215/18 CASE, TransmissionRear . . ................. 3550-210/2
CAPBleeder. ..............ciiiiiiini... 005-110/9 CASE, TransmissionRear . .................. NV1500-210/
CAP Bleeder. ... ... ... 005-210/2 8
CAP,BoltCover. . ...t 08A-110/29 CHAIN, Balance Shaft...................... 2.41-620/18
CAP, Clutch Reservoir. . ..................... 006-320/2 CHAIN, TransferCase . . .. .........c.ouvvn... 231-410/22
CAP, Coolant Reserve Tank . ................. 007-305/2 CHAIN, TransferCase . ... .................. 242-410/41
CAP, Coolant Reserve Tank .. ................ 007-120/16 CHANGER,CD ... 08A-310/8
CAPRP Detent. ......... ... it 3550-210/14 CHECK VALVE, Transmission . . .............. 5-45RFE-
CAP, Door Lock Cylinder, Bright .. ............. 23D-110/28 410/4
CAP, FuelFiller .. ....................os 014-210/1 CHECK, FrontDOOr . . . ..o ot oeee e DKJ-110/5
CAP, Headrest Adjuster. . .................... IKJ-510/3 CHECK, REar DOOK . . o oo oo oo DKJ-210/5
CAP, Headrest Adjuster. . .................... IKJ-520/3 CHOKE, SPEaKer. . . ..o v oo 08A-310/14
CAP, Headrest Adjuster. .. ................... IKJ-540/2 CLAMP. « o o 007-130/6
CAP, Headrest Adjuster. .. ................... IKJ-560/2 CLAMP. © o o o 007-110/14
CAP, Headrest Adjuster...................... IKJ-610/6 CLAMP. .. ... 007-110/16
CAP, Headrest Adjuster. . .................... IKJ-610/7 CLAMP. .« o o o 014-420/12
CAP, Headrest Adjuster. .. ................... IKJ-620/6 CLAMP. .« o o o 025-210/11
CAP, Headrest Adjuster. . .................... IKJ-620/7 CLAMP. © o o o 2.8L-720/27
CAP, Headrest Adjuster. .. ................... IKJ-630/6 CLAMP. © o o 2.8L-720/28
CAP, Headrest Adjuster. ..................... IKJ-630/7 CLAMP. . ... 2.5LD-720/27
CAP, Headrest Adjuster. .. ................... IKJ-640/6 CLAMP. « o o 2.5LD-720/28
CAP, Headrest Adjuster. ..................... IKJ-640/7 CLAMP, BOOt . ..o\ o oo 231-210/32
CAP, Headrest Adjuster. . .................... IKJ-650/6 CLAMP, BOOE . .+ v v v e e e et e oo e 231-210/33
CAP, Headrest Adjuster. .. ................... IKJ-650/7 CLAMP, BOOt . . . v v e eee e e e oo 231-210/35
CAP, Headrest Adjuster. . .................... IKJ-660/6 CLAMP, BOOE .+« v v e ee e et e oo e e 242-210/35
CAP, Headrest Adjuster. .. ................... IKJ-660/7 CLAMP, BOOt .+« v v e e et e et oo 242-210/36
CAP, Master Cylinder Reservoir ............... 005-410/1 CLAMP, Exhaust Manifold . .................. 011-130/1
CAP QilFiller ...t 2.41-210/5 CLAMP, Heater HOSE . . ..o oo oo 025-210/2
CAP, OilFiller ...l 2.8L-210/1 CLAMP, Heater HoSe . . .. ....o.oveoein.. 007-230/19
CAPR QilFiller ............. ...t 3.7L-710/2 CLAMP, Heater HoSe. . . ..o o ooeeeeeeea 014-430/10
CAP, Oil Filler ............ IR TR PRI 2.5LD-210/1 CLAMP, Heater HOSe. . ... o.ovoeeeeenn... 014-620/11
CAP, Power Steering Reservoir. ............... 019-530/2 CLAMP, Heater HOSe . . ... .......oovven .. 2.8L-810/2
CAP, Power Steering Reservoir. . .............. 019-710/3 CLAMP, Heater HOSE . . . ..o v ooeeeeeea 2.8L-720/16
CAP, Power Steering Reservoir................ 019-720/1 CLAMP, Heater HOSe . . ... ....ovveie e 2.5LD-720/16
CAP, Radiator ............................. 007-110/4 CLAMP, HOSE. « + o e oo 007-305/4
CAP Radiator . ............couuiiinnnnann 007-310/2 CLAMP, HOSE. . . v oo oo e e 014-110/9
CAP, Radiator ............................. 007-320/3 CLAMP, HOSE. . . v e et e 014-330/2
CAP Rubber .......... .. ... .. ... .. .. .. IKJ-320/5 CLAMP, HOSE. .+ v v oo oo e 014-340/6
CAP Vacuum. ..., 025-420/5 CLAMP, HOSE. . ..o otoe e 007-230/18
CAP, Vacuum. ............ ..., 024-295/10 CLAMP, HOSE. .« o e oo 025-210/12
CAP, Vacuum Port. ..................... ... 005-310/2 CLAMP, Hose to Air Cleaner ................. 014-810/5
CAP, Washer Reservoir. . .............c....... 23D-210/13 CLAMP, Hose to Throttle Body ............... 014-810/4
CAP, Water Pump Pulley. .................... 007-220/13 CLAMP, Hose, 32mmBlack. .. ............... 007-110/15
CAP,WheelCenter . .......... ... ... ..... 022-210/1

May 2003



Alphabetic 2004 JEEP LIBERTY/CHEROKEE (KJ)

Index PARTS CATALOG Page AL-7
CLAMP, Hose, M18.5 . .............ccovnen... 019-710/9 CLIP,WIMING. . o eeee e e 024-280/2
CLAMP, Hose, M18.5 .. ........ovueenn.... 019-730/3 CLIP,WIMING. . o v et e e e 024-285/5
CLAMP, Hose, M18.5 .. ...........c.coo ... 019-740/1 CLIP,WIMNG. o v e oo 024-295/1
CLAMP, Hose, M18.5 .. ..........ovenrnn.... 019-720/14 CLIP,WIMING. . o v e et e e 008-1610/6
CLAMP, Hose, M28.9X1.60. .. ............... 007-320/8 CLIP,WIMING. o e oo oo e 024-288/18
CLAMP, Hose, M28.9X1.60. .. ............... 019-710/8 CLOCKSPRING ... \voviaiiiieeeaae 008-810/3
CLAMP, Hose, M28.9X1.60. .. ............... 019-720/8 CLOCKSPRING ... @vovieiiiieeee 019-110/7
CLAMP, Oil Cooler Line. .. .........c.cooo ... 007-610/2 CLUSTER ..ttt 08A-210/1
CLAMP, Oil Cooler Line. .. ................... 242-210/23 CLUTCH .. otteeeeeeieeee 006/110
CLAMP, Oil Cooler Tube .. .. ................. 007-310/4 CLUTCHCONTROL .. ..o i 006/320
CLAMP, Oil Cooler Tube . . ................... 007-320/5 CLUTCHHOUSING .. ..oviviiiieeenaann, 006/210
CLAMP, Oil Cooler Tube .. .. ................. 007-610/1 CLUTCHPACKAGE .. ....oviiieieinean. 006-110/2
CLEVIS, FIONt. ..o \oee e 002-110/14 CLUTCHPACKAGE .. ....oviiiiieananan, 2.5LD-310/24
CLIP . 007-305/7 CLUTCH PACKAGE, Automatic Transmission, 2/4 . 5-45RFE-
CLIP o 007-320/9 1360/1
CLIP o 002-310/13 CLUTCH PACKAGE, Automatic Transmission, 2/4.  5-45RFE-
CLIP 008-1610/7 240/23
CLIP e 242210118 CLUTCH PACKAGE, Automatic Transmission, Input ~ 5-45RFE-
CLIP 008-1120/18 1340/1.
CLIP o 3550-210/27 . .
cLP . 42RLE-420/ CLUTCHPACKAGEAutomatidransmissionl.ow/Reverse 5-453!;5/—2
73 . .

CLIP, 2 Way, Fuel Bundle . ................... 014-315/5 CLUTCHPACKAGEAutomatidransmissionl,.ow/Reverse 5-45RFE-
CLIP, 2Way, FuelBundle .................... 014-325/5 LUTCH. A/ 04 41131/2/1
CLIP, 4Way, FuelBundle . ................... 014-315/4 CLUTCH, A/C Compressor. .................. 024-410
CLIP, 4 Way, Fuel Bundle .................... 014-325/4 gt%g: %g gompressor ------------------- 833-2%8@
CLIP, A/C Heater Housing. . .. . ............... 024-110/20 CLUTCH. AG Cgmg:z::gi ------------------- 024'510/9
CLIP, A/C Liquid Line ....................... 024-290/5 , A/C Compressor. .. ..ot -
CLIP, AIC Suction Line . ...........ccovv.... 024-280/12 CLUTCH, INPUT SHAFT,[DG6] . .............. 42RLE/410
CLIP, Brake Caliper. . .......ooovreeenean... 005-110/14 CLUTCH,L/RClutch. .. ... .o 5-45RFE-
CLIP,Brake LiN€ . . ..o v oo 005-510/9 47011
CLIP, Brake LiN « . .o v oveeee e 005-520/3 CLUTCH,LIRCIUtCh. . .. ..o 5-45RFE-
CLIP,Brake LiN€ . ... .oov oo, 005-520/4 440022
CLIPBrakeLine ..............coivuiunn... 005-510/15 CLUTCH, OVerrunning .. ....o.vvvvnennnnn..n 5-45RFE-
CLIP, Brake Line . .......................... 005-510/19 470/4
CLIP,BrakeLine ........................... 005-520/12 CLUTCH, OVeITUnNing ... .......ovveennnnn.. 5-45RFE-
CLIP, Brake PushRod. . ..................... 005-610/4 440/21
EHE 8ag:e ------------------------------- ?}gj“gf&/gz COIL, IGNIION « + v v v oo 008-1910/2
cLIp Cable i Servo Aftach 014710/ COLLAR, Insulator . ........................ 008-1310/9

; Cable to Servo Atach .................. - COLLAR, STRUCTURAL,[DG6] . . ............. 42RLE/240
CLIP, Cableto Servo Attach . ................. 014-710/6 ) ) -

COLUMN, Steering, Tilt. . .................... 019-210/16
CLIP, Cable to Servo Attach . ................. 014-720/5 ; : ~
COLUMN, steering, nontilt. .................. 019-210/15

CLIP, Cable to Servo Attach . ................. 014-1010/7
CLIP. Floor Mat Rotenti 310/ COLUMN,STEERING . .. .. .\oieeeeenanann. 019/210
S o Pat Cete““é’”& ------------------- 008 b1l | COMPRESSOR MOUNTING, 2.4L - 3.7L ENGINE _ 024/510
CLIP F OTI an LOver Bution ...........vee e 014-470/5 COMPRESSORMOUNTING,2.5,2.8LDIESELENGINE 024/530
cLip F“el I”J.ecior -------------------------- 014415/ COMPRESSOR, 2.4L - 3.7LENGINE .......... 024/410
CLIP Fuel Moo e 01443001 COMPRESSOR, 2.5,2.8L DIESEL ENGINE. . . . ... 024/430
cLIP F“el Lr.‘JeCtor -------------------------- 014310/ COMPRESSOR, Air Conditioning. ... .......... 024-410/1
cLIp F“el L!”e ---------------------------- 014320/ COMPRESSOR, Air Conditioning. ... .......... 024-410/5
P Hue N8 v 007-305/8 COMPRESSOR, Air Conditioning. . ............ 024-430/1
cLIp Hose ------------------------------- i COMPRESSOR, Air Conditioning. . ............ 024-510/1
cLIP Hose ------------------------------- 007-310/7 COMPRESSOR, Air Conditioning. . ............ 024-510/6
cLIP Hose ------------------------------- 007-320/6 COMPRESSOR, Air Conditioning. . ............ 024-530/2
cLIP Hose ------------------------------- 007-120/51 COMPRESSOR, Air Conditioning. . ............ 007-430/20
cLip Hose ------------------------------- 93D.310/14 CONDENSER, Air Conditioning .. ............. 007-120/5
cLIp Hose ------------------------------- Si1210/13 | CONDENSER, Air Conditioning ............... 007-130/4
CLIP Hose. ------------------------------- 05151012 CONDENSER, Air Conditioning .. ............. 024-270/17
cLip Hgﬂg:ﬂg ----------------------------- 00812104 CONDENSER, Air Conditioning . . ............. 024-285/16
CLIP, HOUSING - -« + o veeeeeeei 231-210/27 CONE ASSEMBLY, Countershaft ............... NV15::'410/
CLIRHOUSING - e 5-45R2|;CF;/_6 CONE, Synchronizer. . ...................... 3550-410/38
CLIP, Lateh Link ..., DKIL3008 | CONNEGTOR . .1 11 g azols
ChpLatehLink .o a0 CONNECTOR, 7WaY . ... vennninns. 008-1510/12
clp Megcs 1T2 --------------------------- SKI.51017 CONNECTOR, Injector . . .................... 014-420/6
CLIP. O Coolor e 505-610/3 CONNECTOR, Oil Cooler Hose ............... 007-610/9
cLip o!I Cooler T“be ----------------------- 007610/ CONNECTOR, Oil Filter .. ........c.oveve... 3.7L-710/17
cLIp o!I Cooler T“be ----------------------- 007-610/6 CONNECTOR, Oil Filter Adapter .............. 2.4L-710/10
cLIP ol %OQDV u ﬁ e DII-130/12 CONNECTOR, Oil Tube Pickup . .............. 231-210/25

» Outside Door Handle................... 5 CONNECTOR, Oil Tube Pickup . .............. 242-210/27
CLIP, Parking Brake Cable ................... 004-110/8 CONNECTOR, Water Outlet . . . ............... 007-110/22
CLIP, Parking Brake Hold Down . .............. 004-120/7 CONSOLE. Base 08A-420/1
CLIP, Spill Return Pipe . . .. .................. 014-420/2 CONSOLE. FLOOR . ... 08A/420
CLIP, Spill Return Pipe ...................... 014-430/12 CONSOLE, OVERHEAD. . ...\ \v'vvio . 0BA/410
S'E:FP; x‘?”‘ Tube. ... ﬁ?j'fllg/g CONSOLE, Overhead Mini, Less Electronics.. . . . . 08A-410/1
CLIP Wit 005-110/4 CONTROL UNIT, Anti-Lock Brake. ............. 005-510/4
cLIp W!r!”g ------------------------------- 02427005 CONTROL UNIT, Anti-Lock Brake. ............. 005-520/6

P WITING. e g CONTROL UNIT, Anti-Lock Brake. .. ........... 008-410/11

May 2003



Page AL-8

2004 JEEP LIBERTY/CHEROKEE (KJ)

PARTS CATALOG

Alphabetic
Index

CONTROL, A/C And Heater
CONTROL, A/C And Heater

CONTROL, HEATER AND AIR CONDITIONING . .

CONTROL, Heater
CONTROL, SEAT RELEASE
CONTROL, SEAT RELEASE
CONTROL, SEAT RELEASE
CONTROL, SEAT RELEASE
CONTROL, SEAT RELEASE
CONTROL, SEAT RELEASE
CONTROL, SEAT RELEASE
CONTROL, SEAT RELEASE
CONTROL, SEAT RELEASE
CONTROL, SEAT RELEASE
CONTROL, SEAT RELEASE
CONTROL, SEAT RELEASE
CONVERTER PACKAGE, Torque
COOLANTDEGASSERTANK2.5,2.8LDIESELENGINE
COOLANT TANK, 2.4L ENGINE
COOLANT TANK, 3.7L ENGINE
COOLER, Auxiliary Trans. Oil
COOLER, Auxiliary Trans. Oil
COOLER, Charge Air

COOLER, EGR
COOLER, EGR

COOLER, Engine Oil
COOLER, Engine Oil
COOLER, Power Steering With Hose
COOLER, Power Steering With Hose
COOLER, Power Steering With Hose
COOLER, Power Steering With Hose
CORD, Engine Block Heater
COVER ...............
COVER ...............
COVER AND PAD, Cushion
COVER AND PAD, Cushion
COVER AND PAD, Cushion
COVER AND PAD, Cushion
COVER AND PAD, Cushion
COVER AND PAD, Cushion
COVER AND PAD, Cushion
COVER AND PAD, Cushion
COVER AND PAD, Cushion
COVER AND PAD, Cushion
COVER AND PAD, Cushion
COVER AND PAD, Cushion
COVER KIT, Trailer Tow
COVER, Accumulator
COVER, Accumulator
COVER, Antenna Opening
COVER, B Pillar Trim Panel
COVER, Balance Shaft Carrier
COVER, Balance Shaft Gear
COVER, Body Wiring
COVER, C Pillar
COVER, C Pillar
COVER, Cargo Compartment
COVER, Cowl Grille
COVER, Cylinder Head
COVER, Cylinder Head
COVER, Cylinder Head
COVER, Cylinder Head
COVER, Cylinder Head
COVER, Cylinder Head, Left
COVER, Cylinder Head, Right
COVER, Differential
COVER, Differential

COVER, Engine
COVER, Engine
COVER, Engine
COVER, Engine

COVER, Floor Console
COVER, Front Seat Back
COVER, Front Seat Back
COVER, Front Seat Back
COVER, Front Seat Back
COVER, Front Seat Back
COVER, Front Seat Back
COVER, Front Seat Cushion

008-810/8
024-310/1
024/310
024-310/2
IKJ-610/30
IKJ-610/31
1KJ-620/31
IKJ-620/32
IKJ-630/31
IKJ-630/32
IKJ-640/31
IKJ-640/32
IKJ-650/30
IKJ-650/31
IKJ-660/30
IKJ-660/31
42RLE-110/2
007/320
007/305
007/310
007-130/7
007-120/22
007-130/5
025-210/8
2.8L-810/9
2.8L-720/12
2.5LD-720/12
019-720/6
019-730/4
019-740/2
019-710/11
008-1210/9
SKJ-1610/9
SKJ-1610/10
IKJ-610/12
IKJ-610/13
IKJ-620/12
1KJ-620/13
IKJ-630/12
IKJ-630/13
IKJ-640/12
IKJ-640/13
1KJ-650/12
IKJ-650/13
1KJ-660/12
IKJ-660/13
008-1510/16
42RLE-720/4
42RLE-720/6
08A-330/2
IKJ-210/4
2.41-620/3
2.4L-620/14
008-1510/4
IKJ-220/7
IKJ-720/9
1KJ-220/5
SKJ-610/4
2.41-210/2
2.8L-510/5
2.5LD-510/5
2.8L-210/20
2.5LD-210/20
3.7L-210/8
3.7L-210/9
002-310/15
003-210/17
006-210/8
2.8L-210/36
42RLE-230/6
42RLE-240/2
08A-420/8
IKJ-510/6
IKJ-520/6
IKJ-530/3
IKJ-540/5
IKJ-550/3
IKJ-560/5
IKJ-510/9

COVER, Front Seat Cushion
COVER, Front Seat Cushion
COVER, Front Seat Cushion
COVER, Front Seat Cushion
COVER, Front Seat Cushion
COVER, Fuse Access
COVER, Gearshift
COVER, Gearshift

COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge
COVER, Hinge

COVER, Instrument Panel
COVER, Instrument Panel Opening

COVER, Lamp
COVER, Lamp
COVER, Lamp

COVER, Lamp Opening
COVER, Latch-Anti Theft
COVER, Light Bar Support
COVER, Light Bar Support
COVER, Luggage Rack
COVER, Luggage Rack
COVER, Mirror Flag
COVER, Module
COVER, Oil Pump

COVER, Power Distribution Center
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Wiper Motor
COVER, Rear Wiper Motor
COVER, Seat Belt Anchor
COVER, Seat Belt Turning Loop
COVER, Spare Tire
COVER, Spare Tire
COVER, Steering Wheel Back
COVER, Switch Opening
COVER, Timing Belt
COVER, Timing Belt
COVER, Timing Belt
COVER, Timing Belt
COVER, Timing Belt
COVER, Timing Belt
COVER, Timing Belt
COVER, Timing Belt

1KJ-520/8
1KJ-530/5
1KJ-540/7
1KJ-550/5
1KJ-560/7
08A-110/19
3550-1210/7
NV1500-
1210/7
SKJ-710/8
1KJ-610/18
1KJ-610/19
1KJ-610/23
1KJ-610/24
1KJ-620/18
1KJ-620/19
1KJ-620/23
1KJ-620/24
1KJ-630/18
1KJ-630/19
1KJ-630/23
1KJ-630/24
1KJ-640/18
1KJ-640/19
1KJ-640/23
1KJ-640/24
1KJ-650/18
1KJ-650/19
1KJ-650/23
1KJ-650/24
1KJ-660/18
1KJ-660/19
1KJ-660/23
1KJ-660/24
08A-110/1
08A-110/3
008-1115/2
008-1110/24
008-1130/11
013-210/15
DKJ-230/11
008-1115/1
008-1110/22
SKJ-1610/2
SKJ-1610/3
DKJ-510/3
008-410/17
5-45RFE-
310/6
008-1310/10
1KJ-610/4
1KJ-620/4
1KJ-630/4
1KJ-640/4
1KJ-650/4
1KJ-660/4
1KJ-610/11
1KJ-620/11
1KJ-630/11
1KJ-640/11
1KJ-650/11
1KJ-660/11
23D-310/4
23D-310/7
1KJ-710/8
IKJ-710/9
022-410/6
022-420/7
019-110/8
08A-420/10
007-220/9
024-510/11
2.41-610/1
2.4L-610/9
3.7L-610/1
2.4L-610/11
2.8L-710/25
2.5LD-710/26

May 2003



Alphabetic 2004 JEEP LIBERTY/CHEROKEE (KJ)

Index PARTS CATALOG Page AL-9
COVER, Timing Case . . .. ...........coovov... 2.8L-610/8 DAMPER, Vibration. . ....................... 2.8L-610/4
COVER, TIMiNg Case . . .. .......o.oovevnn... 2.5LD-610/9 DAMPER, Vibration. .. ...................... 2.8L-610/6
COVER, TIMiNg Case . . .. .....overrnnnn... 2.8L-610/18 DAMPER, Vibration. .. ...................... 2.5LD-610/5
COVER, TimingCase. .. ........cuvuuunann. 2.5LD-610/19 DAMPER, Vibration. ... ....... ... .. ... ..... 2.5LD-610/7
COVER, Transfer Case LeverHole............. 3550-1210/9 DECAL ... EKJ-110/2
COVER, Transfer Case LeverHole............. NV1500- DECAL ... EKJ-110/4
1210/9 DECAL ... EKJ-110/8
COVER’ Transfer Case LeverHole. ............ 5-45RFE- DECAL . ... e EKJ-110/9
1210/5 DECAL ..\ttt EKJ-310/2
COVER, Transmission DUSt . . . ...+ ..voo.. ... A2RLE230/7 | DECAL ...ttt EKJ-310/4
COVER, Wiring Protector . . . ................. 008-1510/18 | DECAL ... EKJ-310/8
COWL AND DASH PANEL . ... ... .. SKJ/610 DECAL «oov e EKJ-310/9
CRANKCASE VENTILATION , 2.4L [ED1] . . . . . . . 2.4L/910 DECAL, Cherokee. ................oovvennn EKJ-11011
CRANKCASE VENTILATION 2.5L [ENJ] . .. ... .. 2.5LD/910 DECAL, Cherokee. ......................... EKJ-310/11
CRANKCASE VENTILATION 2.8 DIESEL [ENR]..  2.8L/910 DECAL, JEEP. ... EKJ-110/1
CRANKCASE VENTILATION, 3.7L [EKG] . . . . . . . 3.7L/910 DECAL, JEEP ... EKJ-31011
CRANKSHAET .. oi-mmedeeee 37L-410/7 DECAL, JEEP . ...\ttt EKJ-110/10
CRANKSHAFT ............................ 2.4L_410/10 DECAL, \]EEP ............................. EK\]'310/10
CRANKSHAFET . o oo, 2.8L-410/17 DECAL, Seat Belt Safety ..................... LBLS-110/1
CRANKSHAFT ............................ 2-5LD_410/18 DECALS ------------- SRR R EKJ/310
CRANKSHAFT,PISTONSANDFLYWHEEL, 2 4L[ED1] 2.4L/410 DEFLECTOR, Sunroof Wind..... . . . .. . .. ERRREER SKJ-121072
CRANKSHAFT,PISTONS AND RELATED PARTS ~ 2.5LD/410 DETENT, Valve Body. ..................o..o 42R'-§O'710/
2B5L[ENT] oo
CRANKSHAFT,PISTONS AND RELATED, 2.8L DIE- 2.8L/410 DETENT, Valve Body. . ..............ooovve, 5-45RFE-
SELIENR]. « oo _ 710/8
CROSS RAIL, RoOfRACK . ... ................ SKJ-1610/11 | DIAPHRAGM, Clutch Reservoir ............... 006-320/3
CROSS RAIL, Roof Rack . ..., SKJ-1610/12 D|FFERENT|AL, TransferCase. ............... 242-410/21
CROSSMEMBER, Bumper, Rear . . .. ... ... 013-310/5 DIFFERENTIAL,FRONT AXLE . .. ............. 002/610
CROSSMEMBER. Floor Pan .o SKJ-220/6 DIMENSIONAL GRAPHIC ................... EKJ-110/5
CROSSMEMBER. Floor Pan . . ... SKJ-220/10 DIMENSIONAL GRAPHIC ................... EKJ-310/5
CROSSMEMBER, FloorPan ................. SKJ-220/11 DIMENSIONAL GRAPHIC ... EKJ-110/13
CROSSMEMBER, Front Seat Retention. . . . . . . . . SKJ-210/3 DISC, Clutch ... 006-110/1
CROSSMEMBER, Front Seat Retention. . .. . . . . . SKJ-210/4 DISC, Clutch ... 2.5L.D-310/23
CROSSMEMBER, Front Seat Retention. . . . . . . . . SKJ-210/5 DISC, Cluteh ... 42RLE-410/
CROSSMEMBER, Front Support . ............. 013-210/10 11
CROSSMEMBER, Front Suspension........... 013-110/1 DISC,Clutch .. ... ... .. i 42RLE-410/
CROSSMEMBER, Radiator .................. 007-110/3 15
CROSSMEMBER, Radiator .................. 007-120/3 DISC,CIUtCh . . ..o 42RLE-410/
CROSSMEMBER, Radiator .................. 007-130/3 27
CROSSMEMBER, Radiator .................. SKJ-510/19 DISC, CIUtCh « « o v v 42RLE-420/
CROSSMEMBER, Rear Floor. .. .............. SKJ-220/16 46
CROSSMEMBER, Rear FIoO. . . .............. SKJ-220/17 i
CROSSMEMBER, Transmission. . ............. 009-130/2 DISC, Clutch ... 42RL§8420/
CROSSMEMBER, Transmission. . ............. 009-135/2
CROSSMEMBER, Transmission. . . .. .......... 009-140/2 DISC, Cluteh . ... 5-45RFE-
CROSSMEMBER, Transmission. . ............. 009-145/2 420/6
CROSSMEMBER, Transmission. . ............. 009-150/2 DISC, Clutch . ... 5-45RFE-
CROSSMEMBER, Transmission. . ............. 009-155/2 430/9
CROSSMEMBER, Transmission. . ............. 009-160/2 DISC,Clutch . ... 5-45RFE-
CROSSMEMBER, Transmission. ... ........... 009-165/2 410/23
CROSSMEMBER, Transmission. . ............. SKJ-210/6 DISC,Clutch . ....... ... ... i 5-45RFE-
CUP Bearinglnner......................... NV1500-210/ 440/14
4 DISC,CIUtCh . ..o oo 5-45RFE-
CUP, Differential Side Bearing ................ 003-210/23 440/19
CUP, Drive Pinion Bearing ................... 003-210/7 DOORAND PILLARS . . ... otoe et LBLS/310
CUP, Drive PinionBearing ................... 003-210/31 DOOR, A/C and Heater Mode. . ............... 024-110/28
CUP, Jounce Bumper ....................... 002-110/1 DOOR, A INIEL . v v vee e 024-110/3
CUP, Jounce Bumper ....................... SKJ-410/17 DOOR, Blend Air. .. ..ot 024-110/27
CUP, Shift Fork Spring . ..................... 242-910/14 DOOR, FRONT .« ot DKJ/610
CUPHOLDER, Floor Console................. 08A-420/7 DOOR, FRONT, GLASS AND REGULATOR .. ... DKJ/120
CUSHION, Sway Eliminator . ................. 002-120/6 DOOR, FRONT, LOCK AND CONTROLS ....... DKJ/130
CYLINDERBLOCK 2.5L [ENJ]................ 2.5LD/310 DOOR, FRONT, SHELL AND HINGES. ......... DKJ/110
CYLINDER BLOCK 2.8 DIESEL [ENR] ......... 2.8L/310 DOOR, FIONt. . .t o e DKJ-110/8
CYLINDER BLOCK, 2.4L [ED1] ... ............ 2.41/310 DOOR. Fuel Fill . ... SKJ-220/8
CYLINDER BLOCK, 3.7L [EKG]............... 3.7L/310 DOOR, Fuel Filler Manual Access . ............ SKJ-920/2
CYLINDERHEAD 2 5L [ENJ]. . ..o voveanns 2.5.D/210 DOOR. Panel. . ... 024-110/10
CYLINDER HEAD 2.8 DIESEL [ENR]. .......... 2.8L/210 DOOR, Passenger AirBag . . ................. 08A-110/15
CYLINDER HEAD 3.7L [EKG] ................ 3.7L/210 DOOR, REAR . ...t ot i DKJ/620
gtmgg; I-IIDEADLZ-?(L [EDL] ......ooviinit g-sf%/ﬁgﬂ DOOR, REAR, GLASS AND REGULATOR ... ... DKJ/220
»Doorlock ... - DOOR, REAR, LOCK AND CONTROLS ......... DKJ/230
CYLINDER, DO(_)I" Lock . .......... .. ... ... ... 23D-110/18 DOOR, REAR, SHELL AND HINGES. .......... DKJ/210
CYLINDER, Ignition Lock .. .................. 23D-110/1 DOOR, REAI .« o oo DKJ-210/10
DOWEL . .. tee oo 242-210/38
D DOWEL . ..\ oee et 3.7L-310/14
DAMPER, Axle Vent Hose ................... 003-310/4 DOWEL, Block To Clutch Housing .. ........... 2.4L-310/6
DAMPER, Crankshaft. . ..................... 3.7L-410/6 DOWEL, Block To Clutch Housing . ............ 3.7L-210/6
DAMPER, Crankshaft . ...................... 2.41-610/16 DOWEL, Block To Clutch Housing . ............ 3.7L-310/3

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic

Page AL-10 PARTS CATALOG Index
DOWEL, Block To Clutch Housing .. ........... 42RLE-230/5 FAN,Cooling . ... 007-120/9
DOWEL, Block To CylinderHead . ............. 2.41-310/4 FAN,Cooling ....... ... 007-130/16
DOWEL, Center Bearing Housing. ... .......... 2.8L-410/9 FASCIA, Front . ... ... 013-210/1
DOWEL, Center Bearing Housing. ... .......... 2.5LD-410/10 FASCIA,Rear . ......... i, 013-310/1
DOWEL, Engine Block To Bedplate ............ 2.41-310/7 FASTENER . ....... .. . 014-410/3
DOWEL, FrontCover. . .. ........oviiennnn.. 2.5LD-310/29 FENDER, Front . ........ ... ... SKJ-410/1
DOWEL, FrontCover. . ......... ... 2.5LD-610/22 FILTER ADAPTER 2.8L DIESEL [ENR]. . ....... 2.8L/730
DOWEL, M6x14 .. ... ... . 3.7L-510/6 FILTER PACKAGE, Transmission Oil. .. ........ 5-45RFE-
DOWEL, MBX16 .. ..o oveeeeeee e 42RLE-710/ 230/16
22 FILTER, Air. . .o 014-810/2
DOWEL, Rocker . ...... ... ... o, 2.8L-210/27 FILTER, Air. . .o e 014-820/5
DOWEL,Rocker ........... ... i, 2.8L-310/13 FILTER, Air. . .o e 014-830/2
DOWEL, Rocker . ...... ... ... .. . . 2.8L-510/18 FILTER, Air. . .o e 2.8L-910/2
DOWEL, Rocker ....... ... ... o, 2.5LD-210/27 FILTER, Air. . .o e 2.5LD-910/5
DOWEL, Rocker . ..., 2.5LD-510/18 FILTER, Engine Oil .......... .. ... ... .. ... 2.4L-710/9
DOWEL, TransferCase. . .................... 231-210/16 FILTER, Engine Oil ......... ... ... ... ..... 2.8L-720/18
DOWEL, TransferCase. . .................... 242-210/15 FILTER, Engine Oil ........ ... ... ... ..... 2.8L-730/13
DOWEL, Transmission .. .................... 2.8L-310/24 FILTER, Engine Oil ............ ... ... ..... 3.7L-710/18
DOWEL, Transmission Adapter. .. ............. 2.8L-310/12 FILTER, Engine Oil ............. ... ... ..... 2.5LD-720/18
DOWEL, Transmission Adapter. .. ............. 2.8L-310/23 FILTER, Engine Oil .......... .. ... ... .. ... 2.5LD-730/13
DOWEL, Transmission Adapter. .. ............. 2.5LD-310/12 FILTER, Fuel . ... ... ... . i 014-110/8
DOWEL, Transmission Adapter. .. ............. 2.5LD-310/28 FILTER, Fuel . ....... ... . i 014-340/5
DOWEL, Transmission Case. . ... ............. NV1500-210/ FILTER, Fuel ... ... ... ... . 014-510/7
5 FILTER, Fuel VaporVent. .. ................. 014-210/5
DOWEL, Transmission Case. . . ............... NV1500-210/ FILTER, Fuel VaporVent.................... 025-430/2
6 FILTER, Reverse And O/D Clutch . . ........... 42RLE-410/
DRAIN, Fuel Filter Bowl ..................... 014-340/8 49
DRAINCOCK, Radiator. . . .........cooovoo... 007-110/21 FILTER, Reverse And O/D Clutch . .. .......... 5-45RFE-
DRAINCOCK, Radiator. . . ................... 007-120/19 410/14
DRIVE BELTS, 24LENGINE . . ............... 007/510 FILTER, Transfer Case Oil . ... ............... 231-210/26
DRIVE BELTS, 2.5,2.8L DIESEL ENGINE . ... ... 007/530 FILTER, Transfer Case Oil . ... ............... 242-210/28
DRIVE BELTS, 3. 7LENGINE . . ... ............ 007/520 FILTER, Transmission Oil. . .. ................ 42RLE-710/
DRIVE PULLEYS, 24LENGINE .............. 007/410 11
DRIVE PULLEYS, 2.5,2.8L DIESEL ENGINE. . . .. 007/430 FILTER, Transmission Oil. . . ................. 5-45RFE-
DRIVE PULLEYS, 3.7LENGINE .............. 007/420 230/18
DRIVE, Fan..........ooeee 007-120/8 FILTER, Vacuum Solenoid. . .. ............... 025-410/2
DRIVE, Fan. ....... ... 007-130/17 FITTING, Engine OilCooler. . ..o, 2.8L-720/14
DUCT, Defroster .....................oeeen 024-610/1 FITTING, Engine Oil Cooler. . ................ 2.5LD-720/14
DUCT, FloOr. . ... 024-110/30 FITTING, Y-Style . v 007-220/3
DUCT, Rear FloorHeat...................... 024-610/2 FITTING, Y-Style .......................... 3.7L-610/4
-E- FITTING, Y-Style ... ... . i 3.7L-910/3
EGR SYSTEM 2.5/2.8 DIESEL [ENO]. . .. ... ... 025/210 P P K ASE TUel NPT
ELBOW, Intake Manifold Vacuum . ............. 014-620/22 FLANGE’ Drive Shaft. . .. .. ... ... 016-120/1
ELBOW, Turbo ExhaustOutlet . ............... 014-620/17 FLANGE. Driveshaft Yoke . . . ... ... . 003-210/4
EMISSIONVACUUMHARNESS2.4L[ED1],3.7L[EKG] 025/420 FLANGE’ Driveshaft Yoke . . . .. ... 231-410/28
EMISSION VACUUMHARNESS 2.5/2.8 DIESEL [ENO] 025/410 FLANGE’ Driveshaft Yoke . . . .. ... . 242-410/35
END CAP, Side Step . .. ..o ooveeeeeeeenn . EKJ-210/16 FLYWHEEL e 5 AL-410/1
ENGINE. ... 5-45RFE- FLYWHEEL © oo 3.7L-410/15
210/1 FLYWHEEL . ..o 2.5LD-310/22
ENGINE COMPARTMENT ................... LBLS/210 FOAM, Seat Cushion. .. .........ovivuuoi... 1KJ-520/9
ENGINE OILING 2.8 DIESEL [ENR]. .. ......... 2.8L/710 FOAM, Seat CUShiON . . . oo 1KJ-530/6
ENGINE OILING AND BALANCE SHAFTS 2.5L [ENJ] 2.5LD/710 FOAM, Seat Cushion. . ............ccouoi .. 1KJ-540/8
ENGINE OILING, 24L [ED1] ................. 2.4L/710 FOAM, Seat Cushion. . ..................... IKJ-550/6
ENGINE OILING, 3.7L [EKG] . ... ............. 3.7L/710 FOAM, Seat Cushion. ...................... IKJ-560/8
ENGINE, 3/4 Tested, D!esel .................. 2.8L-310/11 FOAM, Seat Cushion . . . ..., 1KJ-510/11
ENGINE, 3/4 Tested, Diesel . ................. 2.5LD-310/11 FORK AND RAIL [NV 1500] [DDK] . .......... NV1500/910
ENGINE, Complete. .. ....... ... .. ..ot 009-120/1 FORKAND RAILS [DDD].......oveenn. .. 3550/910
ENGINE, Complete. ........................ 009-125/1 FORK, Clutch RElease. . .. ....o.ouuvennnn... 006-210/11
ENGINE, Complete, Diesel................... 009-110/1 FORK, Fifth Shift . . ..., NV1500-910/
ENGINE, Complete, Diesel . .................. 009-115/1 11
EVAPORATOR, Air Conditioning. .............. 024-110/31 FORK, Firstand Second . . . ................. 3550-910/11
EVAPORATOR, Air Conditioning. . ............. 024-110/33 FORK. First and Second NV1500-910/
EXHAUST SYSTEM 2A4L[ED1] ............... 011/120 T T T 12
EXHAUST SYSTEM 3. 7L [EKG]. ... ........... 011/130
EXHAUST SYSTEM, 2.5L/2.8 TURBO DIESEL [ENO] 011/110 FORK,Range ................ooovvnennnn 231-910/1
EXHAUSTER, Quarter Panel ................. SKJ-910/12 FORK, Ra_nge ............................ 242-910/8
EXTENDER, Seat Belt . ..................... IKJ-710/10 FORK, Third and Fourth .................... 3550-910/7
EXTENDER, SeatBelt .. ........ccovovovooo. IKJ-720/14 FORK, Thirdand Fourth . ................ ... NV1500-910/
EXTENSION KIT, JACK HANDLE. . . ........... 022-310/6 . 8
EXTENSION, Transfer Case . . . . ...ooovven.... 231-410/3 FORK, Transfer Case Mode Sh!ft .............. 231-910/3
EXTENSION, Transfer Case . . . ............... 242-410/3 ESEE, ?ansfe_f Case Mode Shift. ............. 3;‘3-,593%1,?0
EYE, TOW. . ... 013-610/3  fransmission .. ...l -
FORKS AND RAILS COMMAND TRAC [DHN] .. 231/910
-F- FORKS AND RAILS SELECT TRAC [DHP]..... 242/910
FAN MODULE, Radiator Cooling .............. 007-110/6 FRAME CRADLE.......................... 013/110
FAN MODULE, Radiator Cooling .............. 007-120/6 FRAME, Front Seat Cushion . ................ IKJ-510/8
FAN, CoOlING . . ..o 007-120/7 FRAME, Front Seat Cushion .. ............... 1KJ-520/7

May 2003



Alphabetic 2004 JEEP LIBERTY/CHEROKEE (KJ)
Index PARTS CATALOG Page AL-11
FRAME, Front Seat Cushion. ............. IKJ-530/4 GASKET & O RING KIT, A/ICLine.............. 024-285/18
FRAME, Front Seat Cushion.............. 1KJ-540/6 GASKET & O RING KIT, A/ICLine.............. 024-288/13
FRAME, Front Seat Cushion.............. IKJ-550/4 GASKET & O RING KIT, A/IC Line.............. 024-288/17
FRAME, Front Seat Cushion. . ............ 1KJ-560/6 GASKET & ORINGKIT, A/ICLine.............. 024-288/20
FRONTFENDER ...................... SKJ/410 GASKET & ORINGKIT,A/CLine.............. 024-290/13
FRONT FLOORPAN ........ ... .. ..., SKJ/210 GASKET AND SEAL PACKAGE, Valve Body . . . .. 42RLE-710/1
FRONT SEAT, CLOTH, LOW BACK, TRIM CODE [E7] 1KJ/540 GASKET KIT, Cylinder Head Overhall. . . ........ 2.8L-210/25
FRONT SEAT, CLOTH, LOW BACK, TRIM CODE [F7] 1KJ/560 GASKET KIT, Cylinder Head Overhall. . ......... 2.5LD-210/25
FRONT SEAT, CLOTH, LOW BACK, TRIM CODE [XJ] 1KJ/520 GASKET KIT, Timing Cover .................. 2.5LD-610/1
FRONT SEAT, CLOTH, TRIM CODE [J5] 1KJ/550 GASKET KIT, Timing Cover .................. 2.8L-610/21
FRONT SEAT, CLOTH, TRIM CODE [M5] 1KJ/530 GASKET PACKAGE, Engine Lower . ........... 2.4L-310/1
FRONT SEAT,LEATHER,LOWBACK, TRIMCODE[DL] 1KJ/510 GASKET PACKAGE, Engine Upper . ........... 2.41-210/1
FRONT, ENGINE MOUNTING,[ED]] . ...... 009/120 GASKET, Brake Hose To Caliper .............. 005-520/9
FRONT, ENGINE MOUNTING,[EKG]. .. .... 009/125 GASKET, Brake Hose To Caliper .............. 005-530/3
FRONT, ENGINE MOUNTING,[ENJ] ... .... 009/110 GASKET, Brake Hose To Caliper .............. 005-510/11
FRONT, ENGINE MOUNTING,[ENR]. . .. ... 009/115 GASKET, ChainCase Cover.................. 3.7L-610/6
FUELDOOR/FILLER ................... LBLS/410 GASKET, Clutch Retainer . . .................. 42RLE-420/8
FUEL FILLER HOUSING AND DOOR SKJ/920 GASKET, CylinderHead . .. .................. 3.7L-210/5
FUELFILTERANDWATER SEPARATOR,2.5/2.8[ENO] 014/340 GASKET, CylinderHead . .. .................. 2.41L-210/15
FUEL INJECTION PUMP 2.5/2.8 DIESEL [ENO] . . 014/430 GASKET, CylinderHead . ... ................. 2.8L-210/35
FUEL INJECTION PUMP MOUNTING 014/435 GASKET, CylinderHead . ... ................. 2.5LD-210/35
FUEL INJECTION SYSTEM 2.5L/2.8 DIESEL [ENO] 014/420 GASKET,EGR Tube Flange . ................. 025-210/3
FUEL LINES FRONT 2.5L/2.8 DIESEL [ENOQ] . ... 014/330 GASKET, EGR Tube Flange .. ................ 2.8L-810/6
FUEL LINES FRONT, 24L [ED1].......... 014/310 GASKET,EGR Tube Flange . ................. 2.8L-810/8
FUEL LINES FRONT, 3.7L [EKG].......... 014/320 GASKET, EGR Tube Flange . .. ............... 2.5LD-810/3
FUEL LINES REAR, 24L [ED1]........... 014/315 GASKET,EGR Tube Flange . ................. 2.5LD-810/5
FUEL LINES REAR, 2.5L/2.8 DIESEL [ENO] 014/335 GASKET,EGR Valve........................ 025-210/6
FUEL LINES REAR, 3.7L[EKG]. .......... 014/325 GASKET, Engine Oil Indicator Pipe. . ........... 2.8L-710/5
FUEL PUMP AND SENDING UNIT, 2.4L [ED1], 3.7L 014/510 GASKET, Engine Oil Indicator Pipe. . ........... 2.5LD-710/6
[EKG], 25L DIESEL[ENJ] ........... GASKET, Exhaust Manifold. . ................. 3.7L-810/5
FUEL RAIL, 24L[ED1]. . ... 014/410 GASKET, Exhaust Manifold. . ................. 2.41-810/13
FUEL RAIL, 3.7L[EKG] ...........coutt. 014/415 GASKET, Intake Manifold .. .................. 2.41-810/8
FUEL TANK FILLER TUBE, ALL ENGINES 014/210 GASKET, Intake/Exhaust Manifold ............. 2.8L-810/13
FUSE CARTRIDGE, 20 Amp ............. 008-1310/12 GASKET, Intake/Exhaust Manifold .. ........... 2.5LD-810/10
FUSE CARTRIDGE, 30 AMp ............. 008-1310/13 GASKET, Liftgate Hinge ..................... SKJ-710/11
FUSE CARTRIDGE, 40 Amp ............. 008-1310/14 GASKET, Manifold ToPipe . .................. 011-110/2
FUSE CARTRIDGE, 50 AMp ............. 008-1410/8 GASKET, Oil FillHousing . ................... 3.7L-710/7
FUSE CARTRIDGE, 50 Amp . ............ 008-1310/11 GASKET, OilFillerCap .. .................... 2.8L-210/2
FUSE, Mini, I0AMP,Red . . . ............. 008-510/6 GASKET, OilFillerCap . . .. ... 2.5LD-210/2
FUSE, Mini, I0OAMP,Red . . . ............. 008-1310/3 GASKET, Qil Filler Connector . .. .............. 2.8L-210/4
FUSE, Mini, I0OAMP Red . . .. ............ 008-1410/4 GASKET, Oil Filler Connector ... .............. 2.5LD-210/4
FUSE, Mini, 15 AMP, LightBlue . . ......... 008-510/7 GASKET, Oil Pan........................... 2.4L-710/15
FUSE, Mini, 15 AMP, LightBlue . .......... 008-1310/4 GASKET, OilPan........................... 2.8L-710/12
FUSE, Mini, 15 AMP, LightBlue . .......... 008-1410/5 GASKET, OilPan...................oont. 3.7L-710/19
FUSE, Mini, 20 AMP, Yellow . ............. 008-510/8 GASKET, OilPan. ....................oo... 2.5LD-710/13
FUSE, Mini, 20 AMP, Yellow . ... .......... 008-1310/5 GASKET, Side Marker Lamp. . ................ 008-1110/14
FUSE, Mini, 20 AMP, Yellow . . ............ 008-1410/6 GASKET, Spare Tire Bracket . ................ 022-410/3
FUSE, Mini, 30 AMP, Green . ............. 008-510/9 GASKET, Spark PlugWell. ................... 2.4L-210/7
FUSE, Mini, 30 AMP, Green . ............. 008-1310/6 GASKET, Thermostat . . ..................... 007-220/6
FUSE, Mini, 30 AMP, Green . ............. 008-1410/7 GASKET, Thermostat . ...................... 007-110/19
FUSIBLE LINK ..\ oo, 008-1310/15 GASKET, Thermostat .. ..................... 007-230/11
GASKET, Throttle Body To Intake . . . ........... 014-610/2
-G- GASKET, Throttle Body To Intake . . . ........... 2.41.-810/2
GAS CYLINDER, Liftgate Glass . .......... SKJ-1310/13 | GASKET, Timing Cover...................... 2.8L-610/17
GASKET . .\, 2.81L-610/1 GASKET, TimingCover. . .................... 2.5LD-610/18
GASKET . e, 2.8L-610/2 GASKET, Transmission Oil Pump.............. 42RLE-310/6
GASKET .. oot e, 2.8L-610/3 GASKET, Transmission Oil Pump.............. 42RLE-310/
GASKET .. 2.8L-730/6 11
GASKET . ..o 2.5LD-610/2 GASKET, Turbo Oil Return Pipe . . ............. 014-620/8
GASKET .. ..o 2.5LD-610/3 GASKET, Turbocharger To Manifold . .. ......... 014-620/4
GASKET ... .. 2.5LD-610/4 GASKET, Turbocharger To Manifold . ........... 014-620/7
GASKET ... 2.5LD-730/6 GASKET, Vacuum Pump, . . .................. 014-435/6
GASKET . ..o 2.8L-720/19 GASKET, Vacuum Pump, . ................... 2.8L-610/22
GASKET ... 2.8L-730/14 GASKET, Vacuum Pump, . . .................. 2.5LD-610/21
GASKET . ... e 2.5LD-720/19 GASKET,Valve . .......... ... .. 2.8L-730/5
GASKET ..ot 2.5LD-730/14 GASKET,Valve . . ... 2.5LD-730/5
GASKET & O RING KIT,A/CLine ......... 024-270/2 GASKET,Valve Cover. . ............ccuuvn.. 2.4L-210/6
GASKET & O RING KIT, A/C Line ......... 024-270/8 GASKET, ValveCover. . .............cooun.. 2.8L-510/9
GASKET & O RING KIT, A/CLine ......... 024-280/5 GASKET, Valve Cover. . ..................... 3.7L-210/7
GASKET & O RING KIT, A/IC Line ......... 024-280/8 GASKET,ValveCover. . ............cccuvun.. 2.5LD-510/9
GASKET & O RING KIT, A/CLine ......... 024-285/2 GASKET, Valve Cover. . ...........ccvuiun... 2.8L-210/24
GASKET & O RING KIT, A/IC Line ......... 024-288/2 GASKET,Valve Cover. . ..............oouu.. 2.5LD-210/24
GASKET & O RING KIT, A/C Line ......... 024-288/6 GASKET, WaterPump . ..................... 007-220/2
GASKET & O RING KIT, A/ICLine ......... 024-290/2 GASKET, WaterPump . ..................... 007-230/17
GASKET & O RING KIT, A/IC Line ......... 024-290/7 GAUGE, FuelAndVolt ...................... 08A-210/6
GASKET & O RING KIT, A/CLine ......... 024-270/11 GAUGE, Speedometer . ..................... 08A-210/3
GASKET & O RING KIT, A/IC Line ......... 024-280/10 GAUGE, Tachometer. .. ............ccovuu.. 08A-210/4
GASKET & O RING KIT, A/IC Line ......... 024-280/17 GAUGE, Temperature And Oil. . .. ............. 08A-210/5
GASKET & O RING KIT,A/ICLine ......... 024-285/10

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic
Page AL-12 PARTS CATALOG Index
GEAR ASSEMBLY,STEERING,RACK AND PINION  019/310 GROMMET ... ... . 5-45RFE-
GEAR KIT, Center Differential . . ............... 002-610/21 230/2
GEARKIT, Ring And Pinion . ................. 002-610/10 GROMMET, AirCleaner. . ... ....ovveeennn... 014-820/6
GEARKIT, Ring And Pinion . ................. 003-210/52 GROMMET, AirCleaner. .................... 014-810/10
GEAR PACKAGE, Differential . . ............... 003-210/58 GROMMET, AirCleaner. .. .....ovveeeennn... 2 5LD-910/6
GEARTRAIN [DDD]. .. ..o 3550/410 GROMMET, Air Cleaner Bracket . . ............ 014-810/11
SEIXE ﬁﬁm C[I\Cl)\’/\AlMSXI(\)I]D[DTEF);Z]c RN 21§/11/‘51(138/410 GROMMET, DoorWiring . .. .........coooon... 008-1510/9
-------- GROMMET, WIPER FRAME . . . .............. 23D-210/18
GEAR TRAIN SELECT TRAC [DHP]........... 242/410 GROMMET, Washer Reservoir ............... 23D-210/12
GEAR TRAIN,[DG6] . ...t 42RLE/420 GROMMET, Windshield Washer Pump ... ...... 23D-210/10
GEAR,Annulus . . ... o 42RLE-420/ GUARD, Splash . . ............... p ,,,,,,,,, 019-730/9
56 GUARD, Splash. . . ......... .o .. 019-740/9
GEAR,ANnnulus. . . ... .. 5-45RFE- GUARD, Splash . .. ...... ... ..o .. 2.4L-710/20
460/4 GUIDE, Intake/Exhaust Valve, 7mm Oversize. . .. 2.41-510/15
GEAR, Balance Shaft . . ... 2.4L-620/21 GUIDE, Intake/Exhaust Valve, Standard S!ze e 2.4L-510/14
GEAR, Balance Shaft . . ... 2.8L-610/10 GUIDE, Intake/Exhaust Valve, Standard Size . . .. 2.8L-510/17
GEAR, Balance Shaft . . .....oovveeeen.. 2.5LD-610/11 GUIDE, IntaKe/Exhaust Valve, Standard Size . . .. 2.5LD-510/17
GEAR, Balance Shaft Driven ................. 2.41-620/13 GUIDE, Parking Sprag Pawl ................. 5-45RFE-
GEAR, Balance ShaftDriver. .. ............... 2.41-620/11 730/8
GEAR,Camshaft. .......................... 2.41-610/3 GUIDE, Sunroof Track . . .................... SKJ-1210/9
GEAR, Crankshaft. . ........................ 2.41-610/14 GUSSET, SideMember. .................... SKJ-220/18
GEAR, Crankshaft. . ........................ 2.41-620/17
GEAR, Differential . . . ....................... 003-210/55 ) -H-
GEAR, Differential Drive . . . .................. 242-410/27 HANDLE, ExteriorDoor. . ................... DKJ-230/5
GEAR,Fifth. . ...... . ... .. . 3550-410/23 HANDLE, Exterior Tailgate. ... ............... SKJ-1310/6
GEAR, Fifth. . ... . NV1500-410/ HANDLE, Front Door Exterior ................ DKJ-130/3
52 HANDLE, Grab ..............c.coooii .. 08A-110/28
GEAR, FirSt. . o oo 3550-410/14 HANDLE, Recliner. . ....................... 1KJ-810/15
GEAR, FirSt. « o oo oo NV1500-410/ HANDLE, Roof Grab . .. .................... 1KJ-110/9
43 HANDLE, To_\NeI Bar.......... . 1KJ-810/5
GEAR, INJection PUMP . .+« oo oo 014-430/18 HANDLE, Window Regulator. ................ DKJ-120/6
B HANDLE, Window Regulator. . ............... DKJ-220/4
GEAR, INnput . ... 231-410/20
_ HANGER, Exhaust. . ....................... 011-110/6
GEAR, Input . ... . 242-410/20
GEAR. INPUE SUN. + + + oo 5-45RFE- HANGER, Exhaust. ........................ 011-110/9
' 460/8 HANGER, Exhaust. . ....................... 011-120/4
GEAR, PIaNEtary. .. ........................ 242-410/9 HANGER, EXhaUSL.. ... ... 011-120/7
HANGER, Exhaust. . ....................... 011-130/3
GEAR, Planetary. . .......... ..o .. 242-410/28 HANGER. Exhaust 011-130/7
GEAR,ReactionSun. . ...................... 5-45RFE- &~V tr Intala Man T
' HARNESS, CCV to Intake Manifold. . .......... 2.41-910/3
460/6 HARNESS, JUMPET . ..o 024-110/17
GEAR,Reverse. . ... 3550-410/18 HARNESS, Speed Control Vacuum. . .......... 014-1010/5
GEAR,Reverse. ..., NV1500-410/ HARNESS, Vapor PUrge . . .................. 025-420/2
48 HEAD, Cylinder ............ ... i, 2.4L-210/9
GEAR,Reverseldler........................ 3550-410/33 HEAD, Cylinder .............. ... oot 2.8L-210/26
GEAR, R!ng ............................... 2.8L-410/18 HEAD, Cylinder ........................... 2.8L-510/21
GEAR,RING. ... 2.8L-710/29 HEAD, Cylinder ............ ... cooiiinn.. 2.5LD-210/26
GEAR,RING. . ..o 2.5LD-410/19 HEAD, Cylinder ............ . ... 2.5LD-510/21
GEAR,RING. . ... 2.5LD-710/32 HEAD, Cylinder, Left . ...................... 3.7L-210/1
GEAR,Second . ......... ... 3550-410/11 HEAD, Cylinder, Left . ...................... 3.7L-510/10
GEAR,Second . ........... ... NV1500-410/ HEAD, Cylinder, Right .. .................... 3.7L-210/2
37 HEAD, Cylinder, Right ... ................... 3.7L-510/11
GEAR,Sun ......... .. .. .. . 42RLE-420/ HEAD, Fuel Filter. . ........................ 014-340/3
44 HEADER, Roof Front. ...................... SKJ-1110/2
GEAR, ThIrd . ..o oeii e 3550-410/6 HEADLAMP..........coovivniiinnnen, 008-1110/2
GEAR, Third . ... \oo e NV1500-410/ | HEADLINER ..............cooveiiiinnn. IKJ-110/1
31 HEADLINER . ... . 1KJ-110/2
GEARSHIFT CONTROL,[DG6]. . . .+ oo 42RLE/1210 EEQBHHEE ----------------------------- :ﬁjﬁgﬁ
GEARSHIFT CONTROLS. ................... 231/1210 | L CARIINED AR o T
HEADLINER AND VISORS . . ................ 1KJ/110
GEARSHIFT CONTROLS. . .................. 242/1210 HEADREST. Front IKI-510/2
GEARSHIFT CONTROLS [DDD].............. 3550/1210 P ITONEL
HEADREST, Front . . ..., 1KJ-520/2
GEARSHIFT CONTROLS [DDK].............. NV1500/1210
GEARSHIFT CONTROLS,[DGQ] 5-A5REE/ HEADREST, Front . . ..., 1KJ-540/1
e 1210 HEADREST, Front . . ....................... 1KJ-560/1
HEADREST,Rear ...........coiiiiiinn.. 1KJ-610/14
GLASS, FrontDoor............ ..., DKJ-120/1 HEADREST, Rear 1KJ-620/14
GLASS, Mirror Replacement. ................. DKJ-510/4 HEADREST. Rear .........................  IKJ-620/25
GLASS, Quarter . ............coooiines SKJ-710/6 HEADREST, REQr ... ..o, IKJ-630/14
GLASS,RearDoor ......................... DKJ-220/1 HEADREST, Rear 1KJ-630/25
GLASS, Rear Door, Fixed.................... DKJ-220/2 HEADREST’ Rear .. ... ... 1KJ-640/14
GLASS, Sunroof . ........ ... ... . SKJ-1210/5 ' Baar o N
HEADREST,Rear ......... ..., 1KJ-640/25
GLOVE BOX, InstrumentPanel. ............... 08A-110/7 HEADREST Rear 1KJ-650/14
GLOWPLUG. ...ttt 2.8L-210/33 HEADREST, R€ar . ...........ccovivvvooo.  IKJ-660/14
GLOWPLUG. ................ooooivinienn. 2.5LD-210/33 | HEADREST, R€Ar ... ....'orennneannn.. IKJ-660/32
GRILLE AND RELATED PARTS .. ............. 007/710 HEAT SHIELDS 011/210
GR”_LE, Radiator .. .......... ... . . ... .. ... 007-710/1 HEATER. ... ... oo 007-430/15
GR”_LE, Texture . ... e 007-710/2 HEATER. . .. . oo 014-340/13
GROMMET . ... 083304 | WEATER: LI opataona
GROMMET ... 42R'-5230/ HEATER, ENGINE « + + v eeeeeeee e 008-1210/10

May 2003



Alphabetic 2004 JEEP LIBERTY/CHEROKEE (KJ)

Index PARTS CATALOG Page AL-13
HEVACUNIT. . ... e 024/110 HOSE, RadiatorQutlet ...................... 007-130/14
HINGE, Door. . .......... . i DKJ-110/1 HOSE, Solenoid . .......................... 025-410/3
HINGE,Door. ............. ... ... ... ..... DKJ-210/1 HOSE, Sunroof Drain . ...................... SKJ-1210/12
HINGE, Floor Console Lid. . .................. 08A-420/5 HOSE, SunroofDrain . ...................... SKJ-1210/14
HINGE, Hood . .......... ... ... .. ... ... SKJ-510/2 HOSE, Vacuum Supply . .. .......... ... 005-310/8
HINGE, Liftgate. . . ......... . .. . ... SKJ-1310/1 HOSE, Washer Reservoir . ................... 23D-210/17
HINGE, Liftglass . . ... ... SKJ-710/9 HOSE, Water PumpBypass ... ............... 007-230/20
HOOD ......... ... . SKJ-510/1 HOSESANDRESERVIOR,LHD,3.7L[EKOJGASENGINE 019/730
HOOD, LATCHANDHINGES. ................ SKJ/510 HOSES AND RESERVIOR,RHD,2.4L [EDO] 019/720
HOOK, TOW. .. ..o 013-610/6 GAS,2.5L [ENO] DIESEL ENGINES . . ... ...

HOOK, TOW. .. ..o 013-620/1 HOSESANDRESERVIOR,RHD,3.7L[EKOJGASENGINE 019/740
HORN AND BRACKET,Dual ................. 008-910/1 HOSES AND RESERVOIR,LHD,2.4L [EDO] 2.8L 019/710
HORNS . ...ttt 008/910 [ENO] DIESEL

HOSE ... 024-240/1 HOUSING AND LEVER, Shifter .. ............. 42RLE-1210/
HOSE ......... .. .. . . . . 024-250/1 T 1
HOSE 16T, Hemter, 4" 1T Gasa0a | MOUSING AND LEVER, Shifter . ............. 5-45RFE-
HOSE 1FT, Windshield Washer, 5/32" . ......... 23D-210/15 1210/1
HOSE 1FT, Windshield Washer, 5/32" . ......... 23D-310/13 HOUSING, A/C Lower. ...................... 024-110/22
HOSE AND VALVE, Vacuum ................. 024-295/4 HOUSING, A/C Lower. ...................... 024-110/23
HOSE AND VALVE, Vacuum . ................ 024-110/42 HOUSING, A/CUpper. ........coviiinn.. 024-110/8
HOSE, Air Cleaner . .. .......c.oeeeeeenon... 014-820/1 HOUSING, A/C Upper. ...................... 024-110/9
HOSE, Brake. . . . v vooveeeeee e 005-520/8 HOUSING, Airlnlet. . ....................... 024-110/1
HOSE, BraKe. . . . oo oo 005-530/1 HOUSING, Airlnlet . .. ...................... 024-110/2
HOSE, Brake. . . ..o oo oo 005-530/8 HOUSING, Axle. . . ... o 003-210/13
HOSE, BraKe. . . ..o o ooveeeee e 014-335/6 HOUSING, Clutch. ... ...................... 006-210/3
HOSE, Brake. . . ..o oooeeee e 005-510/13 HOUSING, Clutch .. ... NV1500-210/
HOSE,Brake. . ............ciiiiinn.. 005-510/17 1
HOSE, Brake. . ... oo oo 005-520/15 HOUSING, Crankshaft Bearing. ............... 2.8L-410/8
HOSE, Brake. . . ..ot e 005-530/12 HOUSING, Crankshaft Bearing. . .............. 2.5LD-410/9
HOSE, Breather ... ... ..., 3.7L-910/1 HOUSING, Flywheel . . ........... ... ... ..... 2.8L-310/21
HOSE, Canisterto NVLD . .. ........covvn... 025-310/3 HOUSING, Flywheel . . ...................... 2.5LD-310/20
HOSE, CanistertoNVLD . ................... 025-430/4 HOUSING, FrontAxle . . ..................... 002-310/7
HOSE, Canisterto Vent Valve. ................ 025-310/4 HOUSING, Fuel Filler ....................... SKJ-920/4
HOSE, Canisterto VentValve. . ............... 025-430/5 HOUSING, QilFill ... 3.7L-710/4
HOSE, Clean Air. . . . .o 014-830/5 HOUSING, OilFill . ... ... ..o 3.7L-910/6
HOSE, Clean Air. . . ..o 2.8L-910/4 HOUSING, Pump . ... 5-45RFE-
HOSE, Clean Air. .. ....... .. .. 2.5LD-910/2 310/2
HOSE, Coolant Recovery Bottle. . ............. 007-320/7 HOUSING, RearBearing .................... 2.8L-410/4
HOSE, Coolant Reserve Tank. . .. ............. 007-305/3 HOUSING, RearBearing .................... 2.5LD-410/4
HOSE, Coolant Reserve Tank. . ... ............ 007-305/5 HOUSING, Thermostat. . .................... 007-220/5
HOSE, CoolantReserve Tank. . ... ............ 007-310/3 HOUSING, Thermostat. . .................... 007-110/20
HOSE, Coolant Reserve Tank. . . . ............. 007-320/4 HOUSING, Thermostat. . .................... 007-120/20
HOSE, Engine QilCooler . ................... 2.8L-720/17 HOUSING, Transmission Rear Extension. .. .. ... 42RLE-220/6
HOSE, Engine QilCooler . ................... 2.8L-720/20 HOUSING,AXLE,FRONT . ... 002/310
HOSE, Engine QilCooler .. .................. 2.5LD-720/17 HUB. ... . 2.8L-310/28
HOSE, Engine Oil Cooler . ................... 2.5LD-720/20 HUB AND BEARING, Brake . ................. 005-110/2
HOSE, Fuel. ... ... ... ... . . i 014-330/4 HUB AND GEAR, Second And Fourth Clutch. . . .. 42RLE-420/
HOSE, FUEL. . ..ot o e 014-330/5 66
HOSE, Fuel...................ooi 014-340/11 HUB AND SHAFT PACKAGE, Underdrive Clutch..  42RLE-410/8
HOSE, Fuel. ....... ... . i 014-430/11 HUB AND SHAFT, Overdrive Clutch. .. ......... A2RLE-410/
HOSE, Fuel And Vapor, 25 Foot Roll 5/16”. . . . . .. 002-310/9 24
:825 Eﬂg: éirl‘l‘;rvapor' 25 Foot Roll 5/16”. ... ... ... 822‘218% HUB AND SHAFT, Overdrive Clutch . . . ......... 5-45RFE-

, ller ..o 430/2
HOSE. Fuel Vapor, |1\ Glagabia | HUBAND SHAFT, Reverse Clueh ... 545RFE-
HOSE, Fuel Vapor. . .. .......cooueeeennn .. 014-110/10 , 430/7
HOSE, Heater SUpply . . ..........c.ovuen.... 024-210/1 HUB AND SHAFT, Underdrive Clutch. .......... 5-45RFE-
HOSE, Heater Supply . . .. ........ ... .. ..... 024-220/1 420/2
HOSE, Heater Supply . . ... ... ot 024-230/1 HUB PACKAGE, InputClutch . ................ 42RLE-410/
HOSE, Heater SUPPIY . . ..o vveeee e 024-240/5 13
HOSE, Heater Supply . ...................... 024-250/2 HUB PACKAGE, InputClutch . ................ 42RLE-410/
HOSE, Heater Supply . . .. .......... ... ..... 024-260/1 47
HOSE, Oil Separator. . ...................... 014-830/6 HUB, Input Clutch . . ..o 42RLE-410/
HOSE, Oil Separator. .. ................c..... 2.8L-910/5 39
HOSE, Oil Separator. . . ..............coouo... 2.5LD-910/1
HOSE. Overflow, Roll Stock .. . ... 007-310/8 HUB, InputClutch . ......................... 5-453!;5/—6
HOSE, Power Steering . ... ..., 008-820/5 .

HOSE, Power Steering Pressure .. ............ 019-710/7 HUB, SychronizerMode .. ................... 231-410/14
HOSE, Power Steering Pressure .............. 019-730/2 HYDRAULIC CONTROL, Clutch Actuator. . ... .. 006-320/1
HOSE, Power Steering Pressure .. ............ 019-740/4 -|-

HOSE, Power Steering Pressure . ............. 019-720/10 o

HOSE, Power Steering ReServoir. . . ........... 019-720/9 IDLER SHAFT, Tr'ansm_llssmn.I ................. 3550-410/35
HOSE, Power Steering ReServoir. . . ........... 019-710/13 INDICATOR, Eng!ne O! Level................. 2.4L-710/5
HOSE, Radiator INlet. . . . ........ovvevennn.. 007-110/13 INDICATOR, Engine Oil Level................. 2.8L-710/1
HOSEY Radiator Inlet. . . . .. ... ... 007-120/14 INDICATOR, Engine O!I Level................. 2.5LD-710/1
HOSE’ Radiator Inlet. . . . ... ..o 007-130/15 INDICATOR, Engine Oil Level . . ............... 3.7L-710/11
HOSE: Radiator Outlet . . . .. ... 007-110/12 INDICATOR, Transmission Fluid Level .......... 42RLE-230/
HOSE, Radiator Qutlet . . .................... 007-120/15 10

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic
Page AL-14 PARTS CATALOG Index
INDICATOR, Transmission Fluid Level .......... 5-45RFE- KNOB AND ELEMENT, Cigar Lighter .......... 08A-110/33
230/8 KNOB, A/C And Heater Control - Rotary . ....... 024-310/3
INJECTOR, FUEl . . oo 014-410/4 KNOB, DoorLock. ..., DKJ-230/7
INJECTOR, FUEl . . ..o 014-415/2 KNOB, Odometer Reset .................... 08A-210/9
INJECTOR, FUEl . . . oo oo 014-420/3 KNOB, Power Seat Switch. .................. 008-830/7
INLET, FreSh AIl o oo oo e 014-810/6 KNOB, Power Seat Switch. . ................. 1KJ-810/14
INLET, FreSh AIF « .o oo oo 014-820/2 KNUCKLE, Front ...................... ... 002-110/5
INLET, Fresh Air . .......................... 014-830/3 -L-
INLET, Fresh Air ... ..ooooriiieiaei. .. 2.5LD-910/3
INPUT / REVERSE PLANETARY,[DGQ]. . .. .. ... 5-45RFE/450 | L/RCLUTCH ..., 5-45RFE/
INPUT CLUTCH PLATE,[DGQ]. . . ... ovcev... .. 5-45RFE/ 1310
1320 Y= LBLS-110/3
INPUT CLUTCH,[DGQ]. + + e e 5-45RFE/ LABEL .o tgtg'ﬁgg
1340 . .. ......... . ...................... =
INPUT SHAFT PACKAGE, Transaxle . .. ... ..... 42RLE-410/ LABEL, Al Egg ng:ﬂg -------------------- 008-410/20
38 Al g ...
LABEL, AirBagWarning . . .................. LBLS-110/2
INPUT SHAFTIDGQ] .. ..o 5-45RFE/410 LABEL. Air Bag Warning . .« LBLS-310/1
INSERT, Valve Guide ....................... 3.7L-510/15 LABEL, Air Bag Warning, Spanish. . ........... LBLS-110/5
INSTRUMENT PANEL. . .. .....oovoeaennn. .. 08A/110 LABEL. Airbag IKJ-110/10
INSTRUMENT PANEL CLUSTER. ............. 08A/210 LABEL Airbag . ... .. LBLS-110/6
INSTRUMENT PANEL, VISORS & TRIM . . . . . . . . LBLS/110 LABEL. Battery ... ... . 008-1010/8
INSULATION, Dash Panel.................... SKJ-610/12 LABEL, Battery ...........................  LBLS-210/1
INSULATION, Hood. . . ... SKJ-510/15 LABEL, Battery Jump Start .. ................ LBLS-210/2
INSULATION, Side Panel .................... SKJ-910/13 LABEL. Belt Routing LBLS-210/3
INSULATION, Side Panel .................... SKJ-910/14 LABEL, Certification. .......................  LBLS-310/2
Iﬁgﬂtﬂgs’ g way ma:e -------------------- 882'53?1’%2 LABEL, Child Protection Lock, English . . . ... ... LBLS-310/4
pp WAy MG - oo - LABEL, Child Protection Lock, French. ......... LBLS-310/5
INSULATOR, Engine Mount ................... 009-110/2 LABEL, EMISSION . . ..o ooeeee LBLS-210/4
INSULATOR, Engine Mount . ................. 009-110/3 LABEL. Exhaust Gas Warning. - . .+« ... LBLS-310/6
INSULATOR, Englne Mount .................. 009-115/2 LABEL FIipper Glass LBLS-320/1
|NSULATOR, Engine Mount .................. 009-115/3 LABEL’ Fllpper Glass. . . ... ..o SKJ-710/15
INSULATOR, Engine Mount .................. 009-120/2 LABEL, Fuel..............................  LBLS-410/1
INSULATOR, Engine Mount ... ............... 009-120/3 LABEL, General Information . ................ LBLS-110/9
INSULATOR, Eng!ne Mount .................. 009-125/2 LABEL, Jack Caution . . . . .. vvvue e LBLS-510/3
INSULATOR, Engine Mount .................. 009-125/3 LABEL, Jack Instructions.. . .. ................ 022-310/5
INSULATOR, Exhaust. ...................... 011-110/5 LABEL, Jack Instructions. . . .. .......coovuv... LBLS-510/1
INTAKE AND EXHAUST MANIFOLDS, 2.4L [ED1]  2.4L/810 LABEL. Refrigerant .. . ... ... . LBLS-210/5
LA OR e ROV LABEL, Tire Pressure . ..................... LBLS-110/7
------------------------------- LABEL, VisorWarning . .. ................... 1KJ-110/12
ISOLATOR. ... SKJ-1610/13 | | ABEL, Visor Warning . . . ................... LBLS-110/4
|SOLATOR R R R R I R SKJ'1610/14 LABEL, Warning .......................... LBLS_210/6
ISOLATOR, Cylinder Head Cover, Grommet And Bolt 2.4L-210/4 LABEL, Warning LBLS-320/2
ISOLATOR, EXNAUSt . . . ..o ooveeeeeen . 011-120/8 LAMP. COURTESY | irrmmmmrrrrree 008/1130
ISOLATOR, Exhaust . ....................... 011-120/9 LAMPY CAIGO o v oo 008-1130/2
ISOLATOR, Exhaust .. ...................... 011-130/8 LAMF; Courteéy ........................ 008-1130/1
ISOLATOR, Exhaust . . ...................... 011-130/9 LAMP’ Dome .. .. .. oot 008-1130/8
ISOLATOR, Exhaust . ....................... 011-110/10 LAMF; Dome .. .. .. oottt 08A-410/14
ISOLATOR, EXhaUSt . . . ..o eoovee e, 011-110/11 LAMP FRONT i 008/1110
ISOLATOR, Radiator. ....................... 007-110/5 LAMP, FOQ . . .-\ vvioese e, 008-1110/17
:ggtﬁ¥8§ gﬁgtﬁfg\r/ér' """"""""""" gggo%%‘}lz LAMP, Front Combination ................... 008-1110/7
p QUL LEVET e LAMP, High Mounted Stop. . ... .. ............ 008-1120/1
ISOLATOR, Shift Lever...................... NV1500-910/ | | AMP, LICeNSe . ... .ooooeeeeeeeee 008-1120/11
] 13 LAMP, License Plate .. ..........ouuueuenn.. 008-1120/4
ISOLATOR, Spring ...t 017-110/6 LAMP, Message Center . . ................... 008-1130/7
ISOLATOR, Sprlng ......................... 002-110/18 LAMP, Message Center. ....... 08A-410/13
ISOLATOR, SPring . ..........oovvviivnni... 002-110/24 LAMP, Off ROAd . . . . oo oee oo e 008-1115/4
ISOLATOR, SPring . .. .ot 017-110/11 LAMP, OffROAd . . . o oo oee e oo 008-1110/21
ISOLATOR, Tube. . ....... .o 024-110/19 LAMP, REAR . .\ oo et 008/1120
_J- LAMP, Reading . ..........oouvneeeeann... 08A-410/7
LAMP, Side Repeater. . ..................... 008-1110/12
JACK o 022-310/1 LAMP, Tail StOP TUMN .« v oeeeee e e 008-1120/14
JACKAND HARDWARE . . ................... 022/310 LAMP, Warning, Passenger Airbag ON/OFF System  008-1130/12
JACKASSEMBLY ........ ...t LBLS/510 LAMPS ROOF (RENEGADE) ... ............. 008/1115
JACKASSEMBLY ... 022-310/2 LATCH, Console LocK . .. ................... 08A-420/6
JET,ValveBody ............. ... i, 2.8L-310/30 LATCH, Front DOOT. . . .o oo e DKJ-130/1
JET,Valve Body ........................... 2.8L-720/10 LATCH, Glovebox DOOr . ... ....covvenen... 08A-110/8
JET,Valve Body ...........coovireinenn... 25LD-720/10 | | ATCH HOO . ... ..o\ SKJ-510/9
JTEC MODULES & SOLENOIDS . . ............ 008/710 LATCH, Liftgate GIass . . .. ........ovovuvn... SKJ-1310/7
JUNCTION BLOCK, RELAYS, CIRCUIT BREAKER ~ 008/510 LATCH. Rear Door. . . .. DKJ-230/1
JUNCTION BLOCK, Relay . .................. 008-510/1 LATCH, Tailgate . . . .....oveveeeeaanenn.. SKJ-1310/5
JUNCTION BLOCK, Relay . .................. 008-1410/2 LEAK DETECTION PUMP, 2.4L [ED1], 3.7L [EKG]  025/430
-K- LENS,CargoLlamp .......... ..., 08A-410/8
KEY, Crankshaft Sprocket.................... 2416202 | LENS. Dome Lamp 1 O TIo
KEY, Crankshaft Sprocket.................... 2.41.-410/19 LENS. Dome I 008-1130/10
KEY, Crankshaft Sprocket.................... 2.4L-610/15 LEVEL UNIT PACKAGE, Fuel . ............... 014-510/4
KEY, Master. . . ... 23D-110/24 LEVER, A/C Recirculation DOOr. . . ............ 024-110/5
KEY, Woodruff. ... 3.7L-620/3 LEVER, DOOF LOCK. . .+ .o eeveeeeaaen 23D-110/13

May 2003



Alphabetic 2004 JEEP LIBERTY/CHEROKEE (KJ)

Index PARTS CATALOG Page AL-15
LEVER, Gearshift . .............ccoveeeinn... 3550-210/4 MAGNET, Transmission. . .. .................. 5-45RFE-
LEVER, Gearshift . ............ccovvveeinn... 3550-1210/1 230/19
LEVER, Gearshift . ......................... NV1500- MAINSHAFT, Transfer Case . . ..........ccoo... 231-410/1
1210/1 MAINSHAFT, Transfer Case . ................. 242-410/18
LEVER, Gearshift . . ..........c..cooueo.... NV1500-210/ | MANIFOLD, Exhaust. .............c..ouvn.... 3.7L-810/6
10 MANIFOLD, EXhaust. .. ......oveineneinnn.. 2.41-810/12
LEVER, Manual Control . .................... 42RLE-1210/ mmigtg, EXEaUS: ------------------------ g-gtbfi%%a ,
7 ,EXNAUST. . ... . -
LEVER, Manual Control .. ................... 5-45RFE- mm:igtg’ :mgtg ------------------------- g-‘?‘t'gigﬁ
1210/8 oIntake ... .
MANIFOLDS 2.5L[ENJ] ..o oo 2.5LD/810
LEVER. ’\P";r:‘eulat')(\)/g:"e ----------------------- ggzﬁbﬁ?/“ MANIFOLDS, 2.8L DIESEL [ENR] . ... ......... 2.8L/810
LEVER. Park Brake. | - .l 004-110/3 MANIFOLDS, INTAKE AND EXHAUST, 3.7L [EKG]  3.7L/810
LEVERY Park Brake. T 004-120/4 MANUAL, Connector Repair.................. 008-1610/4
LEVER, P TR ) MASK AND LENS, Instrument Cluster .......... 08A-210/2
, Park Brake Adjusting. ................ 004-120/3 MAST. Antenna 08A-330/1
LEVER, gﬁ:fet%%ﬁ ------------------------- %géb%%l/g MASTER CYLINDER, Brake. . ................ 005-410/3
LEVER. Shift Shaft oo NV1500-910/ | MASTER CYLINDER,BRAKE................. 005/410
PO OHIG e MAT KIT, Bed - Interior ...................... 1KJ-310/8
_ 2 MAT KIT, Floor - Complete . .................. IKJ-310/5
LEVER, Shift Shaft ......................... S5-45RFE- MAT KIT, FIOOr - FrONt . . . o ooveeeeeeeeeen IKJ-310/6
730/12 MAT KIT,Floor-Rear ............covuuuuunn.. 1KJ-310/7
LEVER, TransferCase ...................... 242-910/1 MAT, Storage Tray - . .« vvvee e e eeeeaaann IKJ-320/2
LID, Floor Console Bin ...................... 08A-420/3 MIRROR, Inside Rear View. . ................. SKJ-710/3
LINE, A/C Discharge. ....................... 024-285/9 MIRROR, Outside Rearview . . ................ DKJ-510/1
LINE, AIC Discharge. . ...................... 024-290/6 MIRRORS, EXTERIOR . . ... ..t DKJ/510
LINE, A/ICDischarge. .............ccciviu... 024-295/2 MODULE, AirBag Control. . . ................. 008-410/18
LINE, A/IC Discharge. . ...................... 024-270/10 MODULE, Anti-lock Brakes. . ................. 005-510/3
LINE, A/CDischarge.................c.coou... 024-280/18 MODULE, Anti-lock Brakes . . ................. 005-520/16
LINE, A/ICDischarge........................ 024-288/10 MODULE, Anti-lock Brakes. .................. 008-410/10
LINE,A/CLiquid ........................... 024-270/1 MODULE, Body Controller ................... 008-410/2
LINE, AICLiquid . ..., 024-270/9 MODULE, Engine Controller. .. ............... 008-710/2
LINE,A/CLiquid ................ ... ... ... 024-280/1 MODULE, Heated Seat Control ............... 008-410/15
LINE, AIC Liquid . .. ..o 024-280/7 MODULE, Heated Seat Control ............... IKJ-810/18
LINE,A/CLiquid.............. ... ooitt. 024-285/1 MODULE, Immobilizer. . ..................... 008-410/13
LINE, AICLiquid . ...t 024-285/8 MODULE, Immobilizer. .. .................... 23D-110/22
LINE, A/IC Liquid .. ............ ... oinnn.. 024-290/1 MODULE, INtrusion . . . ...................... 008-410/5
LINE,A/CLiquid . ........ ... ..., 024-295/3 MODULE, Intrusion. . . ........... ..., 08A-410/4
LINE,A/CLiquid ....................ooiun.. 024-288/14 MODULE, OccupantRestraint ................ 008-410/16
LINE,A/CLiquid ....................oii... 024-288/19 MODULE, Overhead Console. ................ 008-410/3
LINE,A/CSuction. . ..., 024-280/9 MODULE, Overhead Console. .. .............. 08A-410/3
LINE, A/CSuction. .. ..............ooi... 024-288/1 MODULE, Powertrain Control . . ............... 008-710/1
LINE, A/CSUCtON . . .. ..o 024-288/5 MODULE, SUNIOof . ... ....oeiiiinan... SKJ-1210/1
LINE,A/CSuction...................ovount. 024-295/6 MODULE, Transmission Control .. ............. 008-410/8
LINE, A/C SUCHON . . .o v e e 024-295/9 MODULE, WIPET . . e eeeeeeee e e 23D-210/1
LINE, AIC SUCHON . . ..o oo 024-280/16 MODULES. . . . oo oo 008/410
LINE, A/CSUCtON . . .. ..o 024-285/17 MOLDING, A-PILLAR . .. ..ot EKJ-210/13
LINE, A/CSUCHON . . ..o v v v 024-290/11 MOLDING, Front DOOF. . . ... ..o EKJ-210/4
LINER AND PISTON, Cylinder . ............... 2.8L-310/1 MOLDING, Headliner ............ooovuvnn... IKJ-1010/3
LINER AND PISTON, Cylinder . ............... 2.5LD-310/1 MOLDING, R€ar DOOF. . . oo oeeeeeeeaenn EKJ-210/5
LINER, Cylinder . ........ ... ... ... 2.8L-310/2 MOLDING, ROOf . . .t EKJ-210/11
LINER, Cylinder ........................... 2.5LD-310/2 MOLDING, ROOf . ..o teeii e EKJ-210/18
LINER, Evaporator ......................... 024-110/32 MOLDING, SillCover ....................... EKJ-210/21
LINER, Fender Side ........................ SKJ-910/11 MOLDINGS, BODY SIDE .. ......ovvveinnn . EKJ/210
LINER, FrontFender. . ...................... SKJ-410/4 MOTOR, Blower with Wheel . ................. 024-110/37
LINK, BlendDoor ..................oouunn.. 024-110/29 MOTOR, SUNIOOf. . ..o e e e SKJ-1210/3
LINK, Exterior DoorHandle .................. DKJ-130/11 MOTOR, WIPEI . . ottt 23D-310/1
LINK, Exterior DoorHandle .................. DKJ-230/10 MOUNT KIT. . oo 1KJ-320/4
LINK, Sway Eliminator. . .. ................... 002-120/9 MOUNT, Power Outlet. . ..................... 1KJ-220/4
LOCK CYLINDER & KEYS................... 23D/110 MOUNT, Power Qutlet. . ..................... 08A-110/31
LOCK, Differential Bearing . . ................. 003-210/21 MOUNT, Shock Upper. ..............covun... 002-110/25
LOCK, Valve Spring Retainer . .. .............. 2.41-510/10 MOUNTING, TRANSMISSION,[DG6]. . ......... 42RLE/230
LOCK, Valve Spring Retainer .. ............... 2.8L-510/12 MUFFLER AND TAILPIPE, Exhaust . ........... 011-110/8
LOCK, Valve Spring Retainer . ................ 3.7L-510/12 MUFFLER AND TAILPIPE, Exhaust . ........... 011-120/6
LOCK, Valve Spring Retainer . ................ 2.5LD-510/12 | MUFFLER AND TAILPIPE, Exhaust............ 011-130/6
LOOP, Cargo TieDown. .. ..........covvn... 1KJ-310/3
LOW / REVERSE CLUTCH,[DGQ]. .. .......... 5-45RFE/470 -N-
LUGGAGE RACK .. ..ot SKJ/1610 NAMEPLATE . ..ottt e EKJ-110/3
M NAMEPLATE . ..ottt EKJ-110/6
-vl- NAMEPLATE . .. oo oot et EKJ-110/7
MAGAZINE,CD Changer . ................... 08A-310/9 NAMEPLATE . . . oot EKJ-310/3
MAGNET. ..ot 008-630/8 NAMEPLATE . ..o oot e EKJ-310/6
MAGNET, Transmission .. ................... 231-210/19 NAMEPLATE . . .o oot e EKJ-310/7
MAGNET, Transmission ..................... 242-210/13 NAMEPLATS . . ... e EKJ/110
MAGNET, Transmission . .................... 42RLE-210/4 NEEDLE BEARING, Input Shaft............... 3550-410/3
MAGNET, Transmission ..................... NV1500-210/ | NEEDLE BEARING, Input Shaft............... NV1500-410/
30 2

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic
Page AL-16 PARTS CATALOG Index
NEEDLE BEARING, Input Shaft............... NV1500-410/ NUT AND WASHER, Hex, M8x1.25 ........... DKJ-110/3
27 NUT AND WASHER, Hex, M8x1.25 ........... DKJ-210/3
NEEDLE BEARING, Roller Cage, None ... . ... ... 242-410/23 NUT AND WASHER, Hex, M8x1.25 ........... 019-730/11
NEEDLE BEARING, Second Gear ............. 3550-410/8 NUT AND WASHER, Hex, M8x1.25 ........... 019-740/11
NEEDLE BEARING, ThirdGear . . ............. 3550-410/7 NUT AND WASHER, M6x1 . ................. 008-1115/8
NEEDLE BEARING, Transmission . ............ 3550-410/15 NUT AND WASHER, M8-1.25................ EKJ-220/2
NEEDLE BEARING, Transmission . ............ 3550-410/17 NUT, .50-20 ... 022-420/3
NOZZLE, Washer, Windshield ................ 23D-210/16 NUT, .50-20 ... 008-1120/8
NOZZLE, Washer, Windshield ................ 23D-310/12 NUT, Flared Tube.......................... 007-610/5
NUT . oo 005-410/4 NUT, Fuel PumpModule .. .................. 014-510/1
NUT . oo oo 019-310/2 NUT, Heat Shield Attach .. .................. 014-110/5
NUT . e 024-288/4 NUT, Heat Shield Attach, M5x1.60 ............ 011-210/3
NUT . oo 024-295/8 NUT, HeX . ... 005-110/8
NUT. e 024-610/4 NUT, Hex ... 009-150/8
NUT . oo 08A-330/3 NUT, HexFlange .......................... 231-410/30
NUT . o oo oo 007-230/15 NUT, Hex Flange Lock. . .................... 004-110/2
NUT . oo 007-320/10 NUT, Hex Flange Lock. . .................... 011-120/5
NUT . o oo 008-1910/6 NUT, Hex Flange Lock. .. ................... 002-110/17
NUT. e 014-1110/6 NUT, Hex Flange Lock, .312-18............... 006-320/5
NUT . oo 014-340/12 NUT, Hex Flange Lock, M10x1.5.............. 008-215/5
NUT . oo oo e 014-430/15 NUT, Hex Flange Lock, M12x1.75............. 002-120/2
NUT . oo 014-430/19 NUT, Hex Flange Lock, M12x1.75............. 002-120/4
NUT . oo oo 024-280/15 NUT, Hex Flange Lock, M12x1.75............. 002-120/7
NUT. e 2.8L-730/4 NUT, Hex Flange Lock, M12x1.75 . ............ 009-110/6
NUT . oo 3.7L-810/9 NUT, Hex Flange Lock, M12x1.75............. 009-115/6
NUT. e 2.4L-710/21 NUT, Hex Flange Lock, M12x1.75 . ............ 009-120/6
NUT . oo 2.5LD-730/4 NUT, Hex Flange Lock, M12x1.75............. 009-125/6
NUT AND WASHER, Hex, M6X1 . ............. DKJ-110/7 NUT, Hex Flange Lock, M12x1.75............. 017-110/3
NUT AND WASHER, Hex, M6X1 . . ............ DKJ-210/7 NUT, Hex Flange Lock, M12x1.75............. 002-110/22
NUT AND WASHER, Hex, M6X1 .. ............ SKJ-610/9 NUT, Hex Flange Lock, M12x1.75............. 002-110/26
NUT AND WASHER, Hex, M6xL . ............. 008-1010/3 NUT, Hex Flange Lock, M12x1.75 . ............ 017-110/12
NUT AND WASHER, Hex, M6XL .. .. .......... SKJ-1310/18 NUT, Hex Flange Lock, M5 .................. 008-710/5
NUT AND CONED WASHER, Hex, .375-24 . . . . .. 231-210/4 NUT, Hex Flange Lock, M6 Phosphate ......... 019-210/9
NUT AND CONED WASHER, Hex, .375-24 . . . . .. 242-210/4 NUT, Hex Flange Lock, M8x1.25.............. 011-130/5
NUT AND CONED WASHER, Hex, M8x1.25 . . . .. 024-280/6 NUT, Hex Flange Serration, M6x1............. 014-710/5
NUT AND CONED WASHER, Hex, M8x1.25 . . . .. 024-288/3 NUT, Hex Flange Serration, M6x1............. 014-720/4
NUT AND CONED WASHER, Hex, M8x1.25 . . . .. 024-295/5 NUT, Hex Flange Serration, M6x1............. 014-1010/6
NUT AND CONED WASHER, Hex, M8x1.25 . . . .. 024-270/16 NUT, Hex Flange With Serration . ............. 005-310/4
NUT AND CONED WASHER, Hex, M8x1.25 . . . .. 024-270/18 NUT, Hex Flange With Serration . ............. 005-310/7
NUT AND CONED WASHER, Hex, M8x1.25 . . . .. 024-280/22 NUT, Hex Flange, M5x.8 .................... DKJ-130/4
NUT AND CONED WASHER, Hex, M8x1.25 . . . .. 024-285/15 NUT, Hex Flange, M5x.8 .................... DKJ-230/6
NUT AND CONED WASHER, Hex, M8x1.25 . . . .. 024-285/20 NUT, Hex Flange, M5x.8 . ................... SKJ-1310/31
NUT AND CONED WASHER, Hex, M8x1.25 . . . .. 024-288/21 NUT, Hex Flange, M8x1.25 .................. 004-110/1
NUT AND CONED WASHER, Hex, M8x1.25 . . . . . 024-290/10 NUT, Hex Flange, M8x1.25 .................. 011-110/1
NUT AND WASHER . .+ v oo 002-110/4 NUT, Hex Flange, M8x1.25 . ................. 011-120/1
NUT AND WASHER . .+« oo oo 002-110/7 NUT, Hex Flange, M8x1.25 . ................. 025-310/7
NUTAND WASHER . .+« o oo 008-205/8 NUT, Hex Flange, M8x1.25 .. ................ SKJ-610/11
NUTANDWASHER .. ........oovinianen... 019-310/4 NUT, Hex Lock, M8x1.25.................... 014-340/4
NUT AND WASHER, Hex Lock Nut-Coned Teeth 019-210/10 NUT, Hex Lock, M8x1.25.................... 3.7L-710/23
Washer, M8 X 1.25 ..+ voooo NUT, HeX, 37524 . ... ooe e 005-210/13
NUT ANDWASHER, Hex Nut-Coned Washer, M6x1.00 08A-310/12 NUT, Hex, M10X1.25. .. .............oooenn. 23D-210/5
NUT ANDWASHER, HexNut-Coned Washer, M6x1.00 SKJ-510/10 NUT, Hex, M20X1.00 . . ... 230-310/3
NUT ANDWASHER, Hex Nut-Coned Washer, M6x1.00 SKJ-710/14 NUT, Hex, MBx1. . ..........ooooeinie 008-1010/2
NUT ANDWASHER, Hex Nut-Coned Washer, M6x 1.00 2.4L-620/16 NUT, Hex, M6x1.00 ................ooeenn. 005-510/7
NUT ANDWASHER, Hex Nut-Coned Washer, M6x 1.00 3550-1210/6 NUT, Hex, M6x1.00 ...t 019-210/8
NUT ANDWASHER, HexNut-Coned Washer, M6x1.00 SKJ-1310/20 N% Eoeé(l’( MEX1.00 ... 822‘2%8&7
NUT ANDWASHER, Hex Nut-Coned Washer, M6x 1.00 42RL5E 1210/ NUT Lock ..o 014-620/19
NUT, LOCK ottt 2.4L-810/7
NUTANDWASHER, Hex Nut-Coned Washer, M6x1.00 NV1500- NUT Lock ... ..o 2.81-810/4
1210/6 NUT, LOCK © oottt ee e e 2.5LD-810/1
NUTANDWASHER, HexNut-Coned Washer,M6x1.00 5-45RFE- NUT, LOCK © v v eee oo e oo 2.8L-810/14
1210/4 NUT, LOCK © oottt ee e e 2.5LD-810/11
NUTANDWASHER, HexNut-Coned Washer,M8x1.25 024-210/3 NUT, MIOXL.5 .. oo IKJ-710/4
NUT ANDWASHER, HexNut-Coned Washer, M8x1.25 024-220/2 NUT, MLOXL50 © v eveeeeeeee e 013-610/2
NUTANDWASHER, HexNut-SealingWasher,M6x1.00 23D-210/2 NUT, MLIOXL.50 © v oo 013-610/5
NUTANDWASHER, HexNut-SealingWasher,M6x1.00 231-1210/2 NUT, MIAX2. .o oo e 002-110/11
NUTANDWASHER,HexNut-SealingWasher,M6x1.00 242-1210/2 NUT, MI4X2. .. e 017-110/14
NUTANDWASHER,HexNut-SealingWasher,M6x1.00 3550-1210/8 NUT, M5, e e e e 013-210/13
NUTANDWASHER, HexNut-SealingWasher,M6x1.00 42RLE-1210/ NUT, MBXL.00 . .« v oveeeeeee e 007-305/6
8 NUT, MBXL.00 . ..\ oovoeieeee e 007-310/5
NUTANDWASHER, HexNut-SealingWasher,M6x1.00 NV1500- NUT, Nylock Hex, M10x1.5 .................. 002-110/28
1210/8 NUT,PinionYoke . ......................... 002-610/1
NUTANDWASHER, HexNut-SealingWasher,M6x1.00 5-45RFE- NUT, Pinion Yoke . ....................ooeen 003-210/1
1210/9 NUT, Plastic Snap-in ....................... 08A-320/4
NUT AND WASHER, Hex, M5x.80 . .. .......... DKJ-510/2 NUT, Plastic Snap-in ....................... 008-1120/3
NUT AND WASHER. Hex. M8x1.25 .. .. ... ... .. 005-310/6 NUT, Plastic Snap-in . ...................... 008-1120/17
NUT AND WASHER. Hex. M8x1.25 . . .. ... ... 006-320/6 NUT. Push ... 005-110/7

May 2003



Alphabetic 2004 JEEP LIBERTY/CHEROKEE (KJ)
Index PARTS CATALOG Page AL-17
NUT, Rear Carrier, M36 x 1.50 . ........... 42RLE-420/ O RING, GearshiftBoot. . ................. NV1500-
42 1210/4
NUT,Rivet. . ... DKJ-110/10 ORING,QilCooler .................co... 2.8L-720/13
NUT, Spring, .16-18. .. ... ............... IKJ-410/5 ORING, QilCooler . ..................... 2.5LD-720/13
NUT, Spring, .16-18. .. . ................. IKJ-420/5 O RING, Oil Filter Adapter. . ............... 2.8L-730/3
NUT, Suction Pipe Attaching. . ............ 2.8L-710/15 O RING, Oil Filter Adapter. . ............... 2.5LD-730/3
NUT, Suction Pipe Attaching.............. 2.5LD-710/16 ORING, Oil FilterBase. ... ............... 2.8L-730/1
NUT, Transfer Case Yoke ................ 242-410/33 ORING, OilFilterBase. .. ................ 2.5LD-730/1
NUT, TransmissionCase. .. .............. 5-45RFE- ORING, Ol Pump, . .......... ... .. 5-45RFE-
230/23 310/13
NUT, U MultiThread . . .................. 013-620/3 ORING, Oil SuctionTube . . . .............. 2.8L-710/9
NUT, U Type, M10x1.50 ................ 002-810/1 ORING, Oil Suction Tube . . .. ............. 2.5LD-710/10
NUT, U, MBXL . ... 019-710/5 O RING, Power SteeringHose .. ........... 019-730/6
NUT, U, M6x1 ......................... 019-720/5 O RING, Power SteeringHose ............. 019-730/7
NUT, U, MBX1 . ... 024-110/26 O RING, Power SteeringHose .. ........... 019-740/6
NUT, U, MBXL . ... . SKJ-1210/11 O RING, Power SteeringHose .. ........... 019-740/8
NUT,Wheel. ........ .. ... ... ... .. ... 022-410/4 O RING, Power SteeringHose .. ........... 019-710/12
NUT, Wheel. . ........ ... ... ... ... . ... 022-410/9 O RING, Power SteeringHose .. ........... 019-720/11
NUT, Wheel............... ... ... ..... 022-420/9 O RING, Pressure ReliefValve . .. .......... 2.8L-210/7
NUT, Wheel. . ........ ... .. ... ... .... 008-1120/9 O RING, Pressure ReliefValve . . ........... 2.5LD-210/7
NUT, Wheel, .50x20 . ................... 022-110/3 ORING, Reverse & O/Drive Clutch Piston, Transmission 42RLE-410/
NUT, Wheel, .50x20 . ................... 022-420/4 46
NUT, Wiper Arm .............. ... 23D-310/8 ORING, Reverse & O/Drive Clutch Piston, Transmission 5-45RFE-
NUT/RIVET ... .o EKJ-220/3 410/13
NUT/RIVET, MBX1.0 ... ..., 008-1120/5 ORING, SENSOT .+« o+ oo oo 008-620/4
-O- ORING,Sensor ... 005-530/11
O/H[DGQ] « oo 5-45RFE/ ORING, Trans Oil Filter .................. 42RL152710/
1330 e
ORING . .\ 002-310/4 O RING, Transmission Clutch . .. ........... 42RLfO410/
ORING [ ogeies | O RING, Transmission Clutch . 42RLE-410
ORING ...ttt 014-430/2 o 41
ORING . o o oo 002-310/11 O RING, Transmission Clutch . .. ........... 5-45RFE-
ORING. ... 007-230/16 410/7
ORING ... 008-1910/9 O RING, Transmission Clutch .. ............ 5-45RFE-
ORING ... s 008-605/11 410/8
ORING ... 008-615/10 O RING, Water Inlet Tube .. ............... 007-210/4
ORING...........iii 008-615/15 ORING, WaterPump . ................... 007-230/14
ORING ... 008-615/18 OILCOOLER25L[ENJ]. ..o vvvee .. 2.5LD/720
ORING. ... ... 014-435/11 OILCOOLERLINES..................... 007/610
ORING.......... ... i 2.8L-710/7 OILLINE2.8DIESEL[ENR]............... 2.8L/720
ORING ... 2.8L-720/9 OILLINES25L[ENJ]....coovviiiinn... 2.5LD/730
ORING ... .. 3.7L-610/7 OIL PUMP & REACTION SHAFT,[DG6] 42RLE/310
ORING........ .. 3.7L-710/6 OILPUMP[DGQ]. .+ et evve e e eiee e 5-45RFE/310
ORING ... ... 2.5LD-710/5 ORGANIZER,CARGO ................... 1KJ-320/1
ORING........... ... o 2.5LD-710/8 OUTLET, Air Conditioning & Heater ......... 08A-110/14
ORING ... 2.5LD-720/9 OUTPUT SHAFT, TransferCase. .. ......... 231-410/23
ORING.......... ., 2.8L-210/11 OUTPUT SHAFT, TransferCase. ........... 242-410/39
ORING. ... ... 2.8L-210/15 OVERDRIVE,[DGQ] ...t viie i 5-45RFE/430
ORING.............ooiiii 2.8L-720/23 OVERHAUL PACKAGE, Transmission ....... 42RLE-110/3
ORING...........oooiii 3.7L-210/16 OVERHAUL PACKAGE, Transmission . ...... 42RLE-410/
ORING. ... ... 2.5LD-210/11 32
ORING...... . 2.5LD-210/15 OVERHAUL PACKAGE, Transmission . ...... 5-45RFE-
ORING ... 2.5LD-720/23 230/1
ORING.....coovviiiiiiiiii NV1500-210/ | oyERHAUL PACKAGE, Transmission . . . . . . . 5-45RFE-
O RING 5 45R3|§E 1330/1
""""""""""""""" : 230/'12 OVERLAY, Vehicle Certification. ............ LBLS-310/3
O RING KIT, Linear Solenoid . ............ 014-610/6 -P-
ORING,A/CLine...................... 024-290/9 PAD KIT, DisCBrake . ...........c..ov.... 005-210/8
ORING,A/CLine...................... 024-290/12 PAD KIT, Front Disc Brake. . .. ............. 005-110/16
ORING, Control Valve .................. 5-45RFE- PAD, Accelerator Pedal . .. ................ 014-1110/2
710/15 PAD,Heater. . ............ .. IKJ-510/7
O RING, Crankshaft Rear Support......... 2.8L-410/5 PAD, Heater. .. ......... ... ... 1KJ-510/10
O RING, Crankshaft Rear Support . ........ 2.5LD-410/5 PAD, InstrumentPanel. ................... 08A-110/24
O RING, Crankshaft Rear Support......... 2.5LD-410/8 PAD,Pedal.............. ... ... ... . ..., 005-610/2
O RING, Cylinder Liner. . ................ 2.8L-310/9 PAD,Pedal........... ... i 006-420/2
O RING, CylinderLiner.................. 2.5LD-310/9 PAD, Shift Fork .......... ... ... ... ...... 231-910/2
ORING, CylinderLiner.................. 2.8L-310/10 PAD, Shift Fork .............. ... ... .... 231-910/4
O RING, CylinderLiner.................. 2.5LD-310/10 PAD, ShiftFork ......................... 242-910/3
O RING, Engine Oil Indicator . ............ 2.8L-710/2 PAD, ShiftFork ......................... 242-910/9
O RING, Engine Oil Indicator . ............ 2.5LD-710/2 PAD, Shift Fork .......... ... ... ... ... ... 242-910/10
O RING, Engine Oil Indicator ............. 3.7L-710/13 PAD, Tunnel. ........ ... . ... 1KJ-310/10
O RING, Front Cover Qil Inlet. . ........... 2.4L-710/11 PAN, Engine Oil. . ......... ..., 2.4L-710/16
ORING, Fuel Injector . . ................. 014-420/4 PAN, Engine Oil. . ............. ... ... ... 2.8L-710/13
O RING, GearshiftBoot ................. 3550-1210/4 PAN, Engine Oil. . ............. ..., 3.7L-710/24

PAN, Engine Oil. .. .......... ... ... ... ..

2.5LD-710/14

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic

Page AL-18 PARTS CATALOG Index
PAN, Floor. . ....... ... i SKJ-210/1 PIN, Accelerator Pedal Mtg.. .. ............... 014-1110/4
PAN, Floor. .......... ... . i SKJ-220/1 PIN, Brake Shoe HoldDown . ................ 004-120/6
PAN, Transmission Oil. .. .................... 42RLE-210/3 PIN,Caliper........ ..o i, 005-210/1
PAN, Transmission Oil. .. .................... 5-45RFE- PIN,Detent . .......... i 3550-210/13
230/20 PIN,Detent . ....... ... 3550-910/15
PANEL PACKAGE, Body Side Aperture Front. . . . . SKJ-810/2 PIN,Detent .......... ..., NV1500-210/
PANEL PACKAGE, Body Side Aperture Front. . . . . SKJ-810/3 17
PANEL, APillar Trim . ... .................... 1KJ-210/2 PIN, Differential Shaft ...................... 002-610/20
PANEL, CLOSEOQOUT .. ........ . i 08A-110/35 PIN, DOWel. . .o 2.41-620/7
PANEL, Cowl. . ...... ... i SKJ-810/6 PIN,Dowel. ............ .. i, 2.41-510/17
PANEL, Cowl Side Trim. . .. ... v ii ... 1KJ-210/3 PIN,Locating. . .........coiiuiiininann... 3550-210/9
PANEL,Dash. ........... ... i SKJ-610/2 PIN,Piston. . .......... i 2.8L-410/24
PANEL, Fender .. .........cciiiiiiiinnnnn. SKJ-410/11 PIN, Piston. . ... 2.5LD-410/26
PANEL, Front Door Outer Repair . ............. DKJ-110/9 PIN,Push. ...... ... ... .. . 007-110/9
PANEL, FrontDoor Trim . . ................... 1KJ-410/1 PIN,Push. ......... ... . i, EKJ-210/3
PANEL, Instrument . . ....................... 08A-110/5 PIN,Push. ....... ... i EKJ-210/8
PANEL, Knee Blocker . .. .................... 08A-110/21 PIN,Push. .......... ... ... .. 1KJ-410/7
PANEL, Liftgate Glass Latch.................. IKJ-1010/4 PIN,Push. .......... i IKJ-420/7
PANEL, Liftgate Lower ...................... 1KJ-1010/1 PIN,Push. ...... ... ... .. . . . . SKJ-410/7
PANEL, Liftgate Opening. .. .................. 013-310/8 PIN,Push. ...... ... ... . i 007-120/11
PANEL, Liftgate Opening. .. .................. SKJ-1310/28 PIN,Push. ........ e 1IKJ-610/25
PANEL, Plenum Complete ................... SKJ-610/1 PIN,Push. ...... ... ... . i, 1KJ-620/26
PANEL, Quarter. . ... SKJ-910/2 PIN,Push. ...... ... i 1KJ-630/26
PANEL, Quarter. . . ...t SKJ-910/3 PIN,Push. ....... .. ... . i 1KJ-640/26
PANEL, Quarter Trim. . .. .. ... . oo 1KJ-220/1 PIN,Push. . ... ... . 1KJ-650/25
PANEL, RearDoOr . ........coviiiiininnnnn. DKJ-210/11 PIN,Push. ...... ... ... .. . 1KJ-660/25
PANEL, Rear Door Trim. . . ...............ouun 1KJ-420/1 PIN,Push. ......... ... . i, SKJ-220/19
PANEL, Rear Wheelhouse ................... SKJ-910/8 PIN,Push. ... ... ... . . SKJ-410/14
PANEL,RoOf . .. ... ... SKJ-1110/1 PIN, Push In, M6.3x15LG................... SKJ-510/16
PANEL, Seat CushionBase .................. IKJ-610/15 PIN, Push, .15X.41. .. .. ... i 007-110/11
PANEL, Seat CushionBase .................. 1KJ-610/16 PIN, Push, . 15x.41............... ... 007-120/13
PANEL, Seat CushionBase .................. 1KJ-620/15 PIN, Push, .15x.41........... ..., 007-130/13
PANEL, Seat CushionBase .................. 1KJ-620/16 PIN,Retainer............. ... i, SKJ-1110/6
PANEL, Seat CushionBase .................. 1KJ-630/15 PIN,ShiftFork .. ........ ... ... ... ... ..., 242-910/15
PANEL, Seat CushionBase .................. IKJ-630/16 PIN, ShiftShaft ............... ... . ... ..... 3550-910/6
PANEL, Seat CushionBase .................. 1KJ-640/15 PIN, ShiftShaft ........................... 3550-910/8
PANEL, Seat CushionBase .................. 1KJ-640/16 PIN, ShiftShaft ........................... NV1500-910/
PANEL, Seat CushionBase .................. 1KJ-650/15 6
PANEL, Seat CushionBase .................. 1KJ-650/16 PIN, Shift Shaft .. .....ccoveieen. NV1500-910/
PANEL, Seat CushionBase .................. 1KJ-660/15 7
PANEL, Seat CushionBase .................. IKJ-660/16 ; :
PANEL, Side Sill + .+ IKJ-210/5 PIN, Shift Shaft . ........ooveinnn NVlsé)O o1/
EQNEII: _?I|_| ............................... SKJ-210/7 PIN, Splash Shield. . . ... ... SKJ-610/6
JTailgate. ..o SKJ-1310/3 PIN. Sori > 81-410/15
PANEL, Taillamp Mounting . .................. SKJ-910/5 pOPMNG. . -OL-
PIN, Spring. . .. ... 2.5LD-410/16
PANELS,BODYSIDE . . ..., SKJ/810 PINION. Differential 003-210/56
PANELS, INTERIOR TRIM, FRONT .. .......... 1KJ/210 PIPE PRI 024-250/4
PANELS, INTERIOR TRIM,REAR . ... ......... 1KJ/220 PIPE. . oo 2.8L-730/8
PANELS, REAR QUARTER .................. SKJ/910 PIPE. . liiirirrrrrorirrriiiii 2.8L-730/9
PARKING BRAKE ASSEMBLY,REAR,DISC . ..... 004/120 PIPE. . i 2.5LD—730/8
PARKING BRAKE LEVER AND CABLES. ....... 004/110 | Lipo e )
PARKING SPRAG,[DG6]. . . v o v 42RLE/730 PIPE. ... . e SEEEE 2.5LD-730/9
PARKING SPRAG’[DGQ] .................... 5. 45RFE/730 PIPE AND CONVERTER, Exhaust, To Manifold . . 011-110/3
PARTITION. Car ’ 1KJ-320/3 PIPE AND CONVERTER, Exhaust, To Man!fold .. 011-120/2
P A0 haust, To Manifold 011-130/2
PAWL, Parking SPrag . - . .. ... vvvvuoeennnon. 5-45RFE- PIPE AND CONVERTER, Exhaust, .
730/5 E:EE FEI'(I';‘II'_\I’NG',\ACh%lr}dCase Cover, .375-18x2. . .. 8.275L-261]b(;/12
PEDAL CLUTCH. ... 006/420 PIPE. EGR to Manfold ... 1.1 2aleion
PEDAL, Accelerator. . ....................... 014-1110/1 PIPE, Fuel Spill RetUrn .. ................... 014-420/1
PEDAL, Brake .. ... 005-610/1 PIPE’ OilDrain. . . ... 014-620/12
PEDAL, Clutch ... 005-610/3 PIPE, Ol SUPPIY + + v v oo 014-620/1
PEDAL, Clutch ....................coiioo. 006-420/3 PIPE, Water PUmp Drain . . . ... 007-230/8
PEDALS,BRAKEAND CLUTCH. .............. 005/610 PISTON .. ... .. . oo 2 8L-410/22
PICKUPR, Engine Oil. . ... 2.8L-710/10 PISTON . oo 2.5LD-410/24
PlCKUP, Englne Oil....o 2.5LD-710/11 PISTONPINAND ROD . . . .o oo, 2.41L-410/6
PIN 014-435/2 PISTON PINAND ROD, STD ...\ oo oo 3.7L-41011
PIN . 024-530/3 PISTON RING SET, COMPLETE ENGINE, STD. . 2.4L-410/8
PIN 007-430/19 PISTON, 2nd and 4th Accumulator .. .......... 42RLE-710/7
PIN .. 008-215/10 PISTON, 2nd and 4th Accumulator . ........... 42RLE-720/3
PIN ..................................... 28L'710/6 PISTON' an and 4th Accumulator ............ 5_45RFE_
PIN .. 2.5LD-710/7
PIN 2.8L-710/26 4 and 4th Clutch 710’12/
PIN ... e 3550-910/14 PISTON, 2ndand 4thClutch . .. .............. 42RLE-410
PIN e 2.5LD-710/27 52
PIN © o oo 5-45REE- PISTON,Brake ...........c.cuiiiinnn.. 005-210/5
730/3 PISTON,Brake ........... ..., 005-110/13
PIN NV1500-410/ PISTON, Low and Reverse Clutch. . ........... 42RLE-420/5
""""""""""""""""""" 35 PISTON, Reverse and Overdrive. . ............ 42RLE-410/
PIN KIT, DISC BraKe . . oo eeeeeennn 005-110/11 48

May 2003



Alphabetic 2004 JEEP LIBERTY/CHEROKEE (KJ)

Index PARTS CATALOG Page AL-19
PISTON, Reverse and Overdrive .............. 5-45RFE- PLATE, Transmission Clutch Reaction .......... 42RLE-420/
410/15 47
PISTON, Underdrive . . . ..................... 42RLE-410/ PLATE, Transmission Clutch Reaction .......... 42RLE-420/
53 49
PISTON, Underdrive . . ...................... 5-45RFE- PLATE, Transmission Clutch Reaction .......... 42RLE-420/
410/18 67
PISTON, Underdrive . . . ..................... 5-45RFE- PLATE, Transmission Clutch Reaction .......... 5-45RFE-
410/20 420/4
PIVOT, ClutchRelease . . .................... 006-210/7 PLATE, Transmission Clutch Reaction .......... 5-45RFE-
PLANETARY PLATE,[DGQ] ... ... v 5-45RFE/ 420/8
1350 PLATE, Transmission Clutch Reaction .......... 5-45RFE-
PLANETARY, TransferCase ... ............... 231-410/10 420/9
PLANETARY, TransferCase .. ................ 242-410/10 PLATE, Transmission Clutch Reaction . ......... 5-45RFE-
L = 014-420/5 27005
PLATE. ... S-45RFE- PLATE, Transmission Clutch Reaction .......... 5-45RFE-
42017 430/10
PLATE. ..o S-45RFE- PLATE, Transmission Clutch Reaction .......... 5-45RFE-
430/8 440/16
PLATE. ... 5-45RFE- PLATE, Transmission O/Drive Clutch .. ......... 42RLE-410/
410/22 12
PLATE. ... 5-45RFE- PLATE, Transmission O/Drive Clutch .. ......... 42RLE-410/
440/18 16
PLATE. ... S5-45RFE- PLATE, Transmission O/Drive Clutch . .......... 42RLE-410/
440/20 18
PLATE AND WASHER PACKAGE, Thrust ....... 42RLE-410/9 i aai ; _
PLATE AND WASHER PACKAGE, Thrust . . . . . .. 42RLE-410/ | PLATE Transmission OfDrive Clutch ... 42R"§5410/
PLATE, Ti Q/D Clutch ........... 42RLE-410/
PLATE PACKAGE, Input Clutch Thrust. . . . . . .. .. 5-45RFE- ransmission QiDrive LUt o
1320/1
PLATES, UNDERBODY SKID. . ............... SKJ/230
PLATE PACKAGE, Low/Reverse ClUtCh, 5.753/6.012 42RLE-420/ PLUG. « o o oo oo, 242-210/7
50 PLUG. ... DKJ-210/9
PLATE PACKAGE, Low/Reverse Clutch, 6.013/6.272 42RLE-420/ PLUG. . o o oo oo SKJ-310/3
51 PLUG. ... SKJ-310/6
PLATE PACKAGE, Low/Reverse Clutch, 6.273/6.532 42RLE-420/ PLUG. ... 007-220/11
52 PLUG. ... 007-220/12
PLATE PACKAGE, Low/Reverse Clutch, 6.533/6.792 42RLE-420/ PLUG. . ... 3.7L-610/3
53 PLUG. ..ottt SKJ-310/10
PLATE PACKAGE, Low/Reverse Clutch, 6.793/7.052 42RLE-420/ | PLUG: - oovoveereee SKI-S10M%
54 .................................... . =
PLATE PACKAGE, Planetary Thrust. .. ......... 5-45RFE- E::Bg """"""""""""""""""" g?t;igﬁg
, _ 135071 PLUG. « e eeeee e e 3.7L-210/14
PLATE PACKAGE, Underdrive Reaction, 5.72/5.82 42RLE-410/2 PLUG. « o o oo 3.7L-310/12
PLATE PACKAGE, Underdrive Reaction, 6.21/6.31 42RLE-410/3 PLUG. . . o oo 2.5L.D-310/30
PLATE PACKAGE, Underdrive Reaction, 6.70/6.80 42RLE-410/4 PLUG. - o o oo oo 2.5LD-720/24
PLATE, ClutchHub Thrust . .................. 5-45RFE- PLUG, AcCESS HOIE. . . oot oe e 3.7L-210/15
440/2 PLUG, Body Side Aperture.. . ................. SKJ-310/2
PLATE, ClutchHub Thrust . .................. 5-45RFE- PLUG, Body, .75 Diameter ................... 08A-330/7
1350/2 PLUG, Body, .75 Diameter . .................. SKJ-310/1
PLATE, ClutchPressure . .................... 5-45RFE- PLUG, Body, .75 Diameter ................... SKJ-310/4
430/4 PLUG, Body, .75 Diameter ................... SKJ-310/7
PLATE, Clutch Separator .................... 5-45RFE- gtgg (B:rake F]Ac]g{usting Hole.................. (2)051|:15210(;/110
440/15 ,Camshaft........................... .8L-
PLATE, Liftgate SCUff . .. ... ..., IKJ-1010/2 Etgg gamsﬂag --------------------------- g'gt-;igﬁs
PLATE, Manual Valve Cam. . ................. 5-45RFE- PLUG. cgmih:n --------------------------- Sl elo/1s
710/4 ,Camshaft........................... .
PLUG, Camshaft........................... 2.5LD-510/1
PLATE, Planetary ........................0. 5-45RFE- PLUG, Camshaft . . ... .oooeeeen 2.5LD-720/8
o 1350/3 PLUG, Core, 1.25 Diameter .................. 3.7L-510/9
PLATE, Reta!n!ng .......................... 3550-410/44 PLUG, Core, 1.25 Diameter . ................. 2.41L-210/14
PLATE, Retaining . ......................... 3550-1210/10 | pLUG, Core, 1.25 Diameter .................. 3.7L-210/12
PLATE, Scuff. ... 1KJ-210/1 PLUG, Core, 1.39 Diameter .. ................ 3.7L-310/4
PLATE, Skid .....................oiit, 014-110/6 PLUG, Core, 1.39 Diameter .. ................ 3.7L-310/6
PLATE, Skid ...t SKJ-230/4 PLUG, Core, 1.39 Diameter . ................. 2.41L-310/11
PLATE, Striker. .. ........ e 008-830/3 PLUG, Core, 1.50 Diameter .................. 3.7L-310/11
PLATE, Torque Converter Drive ............... 2.8L-310/26 PLUG, COWI SIde ..\ ooeee oo SKJ-310/8
PLATE, Torque Converter Drive ............... 2.8L-310/31 PLUG, CylinderBIocK . .. ..o, 2.8L-720/4
PLATE, Torque Converter Drive . .............. 3.7L-410/17 PLUG, Cylinder BIOCK . . . . ..o oo 2.5LD-720/4
PLATE, Torque Converter Drive ............... 42RLE-230/2 | pLUG, Cylinder BIOcK . .. .. .........cooon... 2.8L-210/17
PLATE, Torque Converter Drive . .............. 5-45RFE- PLUG, CylinderBIock . . .........covvvenn... 2.8L-210/28
210/2 PLUG, CylinderBlock .. ..................... 2.8L-210/31
PLATE, Transfer Case Skid. . ................. 231-1210/4 PLUG, CylinderBlock .. ..................... 2.8L-210/32
PLATE, Transfer Case Skid. . ................. 242-1210/4 PLUG, CylinderBlock .. ..................... 2.8L-510/11
PLATE, Transmission Clutch Reaction .. ........ 42RLE-410/ PLUG, CylinderBlock . . ..................... 2.5LD-210/17
17 PLUG, CylinderBlock . ...................... 2.5LD-210/31
PLUG, CylinderBlock . ...................... 2.5LD-210/32

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic

Page AL-20 PARTS CATALOG Index
PLUG, CylinderBlock . .. .................... 2.5LD-510/11 PULLEY, Idler. .. ........ . ... 008-205/9
PLUG, Cylinder Block OilHole . ............... 2.8L-720/5 PULLEY, Idler. .. oo oo 008-210/6
PLUG, Cylinder Block OilHole . ............... 2.8L-720/6 PULLEY, IdIer. ..o eo oo 007-430/16
PLUG, Cylinder Block QilHole .. .............. 2.41-310/12 PULLEY, Idler. . ... 008-215/11
PLUG, Cylinder Block Oil Hole . ............... 2.5LD-720/5 PULLEY, Idler. . ..ot 2.4L-610/7
PLUG, Cylinder Block OilHole . ............... 2.5LD-720/6 PULLEY, Idler. .. ........ ... 2.8L-610/12
PLUG, Cylinder Block Oil Hole . ............... 2.8L-210/29 PULLEY, Idler. ..o oeeo e 2.5LD-610/13
PLUG, Cylinder Block QilHole ................ 2.8L-510/20 PULLEY, Power Steering Pump............... 007-410/3
PLUG, Cylinder Block OQilHole ................ 2.5LD-210/29 PULLEY, Power Steering Pump............... 019-510/1
PLUG, Cylinder Block OilHole . ............... 2.5LD-510/20 PULLEY, Power Steering Pump............... 019-520/2
PLUG, Deck Lid. . ....... ...t SKJ-1310/27 PULLEY, Power Steering Pump............... 019-530/3
PLUG, Differential Cover. . ................... 002-310/16 PULLEY, Power Steering Pump............... 007-430/14
PLUG, Differential Cover. .................... 003-210/19 PUMP PACKAGE, Transmission .. ............ 5-45RFE-
PLUG, Door TrimPanel. ..................... 1KJ-410/3 310/1
PLUG, Door TimPanel. . .................... 1KJ-420/3 PUMP ENgine Oil. . ......ooveeinn. 2.41-710/1
PLUG,Drain . ... 002-310/12 PUMP,ENgine Oil. ..........covvieieiinn. 2.8L-710/28
PLUG,FloorPan........... ... ..o, SKJ-310/5 PUMP,ENgine Oil. . ..., 3.7L-710/10
PLUG, Floor Pan, .187 Rubber. .. ............. SKJ-310/9 PUMP ENGINe Oil. .. ..o, 2.5LD-710/30
PLUG, Hex Socket, 3/8-18NPTX.475 ........... 2.41-310/15 PUMP, Fuel Injection . ...................... 014-430/16
PLUG, OilDrain. ... ..o 2.41-710/18 PUMP, Power Steering. .. ................... 007-430/5
PLUG, Oil Drain. ........................... 2.8L-710/18 PUMP, Power Steering. . .................... 019-510/2
PLUG, Oll Dra!n ............................ 3.7L-710/26 PUMP, Power Steering. .. ............coou... 019-520/1
PLUG, Oil Drain. . ..., 3550-210/28 PUMP, Power Steering. . ..........ovveenn.. 019-530/1
PLUG, Oil Drain. ............... ... ... 2.5LD-710/19 PUMP, Power Steering. . . .. ......oouueeennn. 008-215/15
PLUG,OilFill. ... 242-210/3 PUMP, Transfer Case Oil . . . . ................ 231-410/5
PLUG, Ol Fill. .. ... 231-210/17 PUMP, Transfer Case Oil .. .................. 242-410/30
PLUG, Ol Fill. ... 3550-210/12 PUMP, Transmission Oil. .. . ..., 42RLE-310/2
PLUG, OilFill. .. ... NV1500-210/ PUMP, VaCUUM . . . oot eee e 2.8L-410/30
16 PUMP, VaCuum . ..........oouvreennenn.... 2.5LD-710/31
PLUG, PIDE . . oot e e e 2.41-310/5 PUMP, Washer, Windshield . . ................ 23D-210/9
PLUG, PIpE. . ... 3.7L-710/9 PUMP,Water . .. .......ooueieanneaen.. 007-210/1
PLUG, Pipe . L1 ST1013 | POMP Water L L 007 230121
JPIpe . 7L- Water ... -
PLUG, Quarter TimPanel ................... IKJ-220/2 PUMP,POWER STEERING,2.4L [EDO] GAS ENGINE 019/510
PLUG, ShiftRail .............ccovueenn.... NV1500-210/ PUMP,POWERSTEERING,2.5L[ENOJDIESELENGINE 019/520
18 PUMP,POWER STEERING,3.7L [EKO] GAS ENGINE 019/530
PLUG, Transaxle Case . .. .......ouunnennn... 42RLE-210/2 PUSHPIN ... SKJ-1110/5
PLUGS ...ttt SKJ/310 R-
PLUMBING, AIR CONDITIONING 2.4L ENGINE, LHD 024/270 _
PLUMBING, AIR CONDITIONING 2.4L ENGINE, RHD 024/280 RACK, Steering Gear. . ..................... 019-310/7
PLUMBING, AIR CONDITIONING 2.5,2.8L DIESEL  024/290 RACK, Steering Gear. .. .................... 019-310/8
ENGINE LHD . . . ... RADIATOR AND RELATED PARTS, 2.4L ENGINE ~ 007/110
PLUMBING, AIR CONDITIONING 2.5.2.8L DIESEL  024/295 RADIATOR AND RELATED PARTS, 2.5,2.8L DIESEL 007/130
ENGINE RHD. NG .71 ENGINE L RADIATOR AND RELATED PARTS, 37U ENGINE 0077120
PLUMBING, AIR CONDITIONING 3.7L ENGINE, LHD 024/285 RADIATOR. Enmine ool » 007.110/1.
PLUMBING, AIR CONDITIONING 3.7L ENGINE, RHD 024/288 s ENGNE LO0ING. . -
RADIATOR, Engine Cooling. . . ............... 007-120/1
PLUMBING, HEATER 2.4L ENGINE, LHD . . .. ... 024/210 RADIATOR. Encine Gool 007-190/1.
PLUMBING, HEATER 2.4L ENGINE, RHD. . .. . .. 024/220 , Engine Looling. . . . . . e -
RADIO, AM/FM with CD and Equalizer . ........ 08A-310/5
PLUMBING, HEATER 2.5,2.8L DIESEL ENGINE, LHD 024/250 ! !
RADIO, AM/FM with CD and Equalizer . ........ 08A-310/7
PLUMBING, HEATER 2.5,2.8L DIESEL ENGINE, RHD 024/260 :
RADIO, AM/FM/Cassette WithCD. .. .......... 08A-310/1
PLUMBING, HEATER 3.7L ENGINE, LHD . . .. . .. 024/230 :
RADIO, AM/FM/Cassette With CD. .. .......... 08A-310/2
PLUMBING, HEATER 3.7L ENGINE, RHD. . . . . .. 024/240 :
i} RADIO, AM/FM/Cassette WithCD. .. .......... 08A-310/3
PLUNGER. . ...\ttt 242-210/9 :
PLUNGER . i 231-210/13 RADIO, AM/FM/Cassette With CD. .. .......... 08A-310/4
N RADIO, AM/FM/Cassette With CD. .. .......... 08A-310/6
PLUNGER. . ...\t 3550-910/4
) RADIOS . ..ot 08A/310
PLUNGER. ... ..ottt 3550-210/16
PLUNGER . e NV1500-910/ RAIL, FUEl ..o 014-410/1
4 RAIL, FUBI ..ot 014-415/1
RAIL, FUBl . .o 014-420/13
PLUNGER........coiivviiiees NV1500-210/ | RAIL Luggage Rack Side . . ................. SKJ-1610/4
20 RAIL, Luggage Rack Side . .. ................ SKJ-1610/8
POWEROUTLET .....................o. o 1KJ-220/3 RAIL, Transfer Case. . ........c.ouvueenn.... 242-910/6
POWEROUTLET ...................oooot, 08A-110/30 RAMP, Wiper Park . . .........coouiueenn. .. 23D-310/10
PROP Hood ............................0. SKJ-510/5 REACTION ANNULUS / SUN GEAR,[DGQ]. . . .. 5-45RFE/460
PROPELLER SHAFT,2 WHEELDRIVE . . . ... ... 016/110 REAR FLOOR PAN . . .. ... = SKJ/220
PROPELLER SHAFT,4 WHEELDRIVE . ........ 016/120 REAR GLASS . . o o oo oo LBLS/320
PULLER,Fuse ............................ 008-1310/7 REAR SEAT, TRIMCODE [DL] . . ..o v e 1KJ/620
PULLER, Fuse ............................ 008-1410/9 REAR SEAT, TRIMCODE [E7] .. ...\ vevv. ... IKJ/640
PULLER,Fuse ............................ 008-510/10 REAR SEAT, TRIMCODE [F7] . ...ttt IKJ/660
PULLER,Fuse ......... ... .. i 08A-110/20 REAR SEAT, TRIMCODE [J5] ............... 1KJ/650
PULLEY, Alternator . . . ............c.cooiuon.. 008-205/11 REAR SEAT, TRIMCODE [XJ] .. ..o .. 1KJ/630
EBH:E? élterﬂa;]orﬁ. ........................ 2088|:27115é/1169 REAR SEATS, TRIM CODE [M5] ............. 1KJ/610
,Crankshaft ........................ -8L- REARWIPER & WASHER .................. 23D/310
PULLEY, Crankshaft ........................ 2.8L-710/21 REAR, TRANSMISSION MOUNTING,[ED1 + DDK]  009/140
PULLEY, Crankshaft . ....................... 2.5LD-710/20 REAR, TRANSMISSION MOUNTING,[ED1 + DDK] ~ 009/145
PULLEY, Crankshaft ........................ 2.5LD-710/22 REAR, TRANSMISSION MOUNTING,[EKG + DDD]  009/150
PULLEY, Idler . ...... ... 007-410/2 REAR, TRANSMISSION MOUNTING,[EKG + DDD]  009/155
PULLEY, Idler ............................. 007-410/4 REAR, TRANSMISSION MOUNTING,[EKG + DG6]  009/160
PULLEY, Idler ... ..o 007-420/4

May 2003



Alphabetic
Index

2004 JEEP LIBERTY/CHEROKEE (KJ)

PARTS CATALOG

Page AL-21

REAR, TRANSMISSION MOUNTING,[EKG + DG6]
REAR, TRANSMISSION MOUNTING,[ENJ + DDD]
REAR, TRANSMISSION MOUNTING,[ENR + DGQ]
RECEIVER, Keyless Entry
RECEIVER, Keyless Entry
RECLINER AND ADJUSTER
RECLINER, Front Seat Back
RECLINER, Front Seat Back
REFLECTOR, Fascia
REFLECTOR, Fascia
REFLECTOR, Fascia

REGULATOR, Front Door Window . . ...........

REGULATOR, Fuel Pressure

REGULATOR, Rear Door Window . ............
REINFORCEMENT, Center Pillar Inner . ........
REINFORCEMENT, D Pillar Upper. ............

REINFORCEMENT, Fender
REINFORCEMENT, Front Pillar

REINFORCEMENT, Grille Opening . ...........

REINFORCEMENT, Hood Latch

REINFORCEMENT, Liftgate Opening. ..........

REINFORCEMENT, Rear Seat
REINFORCEMENT, Rear Seat
REINFORCEMENT, Seat Mount

REINFORCEMENT, ShoulderBelt . ............
REINFORCEMENT, Striker Assembly ..........

RELAY...............
RELAY, Mini. . .........
RELAY, Mini. ..........
RESERVOIR PACKAGE, Fuel

RESERVOIR, Brake Master Cylinder ...........
RESERVOIR, Power Steering Pump ...........
RESERVOIR, Power Steering Pump ...........
RESERVOIR, Speed Control Vacuum ..........

RESERVOIR, Washer
RESISTOR, A/C Heater
RESISTOR, A/C Heater
RETAINER AND SEAL, Transmission U/Drive Spring

RETAINER PACKAGE, 2nd & 4th Clutch Piston. . .

RETAINER PACKAGE, 2nd & 4th Clutch Piston. . .

RETAINER, Applique
RETAINER, Applique
RETAINER, Axle Shaft

RETAINER, Clutch

RETAINER, Clutch

RETAINER, Electronic Module
RETAINER, Electronic Module

RETAINER, Fascia
RETAINER, Fascia

RETAINER, Headlamp Bulb
RETAINER, Lock Rod
RETAINER, Molding
RETAINER, Overhead Console
RETAINER, Shaft ... ...
RETAINER, Shaft ... ...

RETAINER, Shock Absorber
RETAINER, Sway Bar
RETAINER, Transfer Case Rear
RETAINER, Transfer Case Rear
RETAINER,Transmission2ndand4thAccumulatorPiston

RETAINER, Transmission 2nd and 4th Clutch Piston

RETAINER, Transmission Input Clutch. . ........

RETAINER, Transmission Input Clutch. . ........

RETAINER,TransmissionLowandReverseClutchPistion

RETAINER, Transmission Output Shaft Bearing. . .
RETAINER, Transmission Output Shaft Bearing. . .

009/165
009/130
009/135
008-410/12
23D-110/25
1KJ/810
1KJ-810/20
IKJ-810/21
013-310/9
EKJ-110/12
EKJ-310/12
DKJ-120/4
014-410/2
DKJ-220/3
SKJ-810/5
SKJ-910/6
SKJ-410/3
SKJ-810/4
008-1110/1
SKJ-510/11
SKJ-220/5
SKJ-220/12
SKJ-220/13
SKJ-910/4
SKJ-910/9
SKJ-910/7
008-510/4
008-510/2
008-510/3
014-510/5
005-410/2
019-710/1
019-720/3
014-1010/8
23D-210/8
024-110/38
024-110/41
42RLE-410/
30
42RLE-420/
62
42RLE-420/
63
EKJ-210/2
SKJ-410/15
003-210/59
5-45RFE-
470/8
5-45RFE-
440/26
008-410/6
08A-410/12
013-210/4
013-310/2
008-1110/5
23D-110/14
EKJ-210/19
08A-410/2
3550-210/3
NV1500-210/
9
002-110/27
002-120/5
231-210/9
242-210/11
42RLE-710/
19
5-45RFE-
440/4
42RLE-410/
35
5-45RFE-
410/16
42RLE-420/6
3550-410/24
NV1500-210/
32

RETAINER, Transmission Output Shaft Bearing. . .

RETAINER, Trim Panel
RETAINER, Trim Panel
RETAINER, Valve Spring
RETAINER, Valve Spring
RETAINER, Valve Spring
RETAINER, Valve Spring
RETAINING RING, Idler

RING KIT, Piston, Standard
RING KIT, Piston, Standard

RING PACKAGE, Crankshaft Target............
RING PACKAGE, Piston, Standard Size.........
RING, 1st and 2nd Speed Blocker . ............

RING, 1st and 2nd Speed Blocker . ............

RING, Axle Shaft

RING, Cigar Lighter Mounting

RING, Piston Pin
RING, Piston Pin

RING, Snap..........

RING, Synchronizer Blocker
RING, Synchronizer Blocker

RING, Tone ..........
RING, Tone ..........
RING, Transmission
RING, Transmission

RING, U Joint ........
RING, U Joint ........
RISER, Seat .........

RIVET ..............
RIVET STUD. ........
RIVET, Blind Bulb, Open
RIVET, Blind, Three Leg

ROCKER ARM, Inlet and Exhaust Valve. . .......
ROCKER ARM, Inlet and Exhaust Valve. . .......

ROCKER ARM, Valve
ROCKER ARM, Valve Roller

ROD, Connecting
ROD, Connecting

ROD, Inside Handle to Latch
ROD, Inside Handle to Latch
ROD, Inside Lock to Latch
ROD, Inside Lock to Latch
ROD, Latch To Knob
ROD, Lock Cylinder
ROD, Parking Sprag
ROD, Parking Sprag

ROLLER, Front and Rear Pinion

ROOFPANEL ........

NV1500-410/
46
1KJ-410/6
1KJ-420/6
2.4L-510/11
2.8L-510/13
3.7L-510/13
2.5LD-510/13
3.7L-620/18
231-410/9
242-410/7
3550-410/40
5-45RFE-
44017
5-45RFE-
440/10
5-45RFE-
440/11
2.8L-410/21
2.5LD-410/23
2.41-410/11
3.7L-410/3
NV1500-410/
39
NV1500-410/
42
002-310/3
08A-110/34
2.8L-410/23
2.5LD-410/25
NV1500-410/
29
3550-410/37
NV1500-410/
26
2.41-510/7
3.7L-410/10
3550-410/41
5-45RFE-
310/12
016-110/3
016-120/3
1KJ-810/3
013-310/4
014-810/7
014-820/7
022-420/8
23D-310/9
SKJ-410/8
013-210/11
231-1210/3
231-1210/5
23D-210/19
242-1210/3
SKJ-1610/6
SKJ-1610/7
008-1115/7
1KJ-310/4
013-210/12
2.8L-510/19
2.5LD-510/19
3.7L-510/7
2.41-510/8
2.8L-410/26
2.5LD-410/28
DKJ-130/7
DKJ-230/8
DKJ-130/8
DKJ-230/9
DKJ-130/10
23D-110/15
42RLE-730/5
5-45RFE-
730/9
42RLE-420/
71
SKJ/1110

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ)

Alphabetic
Page AL-22 PARTS CATALOG Index
ROTOR, Brake . .. ....ovveeeiiaaianns 005-110/6 SCREW ..ottt e e 2.8L-610/11
ROTOR, Brake . ...........oovuuaeiunanon. 005-210/11 SCREW ...t eeeeeiieeee 2.8L-610/14
S SCREW . ..ot e e 2.8L-610/20
-Oo- SCREW ...ttt 2.8L-710/11
SCREEN, Transmission Regulator Valve ........ 42RLE-710/ SCREW ... ... 2.8L-710/20
15 SCREW ..ottt e e e 2.8L-720/11
SCREW. it 002-120/1 SCREW ...t 2.8L-720/15
SCREW. .ottt 005-530/5 SCREW ...t 2.8L-810/10
SCREW. ..ot e e 007-210/6 SCREW ...t 2.8L-810/11
SCREW. .ot 007-220/4 SCREW ..ttt e e e 2.8L-810/17
SCREW. ..ottt e e 007-230/1 SCREW ...t 3.7L-210/10
SCREW. .o iiieeiieeeeeeee 007-230/2 SCREW ...t 3.7L-410/16
SCREW. ..o\ ottee e 007-230/6 SCREW ...t 3.7L-620/13
SCREW. ..ot 007-410/5 SCREW ...ttt 42RLE-710/5
SCREW. ..o ieeeieeeeeeee 007-430/1 SCREW ...t tvee e SKJ-1310/32
SCREW. ..ottt e e 007-430/6 SCREW ...t SKJ-1610/15
SCREW. .o iee e 008-215/7 SCREW ... oteeeeeeieeeee 2.5LD-210/12
SCREW. ..o\t e e 008-215/9 SCREW ...t 2.5LD-210/18
SCREW. .ot e e 008-615/8 SCREW ...t 2.5LD-210/19
SCREW. .o\t tee e 008-710/3 SCREW ...t 2.5LD-310/14
SCREW. ..o\ oeie e 013-110/3 SCREW ...t 2.5LD-410/11
SCREW. .ottt 014-415/4 SCREW ..ttt e e e 2.5LD-410/17
SCREW. ..ottt e e 014-420/7 SCREW ...t 2.5LD-610/10
SCREW. .ottt 014-430/4 SCREW ...t 2.5LD-610/12
SCREW. ..o\ ottee e 014-435/3 SCREW ...t 2.5LD-610/15
SCREW. ..ottt 014-435/5 SCREW ...t 2.5LD-610/20
SCREW. ..o ieeeieeeeeeee 014-435/9 SCREW ...t tvee e 2.5LD-710/12
SCREW. ..ottt e e 014-730/3 SCREW ...t 2.5LD-710/21
SCREW. . oot 019-520/3 SCREW ... otieeieeieeeee 2.5LD-720/11
SCREW. ..o\t e e 025-210/9 SCREW ...t 2.5LD-720/15
SCREW. .ot e e 025-410/4 SCREW ...t 2.5LD-810/14
SCREW. ..ottt 08A-320/5 SCREW ...t 5-45RFE-
SCREW. ... 08A-320/6 230/10
SCREW. ... 08A-330/9 SCREW . . oo, 5-45RFE-
SCREW. ... 231-210/5 230/21
SCREW. ... 242-210/5 SCREW AND WASHER . . v oo, 009-130/3
SCREW. ... DKJ-220/5 SCREW AND WASHER .. .................. 009-130/7
SCREW......ooivviiii SKJ-710/4 SCREW AND WASHER .. ...\, 009-135/3
SCREW. ... 005-510/18 SCREW AND WASHER .. .................. 009-135/4
SCREW. ... 007-430/11 SCREW AND WASHER .. .................. 009-140/3
SCREW. ... 007-430/12 SCREW AND WASHER . . .o oo 009-140/4
SCREW. ... 007-430/13 SCREW AND WASHER .. .................. 009-145/3
SCREW. ... 007-430/17 SCREW AND WASHER . . .\ oo 009-145/4
SCREW. ... 007-430/22 SCREW AND WASHER .. .................. 009-150/3
SCREW. ... 008-1130/6 SCREW AND WASHER .. .................. 009-150/4
SCREW. ..o 008-1910/5 SCREW AND WASHER .. .................. 009-155/3
SCREW. ... 008-205/13 SCREW AND WASHER .. .................. 009-155/7
SCREW. ... 008-615/12 SCREW AND WASHER . . .« oo 009-160/3
SCREW. ... 014-620/10 SCREW AND WASHER .. .................. 009-160/4
SCREW......ooivviiii 014-620/14 SCREW AND WASHER .. ...\, 009-165/3
SCREW. ... 014-620/23 SCREW AND WASHER .. ............co.... 009-165/4
SCREW. ... 017-110/13 SCREW AND WASHER .. .................. 024-110/43
SCREW. ... 025-210/10 SCREW AND WASHER . . .o oo 3.7L-310/9
SCREW. ... 08A-110/36 SCREW AND WASHER .. .................. 3.7L-410/5
SCREW. ... 2.4L-210/3 SCREW AND WASHER . . o+ oo, 3.7L-620/12
SCREW. ..o 2.4L-410/2 SCREW AND WASHER .. .................. 3.7L-710/22
SCREW. ... 2.4.-810/6 SCREW AND WASHER, HeX . ............... 008-210/9
SCREW. ..o 2.8L-210/5 SCREW AND WASHER, HeX . ............... 013-110/2
SCREW.........oovi 2.8L-610/9 SCREW AND WASHER, HeX .. .............. 3.7L-620/6
SCREW. ... 2.8L-710/3 SCREW AND WASHER, HEX ..o ovveeen .. 3.7L-810/7
SCREW. ... 242-410/31 SCREW AND WASHER, HeX . ............... 3.7L-620/19
SCREW......ooivviiii 3.7L-620/9 SCREW AND WASHER, HeX .. .............. 3.7L-710/15
SCREW. ... 3.7L-710/8 SCREW AND WASHER, HeX . ............... 3.7L-710/25
SCREW......ovvvviiiii e 3.7L-810/3 SCREWANDWASHER, HexFlangeHead, .25-14x.875 23D-210/14
SCREW.......ooiviiii 3.7L-910/8 SCREWANDWASHER HexFlangeHead,.312-18x.562 003-210/18
SCREW. ... SKJ-1310/2 SCREWANDWASHER, HexFlangeHead, M8x1.25x25 42RLE-310/7
SCREW. ... ... SKJ-1610/5 SCREW AND WASHER, Hex Head ........... 006-210/4
SCREW. ..o SKJ-710/12 SCREW AND WASHER, Hex Head ........... 007-420/6
SCREW. ... 2.4L-410/12 SCREW AND WASHER, Hex Head ........... 008-210/3
SCREW. ..o 2.5LD-210/5 SCREW AND WASHER, Hex Head ........... 019-530/4
SCREW. ... 2.5LD-710/3 SCREW AND WASHER, Hex Head ........... 024-410/9
SCREW. ... ... . 2.5LD-810/7 SCREW AND WASHER, Hex Head ........... SKJ-510/3
SCREW. ... 2.5LD-810/8 SCREW AND WASHER, Hex Head ........... 002-110/13
SCREW......ooivviiii 2.8L-210/12 SCREW AND WASHER, Hex Head ........... 019-210/11
SCREW. ... 2.8L-210/18 SCREW AND WASHER, Hex Head ........... 024-510/10
SCREW. ... 2.8L-210/19 SCREW AND WASHER, Hex Head ........... 3.7L-210/3
SCREW. ... ... 2.8L-310/15 SCREW AND WASHER, Hex Head ........... 3.7L-210/4
SCREW. ... 2.8L-410/10 SCREWANDWASHER HexHeadLocking, 437-14x1.25 009-130/5
SCREW. .ottt 2.8L-410/16

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ)

Alphabetic
Index PARTS CATALOG Page AL-23
,AexHeadLocking,. -14x1. - CAlternator ... ... -
SCREWANDWASHER HexHeadLocking,.437-14x1.25 009-140/6 SCREW, Al 008-110/2
,AexneadLockKing,. -14X1. - s ternator . .......... .. -
SCREWANDWASHER HexHeadLocking,.437-14x1.25 009-145/6 SCREW, Al 008-205/2
SCREWANDWASHER HexHeadLocking,.437-14x1.25 009-155/5 SCREW, Alternator . . . .............coouun... 008-210/2
SCREWANDWASHERHexHeadPiloPointM12x1.75x45 009-150/6 SCREW, Alternator Bracket. . .. ............... 008-205/3
SCREWANDWVASHERHexeadpeciaPointM8x1.25x17 011-130/10 SCREW, ButtonHead . . ..................... 5-45RFE-
SCREW AND WASHER, Hex Head, .25-20x.50. . . 003-210/22 310/11
SCREW AND WASHER, Hex Head, .437-14x2.00.  006-210/5 SCREW, Cap. .. voooee e e e 3550-1210/11
SCREW AND WASHER, Hex Head, .437-14x2.00.  42RLE-230/1 | SCREW, Cap. .. ... ovuvueraneeenennnn.. NV1500-
SCREW AND WASHER, Hex Head, .437-14x2.00.  5-45RFE- 1210/10
210/8 SCREW, Damper Mounting. . . . ... vvovnnn... 2.8L-710/22
SCREW AND WASHER, Hex Head, M10-1.50x30.  002-810/3 SCREW, DamBer Moummg ,,,,,,,,,,,,,,,,,,, 2.5LD-710/23
SCREW AND WASHER, Hex Head, M10x1.5x28 . 009-110/4 SCREW, Drive Gear . .. ...ooveeenn.. 002-610/12
SCREW AND WASHER, Hex Head, M10x1.5x28 .  009-115/4 SCREW, FOgLAMP . . o v eooe e 008-1110/19
SCREW AND WASHER, Hex Head, M10x1.5x28 . 009-120/4 SCREW, Hex Flange Head . .. ................ 002-110/16
SCREW AND WASHER, Hex Head, M10x1.5x28 . 009-125/4 SCREW, Hex Flange Head . .. ................ 007-220/10
SCREW AND WASHER, Hex Head, M10x1.5x28 .  009-135/6 SCREW, Hex Flange Head . . ................. 3.7L-610/9
SCREW AND WASHER, Hex Head, M10x1.5x28 . 009-160/6 SCREW, Hex Flange Head . . ................. 2.41-620/23
SCREW AND WASHER, Hex Head, M10x1.5x28 . 009-165/6 SCREW, Hex Flange Head . . . ................ 3.7L-610/10
SCREW AND WASHER, Hex Head, M10x1.5x28 . 013-610/4 SCREW, Hex Flange Head . . ................. 3.7L-610/11
SCREW AND WASHER, Hex Head, M10x1.5x28 . 231-1210/7 SCREW, Hex Flange Head . .. ................ SKJ-1310/29
SCREW AND WASHER, Hex Head, M10x1.5x28 .  242-1210/7 SCREW, Hex Flange Head Tapping, M4.8x1.59x25.00 2.4L-610/10
SCREW AND WASHER, Hex Head, M10x1.5x37 . 42RLE-220/5 SCREW, Hex Flange Head, M10x1.5x35.. . ... ... 019-110/4
SCREW AND WASHER, Hex Head, M10x1.5x37 .  5-45RFE- SCREW, Hex Flange Head, M10x1.5x40 ... ..... 019-210/4
220/3 SCREW, Hex Flange Head, M12X1.75X110.00 ...  008-110/4
SCREW AND WASHER, Hex Head, M10x1.5x70 .  007-420/2 SCREW, Hex Flange Head, M12x1.75x117 . . . . .. 017-110/5
SCREW AND WASHER, Hex Head, M12x1.75x40  005-530/4 SCREW, Hex Flange Head, M12x1.75x80 . . . . . .. 017-110/7
SCREW AND WASHER, Hex Head, M12x1.75x40 025-310/6 SCREW, Hex Flange Head, M4.2x1.70x16.00 ....  08A-420/13
SCREW AND WASHER, Hex Head, M12x1.75x50  017-210/2 SCREW, Hex Flange Head, M6.3 x 1.81 x 15.00 ..  3.7L-710/14
SCREW AND WASHER, Hex Head, M6 x 1.00 x 26.5 SKJ-1310/9 SCREW, Hex Flange Head, M6x1.00x15.00. . . . .. 005-530/6
SCREW AND WASHER, Hex Head, M6x1x17 . . 005-530/9 SCREW, Hex Flange Head, M6x1.00x35.00. . . . .. 019-720/7
SCREW AND WASHER, Hex Head, M6x1x17....  SKJ-1210/10 SCREW, Hex Flange Head, M6x1.00x35.00. . . . . . 019-730/1
SCREW AND WASHER, Hex Head, M6x1x17....  42RLE-230/ SCREW, Hex Flange Head, M6x1.00x35.00. . . . . . 019-730/5
12 SCREW, Hex Flange Head, M6x1.00x35.00. . .. .. 019-740/3
SCREW AND WASHER, Hex Head, M6x1x17....  5-45RFE- ggsgw :ex E:ange :eag, mg%ggxgg-gg ------ 2%90_72‘_}1%//%
230/6 , AexX Flange Head, X1.00X35.00. ... .. -
SCREW AND WASHER, Hex Head, M6x1x18. . .. 2.41L-620/4 SCREW, Hex Flange Head, M6x1.00x35.00. . .... 019-720/12
_ SCREW, Hex Flange Head, M8x1.25x11 . ... .... 2.41L-810/9
SCREW AND WASHER, Hex Head, M6x1x25. ...  2.4L-810/3
SCREW AND WASHER Hex Head M6x1x35. . 2.41L-620/22 SCREW, Hex Flange Head, M8x1.25x130 ....... 024-410/2
SCREW AND WASHER, Hex Head, M7 x 1.25 x 20.00 013-110/5 SCREW, Hex Flange Head, M8x1.25x130 . .. .. .. 024-510/2
SCREW AND WASHER Hex Head M8x1.25x20 . 025-310/5 SCREW, Hex Flange Head, M8x1.25x25.00. .. ... 004-110/9
SCREW AND WASHER, Hex Head, M8x1.25x20 .  3.7L-620/7 SCREW, Hex Flange Head, M8x1.25x32 .. ... . .. 008-115/2
_ SCREW, Hex Flange Head, M8x1.25x40 . ... .... 2.4L-210/12
SCREW AND WASHER, Hex Head, M8x1.25x20 .  IKJ-810/19
SCREW AND WASHER, Hex Head, M8x1.25x25 . 011-110/7 SCREW, Hex Flange Head, M8x1.25x44 ....... ... .. 3.7L-310/7
SCREW AND WASHER, Hex Head, M8x1.25x25 . 2.4L-620/12 | SCREW, HexHead......................... 242-1210/5
SCREW AND WASHER, Hex Head, M8x1.25x25 .~ 2.4L-710/13 | SCREW. HexHead......... ARSI 3.7L-310/10
SCREW AND WASHER, Hex Head, M8x1.25x30 . DKJ-210/8 SCREW, Hex Head Header Point, .312-24x.44. . .. 3.7L-410/20
' ' ) SCREW, Hex Head Pilot Point, M8x1.25x65.00 ...  011-120/3
SCREW AND WASHER, Hex Head, M8x1.25x50 .  008-210/4
) SCREW, Hex Head, .312-18x1.80 ............. 003-210/29
SCREW AND WASHER, Hex Head, M8x1.25x50 .  024-410/6
A SCREW, Hex Head, .375-16x1.5 .............. 006-210/1
SCREW AND WASHER, Hex Head, M8x1.25x50 .  024-510/7
3 SCREW, Hex Head, .375-16x1.5 .............. 006-210/9
SCREW AND WASHER, M10x1.50x45.00. . . . . .. 42RLE-230/4
SCREW AND WASHER, M10x1.50x45.00. . . . . .. 42RLE-230/9 | SCREW, Hex Head, .375-16x1.5 .............. 42RLE-230/8
SCREW AND WASHER, M10x1.50x45.00. . . . . . . 42RLE-240/1 | SCREW, Hex Head, .375-16x1.5 .............. S5-45RFE-
SCREW AND WASHER, M10x1.5x45 .......... 007-420/5 210/5
SCREW AND WASHER, M10x1.5x45 .. ........ 024-410/7 SCREW, Hex Head, .375-16x1.5 .............. 5-45RFE-
SCREW AND WASHER, M8x1.25x25 .. ........ 42RLE-1210/ 230/5
6 SCREW, Hex Head, .50-13x2.38 .............. 003-210/15
SCREW AND WASHER, PanHead ............ 019-210/13 SCREW, Hex Head, M10x1.5x30 .............. 014-110/3
SCREW AND WASHER, Pan Head, M5x.8x25 ... 42RLE-710/8 | SCREW, Hex Head, M10x1.5x40 .............. 008-205/5
SCREW AND WASHER, Pan Head, M5x.8x25 ...  42RLE-710/ SCREW, Hex Head, M12x1.75x50 .. ........... 006-210/6
10 SCREW, Hex Head, M4.8-1.59x19 . .. .......... 024-110/16
SCREW AND WASHER, Pan Head, M5x.8x25 ...  42RLE-710/ | SCREW, HexHead, M6 x1.00x40.00. ... ...... 014-610/3
an read, Mox.ox o SCREW, Hex Head, M6X1X20. . . . ... ... ..o, 019-710/4
SCREW AND WASHER, Pan Head, M5x.8x25 ...  5-45RFE- ggEEva Eg§ Eggg' mgﬁ)’gg """"""""" gig:ﬁgg
310/8 SCREW, Hex Head, M6X1X35. . ... ovvvveenn .. 019-710/10
SCREW AND WASHER, Pan Head, M5x0.8x11.00  42RLE-420/7 | SCREW, Hex Head. M8X1.25x20 . . . ... ... .. 5-45RFE-
SCREW AND WASHER, Park Sprag Shaft, M5X0.8X12 42RLE-730/3 1210/6
SCREW AND WASHER, Self Tapping, M6x1x22..  013-210/3 i
SCREW AND WASHER, Self Tapping, Méx1x22 .. 013-210/8 SCREW, Hex Head, M8x1.25x30 . ............. DKJ-110/2
: SCREW, Hex Head, M8x1.25x30 . ............. DKJ-210/2
SCREW AND WASHER, Self Tapping, M6x1x22 . . 008-1110/3
: SCREW, Hex Head, M8x1.25x30 . ............. SKJ-610/7
SCREW AND WASHER, Self Tapping, M6x1x22..  SKJ-410/10
! SCREW, Hex Head, M8x1.25X30 . ... .......... SKJ-1310/24
SCREW AND WASHER, Tapping, M6-1.0x20.0...  DKJ-120/3 SCREW. Intake Manifold 5 4L-810/4
SCREW PACKAGE, Axle Drive Gear . . ......... 003-210/25 ' L :
SCREW, Intake Manifold Elbow ............... 2.8L-710/27
SCREW, .164-15X.500 ... ..., EKJ-210/20 :
SCREVW, Intake Manifold Elbow . .............. 2.5LD-710/28
SCREW, .164-18x1.00 ... ....voeeenann... IKJ-410/4 SCREW. M10x1.5x30 SK1-230/2
SCREW, .164-18X1.00 .. ... ....ooueeennn.. IKJ-420/4 ' oSO
SCREW, M6X1.00X16.00 . .. ........uvvunn... DKJ-120/5
SCREW, .19-16X1.00 .. ..., 008-1120/2 SCREW. Méxix14 008-605/5
SCREW, AREINALOT . . . ..o 008-105/2 Meangane :
' SCREW, MBXIX25. . . oot eee e 019-110/9

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic

Page AL-24 PARTS CATALOG Index
SCREW, M6X1X25. . . .. o 019-210/5 SEAL, Axle Drive Shaft ..................... 003-210/10
SCREW, MBXIX25. . .\ eeeeee e e 3.7L-410/11 SEAL, Body Side To Cowl Side . . ............. SKJ-610/5
SCREW, MBXIX30. . ..o vveeieeeeee e 5-45RFE- SEAL, CaliperPiston . ...........ccovveu... 005-210/9
730/10 SEAL,Camshaft .......................... 2.4L-210/8
SCREW, MBXIX40. . . oo oot 3.7L-510/1 SEAL,Camshaft .......................... 2.41-510/16
SCREW, M8-1.25 . ..ottt 014-810/8 SEAL, ClutchFeed ........................ 42RLE-710/9
SCREW, M8-1.25 .. .. .....ccvuiiinenii. SKJ-510/4 SEAL,ClutchFeed ........................ 5-45RFE-
SCREW, M8-1.25 . ...\ IKJ-610/27 710/6
SCREW, M8-1.25 . ... IKJ-620/28 SEAL, Crankshaft Bearing Oil . . .............. 3.7L-410/14
SCREW,M8-1.25 .. ... ...... ... 1KJ-630/28 SEAL, Crankshaft Oil, Front. . .. .............. 007-220/8
SCREW, M8-1.25 . ...\ IKJ-640/28 SEAL, Crankshaft Oil, Front. . .. .............. 3.7L-610/5
SCREW, M8-1.25 .. ..o IKJ-650/27 SEAL, Crankshaft Oil, Rear. . ................ 2.8L-410/1
SCREW,M8-1.25 .......................... 1IKJ-660/27 SEAL, CrankshaftOil, Rear.................. 2.5LD-410/1
SCREW, M8-1.25 .. ..ot SKJ-1310/12 SEAL, Defroster ToPanel ................... 024-110/13
SCREW, M8-1.25 .. ...\ SKJ-1310/30 SEAL, DOOF . o oottt e DKJ-610/4
SCREW, MBX1.25X21 . . . oooeeeeeee e 008-1120/6 SEAL, Drive Pinion . ... .. 002-610/4
SCREW, M8X1.25X21 . . . oooeee e 008-1120/7 SEAL, Drive Pinion . ..., 003-210/5
SCREW, MBX1.25X21 . . . oooeeeeeee e 022-420/10 SEAL, EVApOrator . .........c.uuuuueneennn.. 024-110/12
SCREW, M8X1.25X30 . . ... .ooveeeeieen .. EKJ-220/4 SEAL, Evaporator Tube . .. .................. 024-110/36
SCREW,OvalHead ........................ SKJ-1310/26 SEAL, Extension . ........... ... 3550-210/21
SCREW, Pan Head Locking, M5x0.8x30.00. . .. .. 5-45RFE- SEAL, ExtensionYoke . . .................... NV1500-210/
230/24 24
SCREW, Pan Head, M5 x 0.8 x 12.60. . ......... 42RLE-710/ SEAL, FenderToCowl. . .......covvvnennn... SKJ-410/16
18 SEAL, Front Main Crankshaft ................ 2.4L-710/8
SCREW, Pan Head, M5 X 0.8 x 12.60. . ......... 5-45RFE- SEAL, Front Main Crankshaft ................ 2.8L-710/23
310/9 ggﬁ:: Eror?tPMain Cr%nllfshalftu. Ceeaiaa i (2)154ng1%}§)/24
_ _ , Fuel Pump and Level Unit. .. ........... -
SCREW, Pan Head, M5 x 0.8 x 12.60. . ......... 5 45R;|;§/7 §Eﬁt :003 T 2&3‘2}8@4
, 0O oCowl......... ... .. i -
SCREW, Pan Head, M5 x 0.8 x12.60........... 5-45RFE- SEAL. Hood To Gowl - -« SKI-510/12
230/15 SEAL, Hood ToPlenum . .. .................. SKJ-510/17
SCREW, Pan Head, M6x1x16................. 005-510/8 SEAL, Hood ToRadiator . . ........oovvvnn... SKJ-510/13
SCREW, Pan Head, M6x1x16. ................ 005-520/14 SEAL, Impeller Hub, 57.25mmOD ............ 42RLE-310/
SCREW, Pilot Point. . . .........ooovnnnn... 23D-310/11 10
SCREW, ReclinerHandle . ................... IKJ-810/16
SCREW, SEATBELT. .« .o eoevoeeeee e IKJ-710/5 SEAL INpUL. . 5-45RFE-
SCREW, SEATBELT. ..ot oeveeeeeeeeea IKJ-720/3 220/4
SCREW, SEAL .+« e st oo IKJ-720/6 SEAL, Input. ... 5-45RFE-
SCREW, S€at . ..o IKJ-810/23 410/9
SCREW, Shoulder. . ..........couuuueiiiii.. 008-1115/9 SEAL, InputGear. ....................... .. 231-410/2
SCREW, Shoulder/Truss, M5x.8x12.5. . ......... 5-45RFE- SEAL, InputGear. ......................... 242-410/2
7L | SEAC Input Shaft L 2350.210129
; K JnputShaft ........ ... o -
SCREW, Tappng. - v /111 Oomeosla | SEALImpurshaft 111l 42RLE-410
SCREW, Tapping. . .« v vvveeeeeeeeeeeeeeenns 08A-210/10 36
SCREW, Tapping Hex Flange Head, M6.3x1.81x19.00 013-310/6 SEAL, InputShaft ..................... ..., 5-45RFE-
SCREW, Tapping, .164-18X.75 . ... ............ 007-710/3 410/2
SCREW, Tapping, .164-18X.75 .. .............. 008-1120/19 SEAL, Instrument Panel. . ................... 08A-110/2
SCREW, Tapping, .19-16X.75 .. ... ............ 014-210/4 SEAL, Insulator ........................... 5-45RFE-
SCREW, Tapping, .19-16X.75 .. ............... SKJ-920/3 710/16
SCREW, Tapping, M6.3x1.8x38.1.............. DKJ-130/2 SEAL, Intake Manifold . . .................... 3.7L-810/4
SCREW, Tapping, M6.3x1.8x38.1.............. DKJ-230/2 SEAL,MainShaft. . ..............coovu.... 231-410/4
SCREW, Tapping, M6x1x20 . ................. SKJ-1310/19 SEAL, Main Shaft. . ..., 242-410/29
SCREW, Torx Head, M6x1.0x16............... DKJ-210/6 SEAL, Manual Valve Lever. . ................. 42RLE-710/3
SCREW, Tqu Round Head, M6-1.0x20.0........ DKJ-110/6 SEAL’ Manual Valve Position Sensor . ......... 5-45RFE-
SCREW, Trim . IKJ-810/17 710/2
SEAL. .o oot 2.8L-510/8 SEAL, MoUlding . .+« oo oo DKJ-620/6
SEAL.....o 2.5LD-510/8 SEAL, MoUIding . . . ..o EKJ-210/10
SEAL....o 2.81.-210/23 SEAL, O-RING © - NV1500-210/
SEAL. ..o 2.5LD-210/23 31
SEAL.. S-45RFE- SEAL, Ol ..o\ 231-210/23
o 230/14 SEAL, Ol .+ v o eoee e 242-210/25
SEALANDGASKETPACKAGE TransmissiorFroniClutch 42RLE-410/1 SEAL. Oil Pick Up Tube . o 2.4L-710/12
SEALANDGASKETPACKAGE,TranSmlSSlOnollPUmp 42RLE-310/1 SEAL’ Oil Pick Up Tube . o 3.7L-710/20
SEAL KIT, A/C And Heater Unit ............... 024-110/40 SEAL, Ol PUMP. « « + v oo, 42RLE-310/8
SEAL, A-Pillar . ... . DKJ-610/7 SEAL, Oil Pump ........................... 5-45RFE-
SEAL, A-Pillar Blocker. . .. ..........ccovu... DKJ-610/6 ' 310/10
SEAL, A-PillarBlocker. . . .................... SKJ-510/20
SEAL, Accumulator . . . ... 42RLE-710/ SEAr 83{23{ QA o
16 SEAL, Output Shaft . . ......................  242-210/34
SEAL, Accumulator. . ... 5-45RFE- SEAL, Outgut Shaft .. oo 242-410/36
710/10 SEAL, Output Shaft . . ..o, .. 3550-210/20
SEAL, Adapter. . .............. o 42RLE-220/4 SEAL, Output Shaft . . ... 42RLE-220/7
SEAL, Adapter. . ... NV1500-210/ SEAL, OutputShaft . . ...................... NV1500-210/
25 23
SEAL, Airldnlet. . ... 024-110/6 SEAL, Parking Brake Housing. . .............. 004-110/5
SEAL,AIrInlet. . ... SKJ-510/21
SEAL, Axle Drive Shaft...................... 002-310/5

May 2003



Alphabetic 2004 JEEP LIBERTY/CHEROKEE (KJ)

Index PARTS CATALOG Page AL-25
SEAL, Piston Outer, 140mmOD. .............. 42RLE-410/ SENDING UNIT, Oil Pressure.. .. .............. 008-615/1
34 SENDING UNIT, Oil Pressure . . . .............. 008-820/1
SEAL, Radiator . . . .o oo 007-130/11 SENDING UNIT, Oil Pressure. . ............... 008-615/17
SEAL, Radiator . . ...\ ovve e 007-130/12 SENSOR(BODY) ...t 008/630
SEAL, Radiator Side Air .. ................... 007-110/8 SENSOR (DRIVETRAIN). . ................e. 008/620
SEAL, Radiator Side Air . ..o voee e 007-110/10 SENSOR KIT, Throttle Position................ 008-605/10
SEAL, Radiator Side Air ... .. ... 007-120/10 SENSOR KIT, Throttle Position................ 008-610/12
SEAL, Radiator Side Air ... ... 007-120/12 SENSOR PACKAGE, Air Flow Meter ........... 008-615/6
SEAL, Radiator Side Air . .. .................. 007-130/10 SENSOR PACKAGE, Air Flow Meter ........... 014-830/4
SEAL, Rear Main Crankshaft ................. 2.41-410/9 SENSOR PACKAGE, Air Flow Meter ........... 2.8L-910/3
SEAL, Rear Main Crankshaft . ................ 2.4L-310/10 SENSOR,AirBag.......................... 008-630/3
SEAL, Reverse Servo Piston .. ............... 42RLE-410/ SENSOR, Air Temperature . .................. 008-610/9
50 SENSOR, Air Temperature . .................. 008-615/7
; SENSOR, Air Temperature . . ................. 2.8L-210/14
EAL, R Piston ................. 42RLE-41 ’
SEAL, Reverse Servo Piston ) O | SENSOR. Air Temperature . ... .. ............ 2.5LD-210/14
SEAL, Ring Reaction Support, 2 1/16 O.D.... . . ... 42RLE-310/3 | SENSOR. Ambient Temperature. ... 008-630/4
SENSOR, Anti-Lock Brakes .................. 005-110/3
SEAL,Rocker . ....... ... . DKJ-610/3 SENSOR. Anti-Lock Brak 008-630/6
SEAL, ROCKET . . . e eeeee e DKJ-620/4 P AMILOCK BIAKES o cvveeeeees -
’ SENSOR, Battery Temperature. . . ............. 008-630/5
SEAL, Sector Shaft......................... 231-910/9
SENSOR, Battery Temperature. . .............. 008-1010/4
SEAL, SectorShaft. ........... ... ... ... .... 242-910/4 SENSOR. Camshaft 008-605/6
SEAL, ShiftLever ......... .. ... i 3550-210/25 Do ohaR T
SEAL. Shift Lever NV1500-210/ SENSOR, Camshaft ........................ 008-610/13
PO EETE SENSOR, Camshaft . ....................... 008-615/13
12 SENSOR, Camshaft ........................ 2.8L-210/10
SEAL, Sunroof Glass . ............... .. ..... SKJ-1210/6 SENSOR, Camshaft . . ....oooveeeeeen .. 2.5LD-210/10
SEAL, Torque ConverterHub . ................ 42RLE-230/ SENSOR, Charge Air Temp .. ................ 008-605/7
15 SENSOR, CoolantLevel . .................... 007-320/2
SEAL, Torque ConverterHub . ................ 5-45RFE- SENSOR, CoolantLevel . .................... 008-630/2
310/15 SENSOR, Coolant Temperature . .............. 008-605/9
SEAL, Transmission . .............covuun.n.. 42RLE-220/3 SENSOR, Coolant Temperature . .............. 008-610/11
SEAL, Transmission . ............uuuuauan... 42RLE-220/9 SENSOR, Crankshaft . ...................... 008-615/2
SEAL, Transmission Oil Pump .. .............. 5-45RFE- SENSOR, Crankshaft . ...................... 2.8L-410/14
310/7 SENSOR, Crankshaft . ...................... 2.5LD-410/15
SEAL, UNderDIVE . . o oo v 42RLE-410/ SENSOR, Crankshaft Position ................ 008-605/4
42 SENSOR, Crankshaft Position ................ 008-610/5
- i SENSOR, ENGINE (2.4L ENGINE) [EDOQ] . . .. ... 008/605
SEAL, Vacuum Switch ...................... 231210t SENSOR, Fuel Pressure. . ................... 008-615/11
’ P SENSOR, Fuel Pressure. .. ....... ... 014-420/14
SEAL, Vacuum Switch . ..................... 242-210/20
: SENSOR,KnocK . .. ... 008-605/8
SEAL,Valve Guide . . .......... ... ... ... . ... 2.4L-510/13
; SENSOR, Knock . . ... 008-610/1
SEAL,Valve Guide . ........... ... ... . ...... 2.8L-510/15
SEAL Valve Guide . . .. ... oo 2.8L-510/16 SENSOR, Manual Valve Lever ................ 42RLE-710/6
’ ; SENSOR,Map . ... 008-610/10
SEAL,Valve Guide .. .......... ... ... .. ... 3.7L-510/16
- - SENSOR, OXYGEN. « .« o veeeeeeeee e 008-605/1
SEAL,Valve Guide . . .......... ... ... ... 2.5LD-510/15
; ~ SENSOR, OXYygen. . ..., 008-605/2
SEAL,Valve Guide . . .......... ... ... ... ... 2.5LD-510/16
R SENSOR, OXYgen. . ..ot 008-610/3
SEAL, Water PumpBody .................... 007-210/3
~ SENSOR, OXygen. . ..., 008-610/4
SEALANT, RTV. ... .. e 002-310/17
; SENSOR, OXYgen. . . ..ot it iiieeens 008-610/6
SEALANT, RTV. .. ... e 002-610/22
i SENSOR, OXYGEN. « .« e veeeeeeeee e 008-610/7
SEALANT, RTV. ... .. e 003-210/16 . .
SEALANT RTV. ... oo 231-210/18 SENSOR, Temperature Sending Unit . .......... 008-615/16
SEALANT’ RTV 242-210/12 SENSOR, Temperature Sending Unit........... 2.8L-210/34
SEAT BACK. Rear. . . ... oo IKJ-610/1 SENSOR, Temperature Sending Unit........... 2.5LD-210/34
SEAT BACK’ Rear. . ... ...t 1KJ-610/8 SENSOR, Throttle Position. .. ................ 014-610/4
SEAT BACK' Rear. . . . ... IKJ-620/1 SENSOR, Tire Pressure, valve stem. . .......... 008-630/7
SEAT BACK. Rear. . . ... oo 1KJ-620/8 SENSOR, Transmission Input Speed . .......... 42RLE-210/6
SEAT BACK‘ Rear. . ... ...t IKJ-630/1 SENSOR, Transmission Output Speed. . ........ 008-620/2
SEAT BACK. Rear. . . ... oo IKJ-630/8 SENSOR, Transmission Output Speed. .. ....... 42RLE-210/7
SEAT BACK, Rear. ......................... IKJ-640/1 SENSOR, Transmission Output Speed.......... S-45RFE-
SEAT BACK, RE&I. . ... \ootii i, IKJ-640/8 _ 230/11
SEAT BACK, R€aI. ... .ooeeiiaiaeann, IKJ-650/1 SENSOR, Washer Fluid Level................. 008-630/1
SEAT BACK, REAI. .+« o v e 1KJ-650/8 SENSOR, Washer Fluid Level. . ............... 23D-210/11
SEATBACK, REAI. . .o oo oo IKJ-660/1 SENSOR, Wheel Speed . .. .................. 008-620/3
SEAT BACK, REAI. .+« oo v IKJ-660/8 SENSOR, Wheel Speed . .................... 005-530/10
SEAT BELT, Buckle Half . . ................... IKJ-720/4 SENSORS, ENGINE (2.5L DIESEL) [ENQ]. .. .. .. 008/615
SEAT BELT, FrontInner. . .................... IKJ-710/7 SENSORS, ENGINE (3.7L ENGINE) [EKO] . . .. .. 008/610
SEAT BELT, FrOnt OUter . .o v v oooeee e e eeee s IKJ-710/1 SERVO, Speed Control . . .. .................. 014-710/3
SEAT BELT, RR CNTR SHOULDER. . .......... IKJ-720/7 SERVO, Speed Control . ..................... 014-720/3
SEAT BELT, Rear OULEr .. ..o oooeeeeeeen. .. IKJ-720/1 SERVO, Speed Control. . .................... 014-1010/1
SEAT BELT, Two Buckles . ................... IKJ-720/5 SHAFT, Axle ... 002-310/2
SEAT BELTS, FRONT. ...t IKJ/710 SHAFT, Axle ... 003-210/12
SEAT BELTS, REAR . . oo o oo IKJ/720 SHAFT, AxleHalf. . ......................... 002-210/3
SEAT, ExhaustValve. . ...................... 3.7L-510/18 SHAFT, Balance ........................... 2.41-620/1
SEAT, Exhaust Valve, 0.30mm Oversize. . .. ... .. 2.8L-510/23 SHAFT,Balance ........................... 2.41-620/5
SEAT, Exhaust Valve, 0.30mm Oversize. . . .. .. .. 2.5LD-510/23 | SHAFT, Balance ........................... 2.8L-710/8
SEAT, Intake Valve . ........................ 2.8L-510/25 SHAFT, Balance ...................oooonn, 3.7L-620/4
SEAT, Intake Valve . ..............c.cccoo.... 3.7L-510/20 SHAFT, Balance . .......................... 2.5LD-710/9
SEAT, Intake Valve . ........................ 2.5LD-510/25 | SHAFT, Balance, Driver...................... 3.7L-620/15
SECTOR, Transfer Case. . .. ..ovveeunnnnnn.. 231-910/7 SHAFT, Counter ........................... 3550-410/28
SECTOR, TransferCase. .. .................. 242-910/7

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic

Page AL-26 PARTS CATALOG Index
SHAFT, Counter . ...........coviiiuinennn.. NV1500-410/ SHIM, Carrier Bearing, 5.47 - 5.49mm ......... 42RLE-420/
55 20
SHAFT, Differential . ........................ 002-610/18 SHIM, Carrier Bearing, 5.50 - 5.52mm ......... 42RLE-420/
SHAFT, Dif_ferential Pinion.................... 003-210/26 21
SHAFT, Drive, Front ............... ... ... 016-120/11 SHIM, Carrier Bearing, 5.53 - 5.55mm ......... 42RLE-420/
SHAFT, Drive, Rear 1-Piece .. ................ 016-110/7 22
SHAFT, Drive, Rear 1-Piece .................. 016-110/8 SHIM. Carrier B i 5.56 - 5.58 A2RLE-420/
SHAFT, Drive, Rear 1-Piece ... ............... 016-120/7 » CAMErbeanng, 5:55 =5 58Mm ... o
SHAFT, Drive, Rear 1-Piece ... ............... 016-120/8 . .
SHAFT IdIer ..o oo 3.71.620/14 SHIM, Carrier Bearing, 5.59 - 5.61mm ......... 42RL2EL;420/
SHAFT, Input. . .......... .. 3550-410/1 ) )
SHAFT, |ngut .............................. NV1500-410/ SHIM, Carrier Bearing, 5.62 - 5.64mm ......... 42R'-ZE-420/
1 5
SHAFT, INPUL. + o e e oo 5-45REE- SHIM, Carrier Bearing, 5.65 -5.67mm ......... 42RL2EG-420/
410/3
SHAFT, Intermediate. . .. ..o .. 019-210/3 SHIM, Carrier Bearing, 5.68 - 5.70mm ......... 42RLE-420/
SHAFT, Intermediate. . ...................... 242-410/15 27
SHAFT, Intermediate. . ...................... 42RLE-420/ SHIM, Carrier Bearing, 5.71 -5.73mm ......... 42RLE-420/
72 28
SHAFT, Output . ..., 3550-410/16 SHIM, Carrier Bearing, 5.74 - 5.76mm ......... 42RLE-420/
SHAFT, Output . ....... ... 42RLE-420/ 29
74 SHIM, Carrier Bearing, 5.77 - 5.79mm ......... 42RLE-420/
SHAFT, Output . ....... ... NV1500-410/ 30
45 SHIM, Carrier Bearing, 5.80 - 5.82mm ......... 42RLE-420/
SHAFT, ParkingPawl . ...................... 5-45RFE- 31
730/4 SHIM, Carrier Bearing, 5.83-5.85mm ......... 42RLE-420/
SHAFT, ParkingSprag ...................... 42RLE-730/4 32
SHAFT, Selector . .......................... 3550-910/1 SHIM, Carrier Bearing, 5.86 - 5.88mm ......... 42RLE-420/
SHAFT, ShiftLever .......... ... . ... ... ..... NV1500-910/ 33
1 SHIM, Carrier Bearing, 5.89 -5.91mm ......... 42RLE-420/
SHIELD, Exhaust Manifold ................... 2.8L-810/3 34
SHIELD, Exhaust Manifold . .................. 2.41-810/10 SHIM, Carrier Bearing, 5.92 - 5.94mm ......... 42RLE-420/
SHIELD, Exhaust Manifold ................... 2.8L-810/16 35
SHIELD, Exhaust Manifold . .................. 3.7L-810/10 : ; _ B
SHIELD, Exhaust Manifold . . . . . ..+ 5 5.D-810/13 SHIM, Carrier Bearing, 5.95-5.97mm ......... 42RL§6420/
SHIELD, FloorPan .......... ... . ... 011-210/1 . .
SHIELD, FIOOr Pan . ..o 011-210/2 SHIM, Carrier Bearing, 5.98 - 6.00mm ......... 42RL3I,E7—420/
SHIELD,Heat .. ......... ... ... .. ... 014-110/4
SHIELD, HEAt .« . v v v e e e 002-110/29 SHIM, Carrier Bearing, 6.01 - 6.03mm ......... 42RLE-420/
SHIELD, Heat . .. ... 014-620/18 38
SHIELD, Seat Adjuster . ..................... IKJ-810/1 SHIM, Carrier Bearing, 6.04 - 6.06mm ......... 42RLE-420/
SHIELD, Seat Adjuster . ..................... IKJ-810/8 39
SHIELD, Seat Adjuster ...................... IKJ-810/13 SHIM, Cylinder Liner, 0.15mm. . .............. 2.8L-310/3
SHIELD, Starter. . .....................oou.. 008-110/3 SHIM, Cylinder Liner, 0.15mm. . .............. 2.5LD-310/3
SHIFTER, TransferCase. . ................... 231-1210/1 SHIM, Cylinder Liner, 0.17mm. . .............. 2.8L-310/5
SHIFTER, TransferCase. .. .................. 242-1210/1 SHIM, Cylinder Liner, 0.17mm. ............... 2.5LD-310/5
SHIM . .. NV1500-210/ SHIM, Cylinder Liner, 0.20mm. . .............. 2.8L-310/6
7 SHIM, Cylinder Liner, 0.20mm................ 2.5LD-310/6
SHIM KIT, Cylinder Liner. . ................... 2.8L-310/4 SHIM, Cylinder Liner, 0.23mm. .. ............. 2.8L-310/7
SHIMKIT, Cylinder Liner. .. .................. 2.5LD-310/4 SHIM, Cylinder Liner, 0.23mm................ 2.5LD-310/7
SHIM KIT, Differential ....................... 002-610/15 SHIM, Cylinder Liner, 0.25mm. . .............. 2.8L-310/8
SHIMKIT, PinionShaft ...................... 002-610/8 SHIM, Cylinder Liner, 0.25mm................ 2.5LD-310/8
SHIM PACKAGE, Countershaft. ............... NV1500-410/ SHIM, Differential Bearing . . ................. 002-610/14
57 SHIM, Drive Pinion Bearing.................. 002-610/7
SHIM, Carrier Bearing, 5.17 - 5.19mm . ......... 42RLE-420/ gn:m Bf!ve g!n!on geaf!n% -852 ------------- 88%—%%8@%
10 , Drive Pinion Bearing, .021 ............. -
: ; R ~ SHIM, Drive Pinion Bearing, .022 ............. 003-210/34
SHIM, Carrier Bearing, 5.20 - 5.22mm ... ....... 42RLE420/ SHIM. Drive Pinion Bearing, .023 . ... ... 003-210/35
. . SHIM, Drive Pinion Bearing, .024 .. ........... 003-210/36
SHIM, Carrier Bearing, 5.23 -5.25mm .......... 42RLE-420/ SHIM, Drive Pinion Bearing, .025 ............. 003-210/37
) ) 12 SHIM, Drive Pinion Bearing, .026 ............. 003-210/38
SHIM, Carrier Bearing, 5.26 - 5.28mm ... ....... 42RLE-420/ SHIM, Drive Pinion Bearing, .027 ............. 003-210/39
13 SHIM, Drive Pinion Bearing, .028 . ............ 003-210/40
SHIM, Carrier Bearing, 5.29 - 5.31mm . ......... 42RLE-420/ SHIM, Drive Pinion Bearing, .029 ............. 003-210/41
14 SHIM, Drive Pinion Bearing, .030 ............. 003-210/42
SHIM, Carrier Bearing, 5.32 -5.34mm . ......... 42RLE-420/ SHIM, Drive Pinion Bearing, .031 ............. 003-210;43
15 SHIM, Dr!ve P!n!on Bear!ng, 032 ............. 003-210/44
SHIM, Carrier Bearing, 5.35 - 5.37mm ... ....... 42RLE-420/ SHIM, Drive Pinion Bearing, .033 ............. 003-210/45
16 SHIM, Drive Pinion Bearing, .034 ............. 003-210546
. : ) ~ SHIM, Drive Pinion Bearing, .035 ............. 003-210/47
SHIM, Carrier Bearing, 5.38 - 5.40mm .......... 42RL]|-57420/ SHIM. Drive Pinion Bearing. .036 .. ... ........ 003-210/48
. . SHIM, Drive Pinion Bearing, .037 ............. 003-210/49
SHIM, Carrier Bearing, 5.41-5.43mm.......... 42RLE-420/ SHIM, Drive Pinion Bearing, .038 . ............ 003-210/50
) ) 18 SHOCK ABSORBER, Suspension, Front . . .. ... 002-110/20
SHIM, Carrier Bearing, 5.44 -5.46mm .......... 42RLE-420/ SHOCK ABSORBER, Suspension, Rear. . . . . . .. 017-110/9
19 SHOE AND LINING KIT, Parking Brake . ... .... 004-120/2
SHROUD,Fan ........... .. 007-130/8

May 2003



Alphabetic 2004 JEEP LIBERTY/CHEROKEE (KJ)
Index PARTS CATALOG Page AL-27
SHROUD, Fan. . ... oooeeea e 007-130/9 SNAPRING. . ..ottt 42RLE-410/
SHROUD, FaN. . ... oooeii e 007-120/18 44
SHROUD, Steering Column .................. 019-210/14 SNAP RING. . . oo 42RLE-420/
SHROUD, Steering Column .. ................ 019-210/17 48
SHUTTER, Lock Cyllnder .................... 23D-110/27 SNAP RING A2RLE-420/
SIDE STEPS, TUBULAR [MRK] . . ............. EKJ/220 | T Ty s
SILENCER, FIOOr Pan. . ..................... IKJ-310/11
SILL, BOAY SIde « .« v oo SKJ-210/2 SNAPRING. ... 42RLE-420/
SILL, REAI. . v oot e e e SKJ-220/2 57
SILL, REAI. . o\ o eee et SKJ-220/3 SNAPRING. ... 42RLE-420/
SIREN, Alarm . .. oo oo 23D-110/26 60
SKID PLATE, FIONt . . ..o 002-810/4 SNAPRING. ... .ottt 42RLE-420/
SKID PLATE, FIONt . . ..o ee e 013-110/4 61
SKID PLATE, FIONt . . .o vove e SKJ-230/1 SNAPRING. .. oot 42RLE-420/
SKID PLATE,FRONT AXLE ... ............... 002/810 69
SKID STRIP, Roof Rack . .................... SKJ-1610/1 SNAP RING. .+ o o oo 5-45RFE-
SLEEVE . .ottt 3.7L-410/13 410/5
SLEEVE, Brake Caliper . .................... 005-210/7 . 3
SLEEVE, Headrest . . ...............c....... IKJ-510/4 SNAPRING. ..o 5 453’;5/5
SLEEVE, Headrest . .. ..........coouee.... IKJ-520/4
SLEEVE. Headrest . ... o IKJ-540/3 SNAPRING. . ..ot 5-45RFE-
SLEEVE, Headrest . . .............oouvenn... IKJ-560/3 450/2
SLEEVE, Headrest . ... oo oo, 1KJ-610/5 SNAPRING. ... . 5-45RFE-
SLEEVE, Headrest . . ....................... IKJ-620/5 470/3
SLEEVE, Headrest . ........................ IKJ-630/5 SNAPRING. . ..ot 5-45RFE-
SLEEVE, Headrest . . ...............c.c..... IKJ-640/5 470/6
SLEEVE, Headrest . .. ............c......... IKJ-650/5 SNAPRING. .. oo 5-45RFE-
SLEEVE,Headrest......................... IKJ-660/5 730/7
SLEEVE, Insert. ... . . .. R 014-510/9 SNAPRING. ..o NV1500-410/
SLEEVE, Mode Synchronizer................. 231-410/15 33
SLEEVE, Mode Synchronizer................. 242-410/16 : 3
SLEEVE, Range FOrk . . . ..o oo 231-410/17 SNAPRING. ... 5 453?5/ .
SLEEVE, ShiftRange . .. .................... 242-410/12
SLINGER, Drive Pinion. . . ......ooueveennn. .. 002-610/3 SNAPRING. ... 5-45RFE-
SLINGER, Transfer Case Flange .............. 231-210/31 410/25
SLINGER, Transfer Case Flange .............. 242-210/31 SNAPRING. . ... 5-45RFE-
SLIPPER, Caliper . ........oouvireeen ... 004-120/11 430/11
SLIPPER, Caliper . ........coovueeeen ... 005-210/12 SNAPRING. ... oeot e 5-45RFE-
SMOKERS KIT, Ash Receiver With Lighter .. .. .. 08A-110/37 440/24
gmgggmsGKIT, Ash Receiver With Lighter ... . .. gg?-ﬁg//?M SNAP RING PACKAGE, Fifth Gear. ............ NV1500-410/
.............................. = 28
SNAD BING crrrr 2a2 4108 SNAP RING PACKAGE, Fifth Gear. . ........... NV1500-410/
.............................. = 50
gmﬁ Smg """"""""""""""" §'3le'25110(;/278 SNAP RING PACKAGE, Transmission . .. ....... 3550-410/43
SNAPRING . oot 231-210/29 SNAP RING PACKAGE, Transmission .......... NV1500-410/
SNAPRING ..\t 231-410/12 . 38
SNAP RING -« o oo oo 231-410/13 SNAP RING PACKAGE, Transmission . ......... NV1500-410/
SNAPRING .. .\oveeii e 231-410/19 41
SNAPRING ... .. 242-210/30 SNAP RING, Annulus Gear. .. ................ 231-410/16
SNAPRING .. .\ovoieii 242-210/33 SNAP RING, Annulus Gear. .................. 242-410/11
SNAPRING .. .\oeieie e 242-410/13 SNAP RING, Axle Shaft ..................... 002-310/1
SNAPRING ..o 242-410/17 SNAP RING, Bearing ....................... 231-410/26
SNAP RING ..o ove et 242-410/26 SNAPRING, Bearing ....................... 242-410/42
SNAPRING ... oeieie e 242-410/37 SNAP RING, Input Shaft. .................... 5-45RFE-
SNAPRING ..o 242-910/20 410/10
SNAPRING .. ..ovoiei e 242-910/21 SNAP RING, Output Shaft Bearing. . .. ......... 3550-410/4
SNAPRING ...\t 3550-410/9 SNAP RING, Output Shaft Bearing. . ........... 3550-410/26
SNAPRING .. .\oveiiet i 2.5LD-510/7 SNAP RING, Output Shaft Bearing. . .. ......... NV1500-410/
SNAPRING .. ..o 2.8L-210/22 54
gmg Smg ------------------------------ 223?_—&11402/3/23 SNAP RING, Overdrive Clutch ... ............. 5-45RFE-
.............................. . 430/3
gmg Smg ------------------------------ gstf_LDE-éi%(/)ész SNAP RING, Reverse Clutch, 1.77-1.83mm. . . . . . 42RLE-410/
.............................. .5LD-2 20
SNAPRING 42RLEO410/ SNAP RING, Reverse Clutch, 2.02-2.07mm. .. ... 42RLE-410/
! 21
SNAPRING . 42RL]'_E4410/ SNAP RING, Reverse Clutch, 2.27-2.32mm. . .. .. 42RLE-410/
i 22
SNAPRING .. .\oviiieia e 42RLlEg410/ SNAP RING, RO « -+ e A2RLET30/2
SNAP RING APRLEA10/ SNAPRING, ROd . ... ovovoiiieeeae 5-45RFE-
.............................. 730/11
SNAP RING 42RL§410/ SNAP RING, Transmission . . . . ............... 5-45RFE-
.............................. 310/5
SNAP RING AoRLE 410, | SNAPRING, Transmission ................... 5-45RFE-
.............................. 12013
43 SNAP RING, Transmission . . . . ............... 5-45RFE-
430/6

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic
Page AL-28 PARTS CATALOG Index
SNAP RING, Transmission . . ................. 5-45RFE- SPACER, Input Shaft, 1.02mm(.040") . ......... NV1500-410/
440/3 12
SNAP RING, Transmission . . ................. 5-45RFE- SPACER, Input Shaft, 1.06mm(.042") . ......... NV1500-410/
440/6 13
SNAP RING, Transmission . . ................. 5-45RFE- SPACER, Input Shaft, 1.10mm(.043") . ......... NV1500-410/
440/9 14
SNAP RING, Transmission . . ................. 5-45RFE- SPACER, Input Shaft, 1.14mm(.045") .. ........ NV1500-410/
730/2 15
SNAP RING, Transmission . .................. 5-45RFE- SPACER, Input Shaft, 1.18mm(.046") . ......... NV1500-410/
310/14 16
SNAP RING, Transmission . . ................. 5-45RFE- SPACER, Input Shaft, 1.22mm(.048") .. ........ NV1500-410/
410/11 17
SNAP RING, Transmission . .. ................ 5-45RFE- SPACER, Input Shaft, 1.26mm(.050") . ......... NV1500-410/
410/21 18
SNAP RING, Transmission . .. ................ 5-45RFE- SPACER, Input Shaft, 1.30mm(.051") . ......... NV1500-410/
440/13 19
SNAP RING, Transmission . .................. 5-45RFE- SPACER, Input Shaft, 1.34mm(.053") .......... NV1500-410/
440/17 20
SNAP RING, Transmission . . ................. 5-45RFE- SPACER, Input Shaft, 1.42mm(,056") . ......... NV1500-410/
440/25 22
SNAP RING, Transmission . .................. 5-45RFE- SPACER, Input Shaft, 1.46mm(.057") .......... NV1500-410/
470/10 23
SNAP RING, Underdrive Clutch, Flat 42RLE-410/6 SPACER, Input Shaft, 1.50mm(.059") .......... NV1500-410/
SNAP RING, Underdrive Clutch, Flat 42RLE-410/ 24
26 SPACER, Input Shaft, 1.54mm(.061") .......... NV1500-410/
SNAP RING, Underdrive Clutch, Tapered 42RLE-410/5 25
SOCKET . .t 008-1110/9 SPACER, Lock Cylinder. .................... 23D-110/17
SOCKET ...t 008-1110/11 SPACER, Lock Cylinder. .................... 23D-110/20
SOCKET AND WIRING, Side Marker Lamp. ... .. 008-1140/11 SPACER, Lock Cylinder. .................... 23D-110/34
SOCKET PACKAGE, Tie Rod End, Outer. .. ..... 019-310/1 SPACER, Ol Filler ... .o, 2.8L-210/3
SOCKET, Board ..............ooviiuiiii.n 008-1120/16 SPACER, OQilFiller . ..., 2.5LD-210/3
SOCKET, H|gh Mounted Stop Lamp. ........... 008-1140/10 SPACER, Windshield. . . .................... SKJ-710/2
SOCKET, Shift Shaft........................ 3550-910/9 SPACER, Windshield. ...................... EKJ-210/12
SOCKET, ShiftShaft........................ NV1500-910/ SPARE WHEEL . . . oo, 022/410
10 SPARE WHEEL, EXPORT. . ................. 022/420
SOCKET, Side Marker. ...................... 008-1140/9 SPARKPLUG ........ . i 008-1910/1
SOCKET, Side Marker. . . ...t 008-1140/16 SPARKPLUG-COIL. . ..ot 008/1910
SOCKET, Side Repeater Lamp. ............... 008-1110/15 SPEAKER, 6.5 . ... ... . 08A-320/1
SOLENOID, Linear IACV. . ... 014-610/5 SPEAKER, 6.5" ... ... .. . 08A-320/2
SOLENOID, Proportional Purge .. ............. 025-420/1 SPEAKER, Tweeter ... ........... ... 08A-320/3
SOLENOID, Transmission. . .. ......ovvvnen... 42RLE-710/ SPEAKERS . . ... 08A/320
14 SPEED CONTROL .......... ... 014/1010
SOLENOID, Transmission . . . . .. vveeeeenn.. 5-45RFE- SPRAG, Transmission Parking ............... 5-45RFE-
710/1 730/1
SOLENOID, VaCUUM .+« o e e e e 025-410/1 SPRING, 2nd And 4th Clutch Piston . . . ... ..... 42RLE-420/
SPACER . ... . 002-610/6 64
SPACER ... i 006-210/13 SPRING, 2nd And 4th Clutch Piston . ... ....... 5-45RFE-
SPACER ..ot 2.8L-510/6 440/8
SPACER . ... ... . 2.5LD-510/6 SPRING, 2nd And 4th Clutch Piston . .. ........ 5-45RFE-
SPACER ... 2.8L-210/21 440/12
SPACER ............ M 2.5LD-210/21 SPRING, Accelerator Pedal Return. ........... 014-1110/3
SPACER, Door Latch Striker. . ................ DKJ-130/6 SPRING. Accumulator A2RLE-720/1
SPACER, Door Latch Striker. .. ............... DKJ-230/4 " Aecnimnlatar T }
. SPRING, Accumulator. .. .............o.n... 42RLE-720/2
SPACER, Door Latch Striker. . ................ SKJ-1310/10 SPRING. Accumulator A2RLE-710/
SPACER, Door Latch Striker. . ................ SKJ-1310/25 T 13
SPACER, Drive Pinion Bearing. . .............. 003-210/51
SPACER, Input Shaft, 0.62mm(.024"). .. .. ... ... NV1500-410/ | SPRING, Accumulator...................... 42R'-2El‘710’
4
SPACER, Input Shaft, 0.66mm(.026"). . ... ... ... NV1500-410/ | SPRING, Accumulator...................... 5'45F;'i§/‘11
5
SPACER, Input Shaft, 0.70mm(.028"). . ... ... ... NV1500-410/ | SPRING, Accumulator...................... 5'45F;';§/'13
6
” SPRING, ClutchRelease. . .................. 006-210/10
SPACER, Input Shatft, 0.74mm(.029")... ... .. NV15700_410/ SPRING, Door and Deck Tumbler . ............ 23D-110/12
SPRING, Drive L Case............in 42RLE-410/
SPACER, Input Shaft, 0.78mm(.031%). . ... ...... NV1500-410/ rive Lower L.ase a1
8 .
SPRING, FrontCoil ............. .. ........ 002-110/19
SPACER, Input Shaft, 0.90mm(.035%). . ... ...... NV1500-410/ | SpRING. Fusl Filer Dear. Q02 Lo
9 SPRING, GearshiftLever.................... 3550-1210/3
SPACER, Input Shaft, 0.94mm(.0377)........... NV1500-410/ SPRING, GearshiftLever. . .................. NV1500-
10 1210/3
SPACER, Input Shaft, 0.98mm(.039")........... NV1500-410/ SPRING, Ignition Tumbler, Sidebar . ........... 23D-110/33
11 SPRING, Lever . .......... . .. 3550-910/3
SPACER, Input Shaft, 1,38mm(.054")........... NV1500-410/ SPRING, Lever ....... ... .. NV1500-910/
21 3

May 2003



Alphabetic 2004 JEEP LIBERTY/CHEROKEE (KJ)
Index PARTS CATALOG Page AL-29
SPRING, Lock Cylinder Tumbler. .............. 23D-110/6 STRIKER, SeatBack Latch. . ................. 1KJ-650/26
SPRING, Low/Reverse Clutch Piston . .......... 42RLE-420/4 STRIKER, Seat Back Latch. . ................. 1KJ-660/26
SPRING, Low/Reverse Clutch Piston . .......... 5-45RFE- STUD. .ot 003-210/8
470/7 STUD. ..o 014-340/1
SPRING, Low/Reverse Clutch Piston . .......... 5-45RFE- STUD. ... 014-420/8
240/27 STUD. .ttt 022-410/8
SPRING, Mode Shift Fork. .. ................. 242-910/11 STUD. . 2.4L-71077
SPRING. Mode Shift Fork .. . ... 242-910/16 STUD. .ottt 3.7L-310/8
SPRING, Mode Shift Rail ... ................. 231-910/6 STUD......ooviiiii 3.7L-610/8
SPRING, Oil Pressure Relief Valve. . ........... 2.8L-720/22 STUD. ..o 3.7L-810/2
SPRING, Oil Pressure Relief Valve. . ........... 2.5LD-720/22 2138 ------------------------------------ g-;::'gigg
SPRING, Overdrive Piston . . ................. 42RL£I155410/ aTUD. \KJ-720/13
SPRING, Park Brake Shoe Return............. 004-120/5 2188 """"""""""""""""""" ggbjzgi/éés
SPRING, Park Brake Shoe Return............. 004-120/9 STUD. .. 2.5LD-210/36
SPRING, Parking Sprag Return ............... 42RLE-730/1 | oy Ty '
SPRING. Piston Raturn CASRFE. STUD. .ot 2.5LD-210/37
P PSRBT e STUD PLATE. ..\ttt 013-610/1
410/12 STUD, .312-18X2.00 . . ..o\ ovoeeeaeeeen 006-320/4
SPRING, Poppet Plunger .................... 242-210/8 STUD, A/C and Heater Housing Mtg. . . ......... 024-110/24
SPRING, Poppet Plunger .................... 231-210/12 STUD, AREINAIOr . . . o oo et 008-205/7
SPRING, Shift Detent....................... 3550-210/15 | STUD, Double Ended . ...................... 024-510/8
SPRING, ShiftDetent . . . ............ccuu.. NV1500-210/ STUD, Double Ended .. .....oovviiaenn. 2.41-710/3
19 STUD, DoubleEnded ....................... 2.41-310/16
SPRING, Suspension,Rear . ................. 017-110/10 STUD, Injection PUmp. ... ... 014-430/17
SPRING, Synchronizer. . .................... NV1500-410/ STUD, MIOXL.5X62 . . . o vooeeeeeee e 5-45RFE-
60 22012
SPRING, Torsion. ...t 5-45RFE- STUD, M6x1.00x40.00 .. ............ccoun... 2.41-620/15
730/6 STUD, M6X1.00X44 . . ...\ ooee e 2.4L-710/19
SPRING, Undredrive Piston . ................. 5-45RFE- STUD, M8x1.25x41.00 . ...........ccvunnn.. 024-250/3
410/19 STUD,SingleEnded,Knurled,PilotPoint,M6x1.00x20.00 08A-310/13
SPRING, VaIVE . . . oo oo 2.4L-510/12 STUD, Tranmission Case . ................... 231-210/2
SPRING,ValVe . . ..., 2.8L-510/14 STUD, Tranmission Case .................... 242-210/2
SPRING, ValVe . . . oo oo e 3.7L-510/14 STUD, TranmissionCase .................... 231-210/38
SPRING,Valve .. ........cccoveiieiino... 2.5LD-510/14 | STUD, Turbo Elbow...................... ... 014-620/6
SPROCKET, Camshaft, Left. . . ............... 3.7L-620/11 STUD, Turbo Elbow. . . ...................... 025-210/7
SPROCKET, Camshaft, Right. . .. ............. 3.7L-620/5 STUD, Turbo Elbow . .. .................. ... 2.8L-810/7
SPROCKET, Crankshaft. .................... 3.7L-620/17 STUD, Turbo Elbow. ...l 2.5LD-810/4
SPROCKET, Differential . . ................... 242-410/25 STUD, Turbo Elbow . ........................ 2.5LD-810/9
SPROCKET, Idler ...........cccooeiino.n.. 3.7L-620/16 STUD, Turbo Elbow . .. ...t 2.8L-810/12
SPROCKET, Transfer Case. ... ....ooovuee.... 231-410/18 STUD, Water Pump ToBlock. .. ............... 007-230/5
SPROCKET, Transfer Case. . ................. 242-410/22 STUD,Wheel. ............................. 003-210/11
SPROCKET, Transfer Case. .................. 242-410/40 SUNROOF ..............oooiiiii, SKJ/1210
STABILIZER BAR, Rear Suspension . . ......... 017-210/1 SUNSHADE, Sunroof . ...................... SKJ-1210/4
STABILIZERBARREAR. . .........c.covnnn.. 017/210 SUPPORT, Battery ......................... 008-1010/1
STABILIZER, Swing Gate . . .. ................ SKJ-1310/8 SSEESQ Eﬂg: %Et ----------------------- gggggg
STARTER ...\ttt 008-105/1 JFuelTank ..o -
i SUPPORT, Radiator ........................ 007-110/2
STARTER |11 i RIS | SUPPORT Radiator o .oo Lol 007-120/2
STARTER AND MOUNTING (2.4L ENGINE) [EDO]  008/105 SUPPORT, Radiator ........................ 007-130/2
STARTERANDMOUNTING(2.5LDIESELENGINEYENO] 008/115 SUPPORT, Radiator . ....................... 013-610/7
STARTER AND MOUNTING (3.7L ENGINE) [EKO] ~ 008/110 SUPPORT, Reaction Shaft ................... 5-45RFE/-
STEERINGWHEEL ..................c.. ... 019/110 310/4
STEM, WheelValve ........................ 022-110/4 SUPPORT,RearFascia . .................... 013-310/3
STEP PAD, RearBumper .. .................. 013-310/7 SUPPORT, Segment Idler Shaft . .............. 3550-410/29
STEPPAD, Side Step. . . .....ovvvveenn.... EKJ-210/17 SUPPORT, ViSOr . . .o eoveeee e IKJ-110/7
STEP, Right Side. . .? ....................... EKJ-220/1 SUSPENSION,FRONT AND STRUT ........... 002/110
STEP, RightSide. ...............ccooovi.... EKJ-210/14 SUSPENSION,REAR AND SHOCK ... ......... 017/110
STOP RING, Synchronizer . .................. 3550-410/2 SWING GATETRIMPANEL .. ................ 1KJ/1010
STOP RING, Synchronizer . .................. 3550-410/13 SWING GATE, LATCH, ANDHINGES .......... SKJ/1310
STOP RING, Synchronizer .. ................. 3550-410/19 SWITCH PACKAGE, StopLamp. . ............. 008-810/11
STOP RING, Synchronizer 3550-410/21 SWITCH, Back UpLamp..................... 008-820/2

STRAP, Fuel Tank

STRAP, Ground
STRAP, Ground

STRAP, Prop Shaft
STRAP, Prop Shaft
STRARP, Tie ...........
STRAR, Tie ...........

STRIKER, Door
STRIKER, Door
STRIKER, Door

STRIKER, Glove Box Door Latch
STRIKER, Liftgate Glass
STRIKER, Seat Back Latch
STRIKER, Seat Back Latch
STRIKER, Seat Back Latch
STRIKER, Seat Back Latch

014-110/2
008-1210/8
08A-310/17
016-110/4
016-120/4
231-210/21
242-210/40
DKJ-130/5
DKJ-230/3
SKJ-1310/11
08A-110/9
SKJ-710/13
IKJ-610/26
IKJ-620/27
IKJ-630/27
IKJ-640/27

SWITCH, Back Up Lamp
SWITCH, Back Up Lamp

SWITCH, Clutch Starter Interlock
SWITCH, Clutch Starter Interlock
SWITCH, Door Lock
SWITCH, Hazard Warning
SWITCH, Headlamp Leveling
SWITCH, Heated Seat
SWITCH, Heated Seat
SWITCH, Ignition

SWITCH, Mirror

SWITCH, Multifunction
SWITCH, Off Road Lamp
SWITCH, Oil Pressure
SWITCH, Oil Pressure

3550-210/10
NV1500-210/
14
006-320/7
008-810/10
008-830/10
008-810/5
008-810/12
008-830/5
1KJ-810/12
008-810/6
008-810/9
008-810/4
008-810/1
008-820/6
3.7L-710/16

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic

Page AL-30 PARTS CATALOG Index
SWITCH, Overdrive Lockout. . ................ 008-810/13 THRUST BEARING, Needle Roller . . .......... 5-45RFE-
SWITCH, Parking Brake .. ................... 004-110/4 410/1
SWITCH, Parking Brake . .................... 008-810/16 THRUST BEARING, Needle Roller . .. ......... 5-45RFE-
SWITCH, Power Steering . . . ................. 008-820/4 420/1
SWITCH, Power Steerlng .................... 019-730/8 THRUST BEARING, Needle Roll 5-45RFE-
SWITCH, Power Steering . .. ........ovvuvun.. 019-740/7 » NEEUIe ROTET v 430/1
SWITCH, Power Steering . . .................. 019-710/14
SWITCH. Power Steering .+« 019-720/13 THRUST BEARING, Needle Roller .. .......... 5-45RFE-
SWITCH, Power Window .................... 008-810/14 430/5
SWITCH, Power Window .. .................. 008-810/18 THRUST BEARING, Needle Roller . ........... S5-45RFE-
SWITCH, Power Window . ................... 08A-420/11 440/1
SWITCH, Programing Bypass. .. .............. 008-830/11 THRUST BEARING, Needle Roller . . .......... 5-45RFE-
SWITCH, ReadingLamp. . ................... 008-830/8 450/1
SWITCH, ReadingLamp. . ................... 008-1130/5 THRUST BEARING, Needle Roller . . .......... 5-45RFE-
SWITCH, Reading Lamp. .................... 08A-410/10 450/3
SWITCH, Remote Radio. .................... 008-810/7 THRUST BEARING, Needle Roller . ........... 5-45RFE-
SWITCH, Remote Radio. . ................... 019-110/10 450/5
SWITCH, Seat. . ......oveee i 008-830/6 : 3
SWITGH, Seat. .| IK3.810/11. THRUST BEARING, Needle Roller . . .......... 5 453!;5/1
SWITCH, Security Alarm. . . .................. 008-830/9
SWITCH. Speed Control . ... .. 0 008-810/2 THRUST BEARING, Needle Roller .. .......... 5-45RFE-
SWITCH, Speed Control . . ................... 019-110/5 460/2
SWITCH, SUNFOOT .« v v e e e 008-830/4 THRUST BEARING, NeedleRoller . . .......... 5-45RFE-
SWITCH, SUNroof . . ........oeiiei .. 008-810/20 460/5
SWITCH, Sunroof . ... ... 08A-410/11 THRUST BEARING, Rear Sun Gear, Front. . . ... 42RLE-420/
SWITCH, Transfer Case, 5 Position ............ 008-620/5 45
SWITCH, Transfer Case, 5 Position ............ 008-820/3 THRUST WASHER, Planet Pinion. . ........... 42RLE-420/
SWITCH, Transfer Case, 5 Position ............ 231-210/6 70
SWITCH, Transfer Case, 5 Position ............ 242-210/19 THRUST WASHER, Planetary Carrier. . . ....... 231-410/11
SWITCH, Underhood . ...................... 008-830/1 THRUST WASHER, Planetary Carrier. . . . ... . .. 242-410/19
SWITCHES (BODY) ..................covns 008/830 THRUST WASHER, Planetary Carrier. . . . . . . . .. 242-410/24
SWITCHES (DRIVE TRAIN) .. ... ... 008/820 THRUST WASHER, Planetary Carrier. . . . .. .. .. 5-45RFE-
SWITCHES (INSTRUMENT PANEL AND CONSOLE) 008/810 460/3
SYNCHRONIZER, Fifth And Reverse........... 3550-410/20
e THRUST WASHER, Reverse Idler. ............ 3550-410/32
SYNCHRONIZER, Fifth And Reverse........... NV153?§'410’ THRUST WASHER, Second and Fourth Clutch .. 42RLE-420/
SYNCHRONIZER, Fifth And Reverse. . . ........ NV1500-410/ | 1\iNG BELT AND COVER, 2.4L [ED1] 0 aLlon0
_ 49 TIMING CHAIN AND GUIDES, 3.7L [EKG]. . .. .. 3.7L/620
SYNCHRONIZER, Firstand Second ........... 3550-410/12 TIMING COVER AND RELATED 2.8 DIESEL [ENR]  2.8L/610
SYNCHRONIZER, Firstand Second ........... NV1500-410/ TIMING COVER AND RELATED PARTS 2.5L [ENJ] 2.5LD/610
40 TIMING COVER, 3.7L[EKG]. ... .cveoeen .. 3.7L/610
SYNCHRONIZER, Third and Fourth. . .......... 3550-410/5 TIMING DRIVE PACKAGE, Engine . ........... 3.7L-620/1
T TONE RING, Sensor . .. .......ouueennan... 003-210/28
TOOL, CHMPING. .+ oo veee e 008-1610/3
TANK, CoolantReserve ..................... 007-320/1 TORQUE CONVERTER . ......ooiin. .. 2.8L-310/32
TANK, FUEL, ALLENGINES ................. 014/110 TORQUE CONVERTER .......oiviiiiiin 3.7L-410/19
TANK, Fuel ... 014-110/1 TORQUE CONVERTER . ..........couui... 5-45RFE-
TAPE, Anti-Squeak . .......... ... ... 005-610/5 110/2
TAPE, Antl-Squeak ......................... SKJ-710/16 TOROQUE CONVERTER 5-45RFE-
TAPPING PLATE, Door Hinge. . .. ............. SKJ-810/8 QUE CONVERTER ... 210/4
TENSIONER, Alternator Belt ................. 007-420/1 TOW HOOKS - FRONT - .« 013/610
TENSIONER, Alternator Belt ................. 008-210/7
TENSIONER. Belt 007-410/1 TOW HOOKS -REAR .. ... 013/620
TENSIONER. Belt . oo 008-205/6 TRANMISSION ASEMBLY,[DG6]. ... .......... 42RLE/110
TENSIONER. Belt . oot 007-430/10 TRANSDUCER KIT, A/C Pressure ............ 024-290/8
TENSIONER. Belt - oo 008-215/14 TRANSDUCER KIT, A/C Pressure ............ 024-270/14
TENSIONER. Belt - oot 5 AL-610/6 TRANSDUCER KIT, A/C Pressure ............ 024-280/21
TENSIONER. Belt oo 5 8L-610/13 TRANSDUCER KIT, A/C Pressure ............ 024-285/13
TENSIONER’ Belt. ... .. . oo 2.5LD-610/14 TRANSDUCER, Pressure Sensor. ............ 008-620/1
TENSIONERY Chai-n """"""""""""" 2-4L—620/24 TRANSDUCER, Pressure Sensor. . ........... 024-288/9
TENSIONER’ Chain . ... 3.7L-620/10 TRANSDUCER, Pressure Sensor. ............ 024-280/13
TENSIONERY Chain anar """"""""" 3-7L-620/2 TRANSDUCER, Pressure Sensor. . ........... 024-285/19
TETHER Fuél FiIIer’Cap Yoo 0'14_210/2 TRANSDUCER, Pressure Sensor. .. .......... 024-288/12
THERMOSTAT . ... oo 007-220/7 TRANSDUCER, Pressure Sensor. ............ 5—45R2l;5—9
THERMOSTAT ...\ttt 007-110/17
THERMOSTAT ...ttt 007-230/12 TRANSFER CASE COMMAND TRAC [DHN] ...  231/110
THROTTLE BODY. . ... oo 014-610/1 TRANSFER CASE SELECT TRAC [DHP]...... 242/110
THROTTLE BODY, 2.4L [ED1], 3.7, [EKG] . . . . . .. 014/610 TRANSFER CASE,NP242 . ................. 242-110/1
THROTTLE CONTROLS, 2.4L [ED1] .. ......... 014/710 TRANSFER CASE, NV231 .................. 231-110/1
THROTTLE CONTROLS, 2.5L/2.8 DIESEL [ENO] . 014/730 TRANSMISSION ... 009-135/1
THROTTLE CONTROLS, 3.7L [EKG]........... 014/720 gmgm:gg:g“ -------------------------- 883-12(5%
THRUSTBEARING. ...... ..o, 42RLE-410/7 | TRANSMISSION.......................... -
THRUSTBEARING. .. ..o 42RLE-410/ TRANSMISSION ASSEMBLY [DDD] .......... 3550/110
37 TRANSMISSION ASSEMBLY,[DGQ]. .. ........ 5-45RFE/110
TRANSMISSION KIT, Automatic . . ............ 42RLE-110/1
THRUSTBEARING. .. .....ooiiiienen.. 42RL53:420/ TRANSMISSION KIT Automatio ... 00 = A5RFE.
THRUST BEARING. . ..o eeeeeeeeee 42RLE-420/ 1101
59

May 2003



Alphabetic 2004 JEEP LIBERTY/CHEROKEE (KJ)

Index PARTS CATALOG Page AL-31
TRANSMISSION KIT, Automatic. . ............. 5-45RFE- TUBE, Vent............c.oiiiiiinn.. 5-45RFE-
210/7 230/4
TRANSMISSION MOUNTING,[DGQ]. . ... ...... 5-45RFE/210 TUBE, Water Pump inlet. .................... 007-210/5
TRANSMISSION [NV 1500] [DDK]. . .. ......... NV1500/110 TUMBLER, Door and Deck Number 1, Wide .. ... 23D-110/8
TRANSMISSION,5Speed . .. ................ 009-130/1 TUMBLER, Door and Deck Number 2, Wide .. ... 23D-110/9
TRANSMISSION,5Speed . .. ................ 009-140/1 TUMBLER, Door and Deck Number 3, Wide . . ... 23D-110/10
TRANSMISSION,5Speed . .. ................ 009-145/1 TUMBLER, Door and Deck Number 4, Wide .. ... 23D-110/11
TRANSMISSION,5Speed . . .. ............... 009-150/1 TUMBLER, Ignition Number1................. 23D-110/2
TRANSMISSION,5Speed . .. ................ 009-155/1 TUMBLER, Ignition Number 1, Sidebar ......... 23D-110/29
TRANSMISSION,5Speed . . .. ............... 3550-110/1 TUMBLER, Ignition Number2................. 23D-110/3
TRANSMISSION,5Speed . .. ................ NV1500-110/ TUMBLER, Ignition Number 2, Sidebar ......... 23D-110/30
1 TUMBLER, Ignition Number3................. 23D-110/4
TRANSMITTER, Keyless Entry. .. ............. 008-410/19 TUMBLER, Ignition Number 3, Sidebar ......... 23D-110/31
TRANSMITTER, Keyless Entry. .. ............. 23D-110/21 TUMBLER, Ignition Number 4. ................ 23D-110/5
TRIM LACE, SUNroof . ........c.coouuuenunn... SKJ-1210/7 TUMBLER, Ignition Number 4, Sidebar ......... 23D-110/32
TRIM PANEL, FRONTDOOR. . ............... IKJ/410 TURBOCHARGER . ........................ 014-620/5
TRIM PANEL, REARDOOR . . ... oot 1KJ/420 TURBOCHARGER 2.5 DIESEL [ENJ] [ENR] .. ... 014/620
TRIM RING, Ignition Key Cylinder. .. ........... 019-210/12 -U-
TROUGH, CarrierCover. . ........ccvvuvunn. 2.41-620/20
TROUGH, DFIP .« o o ve e e 013-310/11 UJOINT .. e 016-110/2
TUBE. ..ottt 2.5L.D-810/6 UJOINT ... 016-120/2
TUBE. .« o oo A2RLE-220/2 U-NUT, M6 x 1.00, M6x1.00 .. ................ SKJ-410/9
TUBE. .« o o oo A2RLE-220/8 U-NUT, M8X1.25 .. ... .. 1KJ-720/11
TUBE AND HOSE, Return .. .......ooouvun... 007-610/8 UNDERDRIVE,[DGQ] . ..+« oot e 5-45RFE/420
TUBE AND HOSE, SUpPplY . . ..o o oovee e 007-610/7 UNION..... ... 014-430/1
TUBE, Brake. ... c.voo e 005-510/1 UNION...... ... 014-430/6
TUBE, Brake . . ..o oeeee et 005-510/2 UNION. . ... 2.8L-730/7
TUBE, Brake. ... .ovvooe e, 005-520/1 UNION.. ... ... 2.5LD-730/7
TUBE, Brake . . .« o oo et 005-520/2 UNION, Oil FilterBase ...................... 2.8L-730/12
TUBE, BraKe . . . o ovee oo e 014-315/3 UNION, Oil FilterBase . ..................... 2.5LD-730/12
TUBE,Brake............. ..., 014-325/3 V-
TUBE,Brake............. i 014-335/5
TUBE, Brake . . . ... ovooeeeee i, 005-510/10 VACUUM HARNESS, Heaterand A/IC .......... 024-110/21
TUBE, BraKe . .« o v e e v e e 005-510/14 VALVE . .. 014-620/20
TUBE, BraKe . . . oo oo oo 005-510/16 VALVEBODY. . ... i 42RLE-710/2
TUBE, BraKe . . « o v e e eeeee e e 005-520/11 VALVE BODY, Transfer Plate and Valve ......... 5-45RFE-
TUBE,Brake. .........couiiiiiiiiiiinnnnnn.. 005-520/13 710/3
TUBE, Brake. ... ovvveeeee e 005-520/18 VALVE BODY,[DGE]. . ...t 42RLE/710
TUBE, Crankcase Vent To Air Cleaner . . ........ 014-810/3 VALVE BODY,[DGQ] . ... oo 5-45RFE/710
TUBE, Crankcase Vent To Air Cleaner . . ........ 2.41-910/1 VALVE KIT, Fuel Filter Check . ................ 014-340/9
TUBE, Crankcase Vent To Air Cleaner . ......... 3.7L-910/4 VALVE PACKAGE, Check . ................... 024-110/39
TUBE, EGR To Vacuum Regulator . . ........... 025-410/6 VALVE, A/C Discharge Line Check............. 024-270/3
TUBE, Evaporator Housing. .. ................ 024-110/35 VALVE, A/C Discharge Line Check .. ........... 024-280/3
TUBE,Fuel . ........... 0. 014-210/7 VALVE, A/C Discharge Line Check .. ........... 024-285/3
TUBE, Fuel . ......... i 014-310/3 VALVE, A/C Discharge Line Check .. ........... 024-290/3
TUBE, Fuel Filler. . . ........................ 014-210/3 VALVE, A/C Discharge Line Check............. 024-270/12
TUBE, Fuel Filler. . .......... ... ... ... .. ... SKJ-920/5 VALVE, A/C Discharge Line Check . ............ 024-280/19
TUBE, Fuel Injector Supply. .. ................ 014-420/9 VALVE, A/C Discharge Line Check............. 024-285/11
TUBE, Fuel Injector Supply. .. ................ 014-420/10 VALVE, A/C Discharge Line Check............. 024-288/15
TUBE, Fuel Supply .. ... 014-315/1 VALVE, CoolerBypass ...................... 42RLE-210/9
TUBE, Fuel Supply . .. ..o 014-325/1 VALVE, Crankcase Vent . .................... 3.7L-710/5
TUBE, Fuel Supply . .. ..o 014-335/2 VALVE, Crankcase Vent ..................... 3.7L-910/7
TUBE, Fuel Supply .. ... 014-335/3 VALVE,EGR ......... .. ... oo 025-210/5
TUBE, Fuel Supply from Pump................ 014-420/11 VALVE,EGR ......... ... .. oo 2.8L-810/5
TUBE,FuelVapor.......................... 014-315/2 VALVE,EGR .. ... 2.5LD-810/2
TUBE, FuelVapor. ...........coovineunaon.. 014-325/2 VALVE, Exhaust, .015"O/S. ..........cvu.... 2.4L-510/6
TUBE, FuelVapor........... .. ... 025-430/7 VALVE, Exhaust, Standard . .................. 2.41-510/5
TUBE,QilDrain. . .. ... 014-620/9 VALVE, Exhaust, Standard . .................. 2.8L-510/22
TUBE, QilFiller............. ... ... ... .. ... 2.4L-710/6 VALVE, Exhaust, Standard . .................. 3.7L-510/17
TUBE,QOilGauge ............covviiinnn.. 2.8L-710/4 VALVE, Exhaust, Standard . .................. 2.5LD-510/22
TUBE,OilGauge ............ccoiiiiniinennn 2.5LD-710/4 VALVE,Flow ......... ... .. i 014-510/8
TUBE,QilGauge ...........cooviiiiinnan.. 3.7L-710/12 VALVE, FlowControl . . ...................... 014-420/15
TUBE, Oil PickUp . ... 231-210/24 VALVE, Flow Control . . .. .......... . ... ... 5-45RFE-
TUBE, Oil Pickup ........... ... ... ... . ... 242-210/26 230/17
TUBE, Oil Pickup . ... 2.4L-710/14 VALVE, Intake, .015"QO/S .................... 2.4L-510/3
TUBE, Oil Pickup ......... .. ... ... ... . ... 3.7L-710/21 VALVE, Intake, Standard . . ................... 2.41-510/2
TUBE, Transmission Oil Filler . ... ............. 42RLE-230/ VALVE, Intake, Standard . . . .................. 2.8L-510/24
11 VALVE, Intake, Standard . . . .................. 3.7L-510/19
TUBE, Transmission Qil Filler . ... ............. 5-45RFE- VALVE, Intake, Standard . . ................... 2.5LD-510/24
230/7 VALVE, Oil Pressure Relief. . ................. 2.8L-720/21
TUBE, VACUUM « + + o e v e et ee oo e 014-435/7 VALVE, Oil Pressure Relief. . ................. 2.5LD-720/21
TUBE, VACUUM « « « o e e eeeeeee oo 025-420/3 VALVE,PCV ........ ... .. oo 2.4L-910/2
TUBE, VACUUM « + + o et e et 025-430/6 VALVE, Pressure Control .................... 2.8L-210/6
TUBE, VAPOT. .« . e eee et e e 014-210/8 VALVE, Pressure Control .................... 2.5LD-210/6
TUBE, VaPOr. . ..o ot oo 025-430/8 VALVE, Transmission Regulator ............... 42RLE-710/
TUBE, Vent. . ... 42RLE-230/ 23
13 VALVE, Vacuum Check . ..................... 005-310/1
VALVE, VacuumPump ........... ... ... ... 014-430/20

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic

Page AL-32 PARTS CATALOG Index
VALVE, VacuumPump ...................... 014-435/12 WASHER, Transfer Case Yoke. .. ............. 242-410/34
VAPOR CANISTER 2.4L [ED1], 3.7L [EKG]. . .. .. 025/310 WATER PUMP AND RELATED PARTS, 2.4L ENGINE 007/210
VENT, AXIE .o 002-310/8 WATER PUMP AND RELATED PARTS, 2.5,2.8L DIE- 007/230
VENT, AXle . ...... . i 003-310/1 SELENGINE . . . .\
VENT, Cap. ..., 231-210/37 WATER PUMP AND RELATED PARTS, 3.7L ENGINE 007/220
VENT, Cap................ooiint, 242-210/22 WATERDAM, FrontDoor . . .................. DKJ-610/2
VENT, Transfer Case. ....................... 231-210/11 WATERDAM, Rear Door . ................... DKJ-620/3
VENT, TransferCase........................ 231-210/20 WATERSHIELD, Liftgate Inner. . .............. SKJ-1310/23
VENT, Transfer Case. ....................... 242-210/14 WEATHERSEAL, Full Door ToBody . . ......... DKJ-610/5
VENT, Transfer Case. ....................... 242-210/21 WEATHERSEAL, Full Door ToBody . .......... DKJ-620/5
VENT, Transmission ........................ 3550-210/11 WEATHERSEAL, Tailgate . .................. SKJ-1310/21
VENT, Transmission ........................ 3550-210/23 WEATHERSEAL, Tailgate . .................. SKJ-1310/22
VENT, Transmission ........................ 5-45RFE- WEATHERSTRIP, B Pillar Secondary .......... DKJ-620/1
230/3 WEATHERSTRIP,Belt. ..................... DKJ-620/2
VENT, Transmission . .............c.ouuuuenn. NV1500-210/ WEATHERSTRIP, DoorBelt ................. DKJ-610/1
15 WEATHERSTRIP, Door Belt Moulding. . ........ IKJ-410/8
VENT, TranSmission . .. ..oovueeeenennennn. NV1500-210/ WEATHERSTRIP, Door Belt Moulding. . ........ IKJ-420/8
27 WEATHERSTRIP, Glass ChannelRun ......... DKJ-120/2
VENTREARAXLE o v oo 003/310 WHEEL CAPS . ........ ..o, 022/210
VISOR . .ottt IKJ-110/5 WHEEL, Aluminum . ... 022-110/1
VISOR . o oo oo 1KJ-110/6 WHEEL, Aluminum ............ ..., 022-410/5
WHEEL, Aluminum . ....................... 022-420/5
-W- WHEEL, Steel . .......ooiviiiiiiainn... 022-110/2
WASHER. .« 3.7L-510/3 WHEEL, Steel ... 022-410/7
WASHER PACKAGE, Side Gear Thrust . . . ...... 003-210/54 WHEEL, Steel . ... 022-420/6
WASHER PACKAGE, Washer. .. .............. 3.7L-410/9 WHEEL, Steering. .. ... 019-110/1
WASHER, A/C Unit Mounting Stud. .. .......... 024-110/25 WHEELHOUSE, Front Inner ................. SKJ-410/13
WASHER, Control Arm . ... ..o, 002-110/15 WHEELHOUSE, Rear Inner ................. SKJ-910/10
WASHER, Differential Gear. . ................. 242-410/32 WHEELS AND HARDWARE .. ................ 022/110
WASHER, Flared, 13x35.00x4.70. . .. .......... 2.4L-610/4 WINDSHIELD ............................ SKJ-710/1
WASHER. Flat. . .. oo DKJ-110/4 WINDSHIELD WIPER & WASHER ... ......... 23D/210
WASHER, Flat. . . ..o oo oo DKJ-210/4 WINDSHIELD, QUARTER WINDOW, BACKLITE SKJ/710
WASHER, Flat. . .. ..o 002-120/10 ANDMIRROR . ...,
WASHER, Flat. . ... 002-120/11 WIRE KIT, Trimming. ... ...t 1KJ-530/7
WASHER, Flat. .. ... 231-210/15 WIRE KIT, Trimming. . ...................... IKJ-540/9
WASHER, Flat. . .. ..o 231-410/29 WIRE KIT, Trimming. . .. ...t 1KJ-550/7
WASHER, Flat. . ... 242-210/16 WIRE KIT, Trimming. .. ..................... IKJ-560/9
WASHER, Flat. . .. .o 242-910/17 WIRE KIT, Trimming. . .. ...t 1KJ-510/12
WASHER, Flat. . ... 3550-410/30 WIRE KIT, Timming. ... ...t 1KJ-520/10
WASHER, Fuel Solenoid Wire ................ 2.81.-210/13 WIRING INSTRUMENT PANEL. .. ............ 008/1410
WASHER, Fuel Solenoid Wire ................ 2.5LD-210/13 WIRING KIT, 10 Way, Female ................ 008-1510/14
WASHER, IdlerGear. . ..............c.ouu... 3550-410/31 WIRING KIT, 22 Way, Female ................ 008-1610/8
WASHER, Implement Attaching ............... 008-615/4 WIRING KIT, 7 Way, Female . ................ 008-1510/13
WASHER, Implement Attaching ............... 008-615/9 WIRING KIT, Electric Repair ................. 008-1610/5
WASHER, Implement Attaching . .............. 014-430/5 WIRING PACKAGE, Underhood Connector Repair 008-1610/1
WASHER, Implement Attaching ............... 014-620/3 WIRING PACKAGE, Underhood Connector Repair 008-1610/2
WASHER, Implement Attaching .. ............. 008-615/14 WIRING, Alternator .. ...................... 008-1010/6
WASHER, Implement Attaching ............... 2.8L-210/9 WIRING, Alternator and Battery .............. 008-1010/5
WASHER, Implement Attaching . .............. 2.5LD-210/9 WIRING, Alternator and Battery .............. 008-1210/6
WASHER, Implement Attaching . .............. 2.8L-210/16 WIRING, BODY & ACCESSORIES . ........... 008/1510
WASHER, Implement Attaching ............... 2.8L-510/10 WIRING,Body . . ... 008-1510/1
WASHER, Implement Attaching . .............. 2.8L-710/30 WIRING, ENGINE & RELATED PARTS. ........ 008/1210
WASHER, Implement Attaching . .............. 2.5LD-210/16 WIRING, Engine .......................... 014-830/7
WASHER, Implement Attaching . .............. 2.5LD-510/10 WIRING, Engine .......................... 008-1210/1
WASHER, Implement Attaching ............... 2.5LD-710/29 WIRING, FrontDoor. . ...................... 008-1510/7
WASHER, Intermediate Sleeve................ 242-410/14 WIRING, Front End Lighting ................. 008-1510/2
WASHER, Lock, M10 ... ..., 2.8L-410/11 WIRING, Front End Lighting ................. 008-1110/20
WASHER, Lock, M10 . .. ... 2.5LD-410/12 WIRING, FuelModule .. .............. ... ... 014-510/6
WASHER, Oil Pressure Transduser ............ 2.8L-720/3 WIRING, FuelModule . ..................... 008-1510/24
WASHER, Oil Pressure Transduser ............ 2.5LD-720/3 WIRING, GlowPlug. ....................... 008-1210/5
WASHER, Output Shaft. . .................... 3550-410/10 WIRING, HEADLAMP /DASH. . .............. 008/1310
WASHER, Output Shaft. . . ................... NV1500-410/ WIRING, Headlamp. .. ...t 008-1110/6
34 WIRING, HeadlamptoDash ................. 008-1310/1
WASHER, Pinion Gear . ...........oovvvo.n.. 002-610/16 WIRING, InstrumentPanel .................. 008-1410/1
WASHER, Pinion Gear . . ............c........ 003-210/57 WIRING, Jumper ................ooini.n, 008-1510/22
WASHER, Pinion YOK& .. ..., 003-210/2 WIRING, LicenseLamp..................... 008-1120/12
WASHER, PlaiN. . ..o oo oo e 014-430/7 WIRING, LicenseLamp . .................... 008-1510/23
WASHER, PIaiN. . . .\ oo e 014-435/10 WIRING, Off Road Light .................... 008-1115/5
WASHER, Plain. . . . 2.8L-710/17 W|R|NG, Off Road Light .................... 008-1110/23
WASHER, PIaiN. . ... oooee e 2.5LD-710/18 | WIRING, Off Road Light .................... 008-1510/21
WASHER, Plain, 16.2x19.9x1.5 .. ............. 2.8L-510/2 WIRING, Overhead Console . .. .............. 08A-410/5
WASHER, Plain, 16.2x19.9X1.5 . .............. 2.8L-720/7 WIRING, Overhead Console ................. 008-1510/17
WASHER, Plain, 16.2x19.9x1.5 .. ... .......... 2.5LD-510/2 WIRING, Power Seat....................... IKJ-810/10
WASHER, Plain, 16.2x19.9x1.5 ... ............ 2.5LD-720/7 WIRING, REPAIR PACKAGE. . ............... 008/1610
WASHER, Side Gear. ... ..........coooovoi... 002-610/17 WIRING, Rear Body. ....................... 008-1510/3
WASHER, Starter . ... ... 008-115/3 W|R|NG, RearDoor......... ... .. 008-1510/8
WASHER, THIUS . o oo oo 2.8L-410/3 WIRING,RearLamp .. ........ ..o 008-1120/20
WASHER, THIUSt .o ooeoe oo 2.5LD-410/3 WIRING, RearLamp ....................... 008-1510/11

May 2003



Alphabetic 2004 JEEP LIBERTY/CHEROKEE (KJ)

Index PARTS CATALOG Page AL-33
WIRING, Roof Lamps . . .. ................... 008-1115/6
WIRING, Roof Lamps . . ... ...t 008-1510/20
WIRING, Seat BeltJumper................... 008-1510/25
WIRING, Side RepeaterLamp .. .............. 008-1110/16
WIRING, Steering Wheel .................... 019-110/2
WIRING, SteeringWheel .................... 008-1510/6
WIRING, Sunroof . .......... ... ... ... ..... 008-1510/5
WIRING, Sunroof . .......... ... ..., SKJ-1210/8
WIRING, Tailgate . .............. ... ... ..... 008-1510/10
WRENCH, Wheel LugNut . .................. 022-310/3
-Y-
YOKE,AXle . . ... oo 002-610/2
YOKE, AXle . .. ..o 003-210/3
YOKE, Drive Shaft. . . .......... ... ... ... ... 016-110/9
YOKE, Drive Shaft. ......................... 016-120/9

May 2003



2004 JEEP LIBERTY/CHEROKEE (KJ) Alphabetic
Page AL-34 PARTS CATALOG Index

May 2003



